EFFECTIVE SERIAL NO. 366000-010-BZ-01-94

OWNERS MANUAL

6006H

REVISION 11/94
PART NO 999945

SERIAL NO,

AUTO CRANE COMPANY
PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918) 836-0463, TELEX 158108 RAMSEY TUL
SALES FAX (918) 438-6688  SERVICE FAX (918) 834-5979






A WARNINGS

READ THIS PAGE!

WARNING! Federal law (49 cfr part 571) requires that the Final Stage Manufacturer
of a vehicle certify that the vehicle complies with all applicable federal regulations. Any
modifications performed on the vehicle prior to the final stage are also considered
intermediate stage manufacturing and must be certified as to compliance, The installer
of this crane and body is considered one of the manufacturers of the vehicle. As such a
manufacturer, the installer is responsible for compliance with all applicable federal and
state regulations, and is required to certily that the vehicle is in compliance,

WARNING! It is the further responsibility of the installer to comply with the OSHA
Truck Crane Stability Requirements as specified by 29 CFR part 1910.180 (C) (1).

WARNING! NEVER OPERATE THE CRANE NEAR ELECTRICAL
POWER LINES! Auto Crane Company recommends that a crane never be moved any
closer than 10 feet (3.05m) from power lines at any point. SEE DANGER DECAL (P/N
040529) in this Owner's Manual,

WARNING! NEVER .......ccormnrserurenee

- EXCEED load chart capacities (centerline of rotation to hoist hook).

- un-reel last 5 wraps of cable from drum!
wrap cable around load!
attempt to lift or drag a load from the side! The boom can fail far below its' rated capacity.
weld, modify, or use unauthorized components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may result.

« place a chain link on the tip of the hook and try to lif a load!
use a sling bar or anything larger than the hook throat that could prevent the hool latch
from closing, thus negating the safety feature!
hold on any pendant Select Switch that will cause unsafe operating conditions!

WARNING! In using a hook with latch, ALWAY'S make sure that the hook throat is

closed before lifling a load! Proper attention and common sense applied to the use of the hoist
hook and various slings will prevent possible damage to material being hoisted and may prevent
injury to personnel.

WARNING! Failure to correctly plumb and wire crane can cause inadvertent operation and
damage to crane and/or personnel!

WARNING! Auto Crane Company remote controlled, stiff boom cranes are not designed or
intended to be used for any applications involving the lifting or moving of personnel.

WARNING! ALWAYS operate the crane in compliance with the load capacity chart.

Do not use the overload shutdown device to determine maximum rated loads, if your crane is
equipped with this type of device.

3196






G00GH SERIES - OWNER'S MANUAL

TABLE OF CONTENTS
1" INTROBDUGCTEIIN .. s e s i s i pr e m maty o we s S aaimiais s Saaiaios s ooty poss 1-1,0.0
2 SAFETY TIPS AND PRECAUTIONS . ... \esoeeeeeeeeeeeeeeeeeeen s, 1200
3 OPERATION OF UNIT/ OUTRIGGERS ..............ccovvriienns, .. 1300
4 QUALIFICATIONS FOR AND CONDUCT OF OPERATORS ............ 1400
5 INSPECTION, TESTING & MAINTEMNANCE ... ..oivniiiiiiiiiiniininss 1-5.0.0
6 MOUNTING AND INSTALLATION .......... e e 2-1.0.0
7 CRANE ORIENTATION AND HYDRAULIC HOOKUP .................. 2:2.0.0
8 SAFETY DECALSECTION < ocic s s o i st 2-3.0.0
9 GENERALDIMENSIONS oo, 2.4.0.0
10 AMPLIFIER SETUP PROCEDURE .. c.ivuiii it ivsaivianeii 2-5.0.0
11  OPTIMETER TROUBLESHOOTING ...........ooveeeerseeeseneenen, 2-7.0.0
i2 HYDRAULIC VALVES, TROUBLESHOOTING ........cooooiiiiiiiiea..n 3-1.0.0
13 WIRE LINE MAINTENANCE ...\ oo, 3.4.0.0
14 LUBRICATION & MAINTENANCE SCHEDULE ........................ 3.5.0.0
15 GENERAL ASSEMBLY (PEDESTAL) ... ... \oooeeeeeeeeseeeeenennnn. 4-1.0.0
16 BOOMASSEMBLY ...oooooiiieieeeeee e 4-4.0.0
17 TWO-BLOCK A S E M B LY ... tititereeteaeennssanssnrnsanssnaasnaarnnens 4.50.0
18 AUTOMATIC SAFETY BRAKE ...........oeeveeeesisssiressreenses 4-7.0.0
19 ROTATION GEAR BOX ........0iivoeeeeeeeeeseeee e eeeee e 4-8.0.0
20 HOISTACTUATOR oo 4-10.0.0
21 ELECTRICAL SECTION .........ccccveiverreersessesseoseenseesssens, 5-1.0.0

22 HYDRAULIC SECTION

..................................................

Revision 11/94






6006H SERIES - OWNER'S MANUAL

A TABLE OF CONTENTS A

206 LOAD CHART ...ttt iae s eesenneaanannas 9999

Sl INCARRRANT Y s s s b e s e b R D LAST PAGE

Revision 11/94






A

INTRODUCTION
' 6006H SERIES

Auto Crane products are designed to provide many
years of safe, trouble-free, dependable service when
properly used and maintained,

To assist you in obtaining the best service from your
crane and to avoid untimely crane and/or vehicle failure,
this manual provides the following operating and service
instructions. It is specifically recommended that all
operating and service personnel consider this manual as
mandatory material for reading and study before
operaling or servicing Auto crane products. It is highly
recommended that crane owners, equipment managers
and supervisors also read this manual,

Auto Crane has incorporated several safety features
in the 6006H series cranes for your protection The
choice of materials and the design of the electrical system
minimizes weight and lengthens durability. The hydraulic
components meet or excesd a 3.5:1 safety factor
Holding valves prevent the load from dropping if a hose
should fail. A 10u filter in the retum line of the
hydraulic system removes dirt and grit that may cause
erratic operation. The reservoir has & 15u air filter in
the filler cap. The pump has a 40 mesh strainer in the
suction line.

For your convenience the overall dimensions of the
6006H series crane are on the General Dimension
Drawing. Madmum turning radivs at both the hoist
motor and the rotation motor are also on that drawing,

Remember, the crane adds weight to the vehicle.
Adding weight may change the driving and riding
characteristics of the wvehicle unless the appropriate
overload spring(s) are installed on the truck. The
payload of the vehicle is reduced by the weight of the
crane, The operator should exercise care when loading
the vehicle. Distributing the payload on the vehicle
cverly will greatly improve the driving and riding
characteristics of the vehicle. A minimum G,V.W. of
14,500 Ibs. is recommended for monnting the 6006H
Series cranes.

Auto Crane Company issues a limited
warranty certificate with each unit sold.
See last page for warranty policy.

It has always been Auto Crane Company policy 1o
handle all warmranty claims we receive as prompily as
possible. If a warranty claim involves discrepant material
or workmanship, Auto Crane will take immediate
carrective action. It is understandable that Auto Crane
company cannot assume responsibility of liability when it
is obvious that our products have been abused,

1-1.0.0

mis-used, overloaded or otherwise damaged by
inexperienced persons trying to operate the equipment
without reading th: manual,

Auto Crane will not assume responsibility
or liability for any modifications or changes
made to wnit, or installation of component
parts done without authorization.

Auto Crane maintains a strong distributor network
and a knowledgeable Customer Service Department. In
most cases, an equipment problem is solved via phone
conversation with our customer service department. The
customer service department also has the ability to bring
a local distributor, a regional sales manager, or a factory
serviceman into the solution of an equipment problem.
If, through no faul of Auto crane company, it is
necessary to send an experienced factory serviceman on
a field service call, the rates stated in the Auto Crane
Distributor's Flat Rate Manual will apply.

Auto Crane Company's extensive Research and
Development Program allow our customers to use the
best equipment on the market. Our Engineering Staff
and our knowledgeshle sales people, are slways available
to our customers in solving crane and winch-type
application problems. When in doubt, call the Auto
Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in
this manual, we recommend that you consult your
nearest Auto Crane Distributor. Our distributors

sell authorized parts and have service departments
that can solve almost any needed repair.

NOTE: THIS MANUAL SHOULD REMAIN
WITH THE CRANEAT ALL TIMES.

This manual does not cover all maintenance,
operating, or repair instructions pertinent to all
possible situations. If you require additional
information, please contact the Auto Crane
Company at the following telephone number:
(918) 438-2760. The information contained in the
manual is in effect at the time of this printing. Auto
Crane Company reserves the right to update this
material without notice or obligation.

Revision 11/94



- IMPORTANT ---
SAFETY TIPS AND PRECAUTIONS

1. Make cerain the wvehicle meets minimum  chassis

requirements. (These reguirements do not puarantee
unil stability)

2. Make certain the crane is installed per factory
specifications. Contaet your local Disiributor or the
Auto Crane factory if any questions arise.

3. Keep the vehicle in as level a position as possible while
loading or unloading,

4. ALWAYS set the vehicle emergency brake before
beginning crane operations.

5 ALWAYS use outriggers from wvehicle to the ground

during crane operation. Make sure they are firmly
positioned on solid footings

6. All load ratings are based on cranc capacity, NOT
truck/crane stability,
7. Keep objects and personnel clear of crane path duning
operation.
8. Keep hoist cable pulled tight at all times.
9. REMEMBER, in lifting a heavy load, the weight can
creale enough lipping moment to overturn the vehicle,
10. ALWAYS keep load as close to ground as possibile.
1 1. Oil gears as required
12, Periodic adjustment of hoist worm brake may be

required (see aulomalic safety brake drawing in this
manual}).

13 Hydraulic hoses need to be inspected frequently for
signs of deterioration, and be replaced as required.

14. The hoist hook is an important item that an operator
should consider and use properly. It should be checked
on a daily basis for distortion or cracks

15 ALWAYS store outriggers before road travel

1-2.0.0

16. NEVER OPEFATE THE CRANE NEAR
ELECTRICAL POWER LINES! Auto Crane
Company recommends that a crane never be moved
any closer than 10 feet (3.05m) from power lines at any
point. SEE DANGER DECAL (P/N 040529) in this
Owner's Manual, .

17. NEVER un-reel last 5 wraps of cable from drum!
18. NEVER wrap cable around load!

19. NEVER attempt to lift or drag a load from the side!
The boom can fail far below its' rated capacity.

20. NEVER weld, modify, or use unauthorized
components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may
resul

21. NEVER place a chain link on the tip of the hook and
try to lift a load!

22.NEVER use a sling bar or anything larger than the

hook throat that could prevent the hook latch from
closing. thus negating the safety feature!

23.1In using & hook wilh latch, ALWAYS insure that the
hook throat is closed before lifting & load! Proper
attention and common sense applied 1o the use of the
hoist hook and wvarious slings will prevent possible
damage o malerial being hoisted and may prevent
injury to personnel.

24. NEVER hold any pendant Sclect Switch on that will
cause unsafe operating conditions!

25 NEVER EXCEED load chart capacities (centerline of
rotation to hoist hook)

REVISE 394G

=



- IMPORTANT ---
OPERATION OF UNIT

1. Make sure this manual has been thoroughly read by all
crane operating personnel and supervisors.

2. A routine inspection of the grane should be mandatory
before each opereting day. Any defects should be
comrected immediately.

3. At a job site the vehicle should be positioned so that
the crane can adequately reach the load within the
rated capacity (centerline of rotation to hoist hook).

4, Keep the vehicle as level as possible during operation.

5. For electric cranes, engage emergency brake and
leave ignition on with transmission in neutral (or in
park for automatic transmissions). Activate any crane
power switches. For Auto Crane units requinng
battery and hydroulic operation, engage emergency
brake, place pear selector in neutral, press clutch,
activate PTO, release clutch and after hydraulic fiuid is
warm, set throttle control to proper engine speed.

6. Always use outriggers from the truck to the ground.
Be sure thesse are firm sand adequately positioned.
When rotatng, keep ioad as jow io ihe ground as
possible

7. Remove pendant control from cab or storage area. On
smaller units, plug pendant into receptacle on crane.

On larger units, remove pendant control from guard
and unwrap cable from boom. Do not operate crane
until cable is unwound completely. On all cranes,
detach hook from dead man  Crane is now ready for

OpeTation.

8. Always boom up before rotating so the boom will clear
the required boom support.

9. When extending the boom, always maintain clearance
between the boom crown and the traveling block or
hoist hook

10. Always observe safe and practical operation to avoid
possible accidents.  Refer to Safery Tips and
Precautions.

11. After completing lifting operations, return the boom to
stowed position on the boom support.  Awvoid
unneeded pressure on the boom support.

12. Store pendant control on proper location (in cab or on
crane).

13. Return outriggers to stowed posiion. Make sure they
are pinned in place or jacklegs are returned to
compartment.

14. Check work area for any tools or equipment not
stored.

15. Release throttle control, depress clutch and disengage
PTO. Deactivate any crane power switches

16. Report any unusual occurrence during crane operation
that may indicate required maintenance or repair.

17. NEVER use two cranes to support & load too large for
either crane

18. Spray all electrical equipment with special corrosion
resistant coating. This eliminates rust or corrosion due
10 melting and freszing action of condensation.

OPERATION OF
OUTRIGGERS

Prior to operating outriggers, detach crane hook from dead man.

For hydraulic outriggers:
1. Shift  crane/outrigger  sclector valve 1o
"outrigeer” position.
2. While operating the outrigger control valves
(located 2 on 6 the outn cylinders)
sly operate the m-up control
will allow the hydraulic system 10
build pressure.
3. After outny are positio return  crane/
outrigger sr?g’;;r valve to 'crﬂ;;—:" position.
4. Crane is now ready to operate.

For manual outriggers:

1. Pull lock pins to release jack leg or drop down
outrigrer and move (o culermost lock position.

2. Make sure lock pins are reinstalled properly.

3. Lower outrigger to firm ground and adjust
fnmmmkn%ﬁtsﬁﬁcg g ’

4, Crane is now ready o operate.

REVISED 10/%4

1-3.00



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND

OPERATING PRACTICES

OPERATORS

1 Crane operation shall be limited to personnel with the
following minimum qualifications:
A. designated persons
B. trainees under the direct supervision of a
designated person
C. maintenance and test personnel (when it is
necessary in the performance of their duties)

D. inspectors (crane).

2 No one other than the personnel specified sbove shall
enter the operating area of a erane with the exception
of persons such as oilers, supervisors, and those
specified persons authorized by supervisors whose
duties require them to do so and then only in the
performance of their duties and with the knowledge of
the operator or other persons.

QUALIFICATIONS FOR OPERATORS

3 Operators shall be required by the employer to pass a
practical operating examination, Qualifications shall
be Limited to the specific type of equipment for which
examined.

4 Operators and operator trainees shall meet the
following physical gqualifications:
A. Vision of at least 20/30 snellen in one eye and
20/50 in the other, with or without corrective
lenses.

B. Ability to distinguish colors, regardless of
position, if colors differentiation is required for
operation.

C. Adequate hearing with or without hearing aid for
the specific operation,

§ Evidence of physical defects or emotional instability
which reader a hazard to operator or others, which in
the opinion of the examiner could ioterfere with the
operator's performance may be sufficient cause for
disqualification. In such cases, specialized clinical or
medical judgement and tests may be required

6 [Evidence that the operator is subject to seizures or
loss of physical control shall be sufficient reason for
disqualification. Specialized medical tests may be
required 1o determine these conditions,

7 Operators and operator trainees should have normal
depth perception, coordination, and no tendencies to
dizxiness or similar undesirable characteristics.

& In addition to the above listed requirements, the
operator shall:

A. Demonstrate the ability to comprehend and
interpret all labels, operator's manuals, safety
codes and other information pertinent to correct
crane operations.

B. Possess knowledge of emergency procedures and
implementation of same,

C. Demonstrate to the employer the ability to
operate the specific type of equipment.

D. Be [amiliar with the applicable safety regulations.

E. Understand responsibility for maintenance
requirements of crane.

F. Be thoroughly familiar with the crane and its
control functions.

G. Understand the operating procedures as outlined

by the manufacturer.
ONDUCT OF OPERATORS

w

The operator shall not engage in any practice which
will divert his attention while actually operating the
crane.

10 Each npi:rninr shall be responsible for those
operations under the operator's direct control

Whenever there is any doubt as to safety, the operator

shall consult with the supervisor before handling the
loads.

11 The operator should not leave a suspended load
unattended unless specific precautions have been
instituted and are in place.

12 If there is & warning sign on the switch or engine
starting controls, the operator shall not close the
switch or start the engine until the warning sign has
been removed by the appointed person.

13 Before closing the switch or starting the engine, the
aperator shall see that all controls are in the "OFF"
or neutral position and all personpel are in the clear.

14 If power fails during operation, the operator shall:
A. move power controls to the "OFF" or neutral
position.
B. land the suspended load and boom, if practical.
15 The operator shall be familiar with the equipment

and its proper care. Il adjustments or repairs are
necessary, the operator shall report the same

1-4.0.0 Revision 04



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND

OPERATING PRACTICES

promptiy to the appointed person, and shall also
notify the next aperator.

16 All controls shall be tested by the operator at the start
of each shift. If any controls do not operate property,
they shall be adjusted or repaired before operations

are begun,

17 Stabilizers shall be visible r.n‘lhe operator while
extending or setting unless operator is assisted by a
signal person.

OPERATING PRACTICES

HANDLING THE LOAD

18 Size of load
A. No crane shall be loaded beyond the rated load
excepl for test purposes,
B. The load to be lifted is to be within the rated load
of the crane and its existing configuration.

C. When loads which are not securately known are
to be lifted, the person responsible for the job
shall ascertain that the weight of the load does not
excesd the crape rated load at the radius at which
the load is 1o be lifted.

19 Attaching the load

A. The load shall be attached to the hook by means
of slings or other devices of sufficient capacity.

B. Hoist rope shall not be wrapped around the load.

20 Moving the load
A. The operator shall determine that:
B. The crane is level and, where necessary, the
vehicle/carrier is blocked propery.

C. The load is well secured and balanced in the sling
or lifting device before it is lifted more than = few
inches.

1-4.1.0

D. Means are provided to hold the vehicle stationary
while operating the crane.

E. Before starting to lift, the hook shall brought over
the load in such a manner ac to minimize
swinging.

F. During lifting care shall be taken that:

1. thereis no sudden acceleration or
deceleration of the moving lead.

L  load, boom or other parts of the crane do not
contact any obstruction.

G. Cranes shall not be used for dragging loads
sldeways.

H. The operator should avoid carrying loads over
people.

L. When the crane is so equipped, the stabilizers
shall be fully extended and set. Blocking under
stabilizers shall meet the requirements as follows:

1. strong enough to prevent crushing,
2  of such thickness, width and length as to
completely support the stabilizer pad.

J. Firm footing under all tires, or individual
stabilizer pads should be level. Where such 2
footing is not otherwise supplied, it should be
provided by timbers, eribbing, or other structural
members to distribute the load so as to not exceed
allowable bearing capacity or the underdying
material.

E. In transit, the boom shall be carried in stowed
position.

L. The crane shall not be transported with a load on
the hook unless recommended by the
manufacturer.

M. No person should be permitted to stand or pass
under a suspended load.

21 Stowing procedure. Follow the manufacturer's
procedure and sequence when siowing and
un-stowing the crane.



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND

OPERATING PRACTICES

MISCELLANEOUS _ 23 Any overhead wire shall be considered to be an

PERATING NEAR ELECTRICAL POWER
LINES

energized line unless and until the person owning such
line or the electrical ntility authorities verify that it is
not an energized line.

24 Exceptions to this procedure, if approved by the

12 Except where the electrical distribution and
transmission lines have been de-energized and visibly
grounded at point of work or where insulating
barriers not a part of, or an attachment to, the crane

administrative or regulatory authority if the alternate
procedure provides equivalent protection and set
forth in writing.

have been erected to prevent physical contact with the 25 Drurable signs shall be installed at the operstor's

lines, cranes shall operate so that no part of the crane
or load enters within 10 ft. (3m).
A. caution shall be exercised when working near
overhead lines having long spans as they tend to

move laterally or vertically due to the wind which
would breach the safety zone.

B. in transit with no load and boom lowered the
clearance shall be 10 L (3.0m)

C. 2 qualified signal person shall be assigned to
observe the 10 ft. (3.0m) clearance and give
warning before approaching above.

1420

station and on the outside of the crane, warning that
electrocution or serions bodily injury may occur
unless 2 minimum clearance of 10 fi. (3.0m) between
the crane or the load being handled and energized
power lines. Greater clearances are required because
of higher voltage as stated above, These signs shall be
revised but not removed when local jurisdiction
requires greater clearances.

Revision B/B4

el



INSPECTION, TESTING AND MAINTENANCE
GENERAL

INSPECTION CLASSIFICATION

1 [Initial inspection. Prior to initial use, all new, al-

tered, modified or extensively repaired cranes
shall be inspected by a designated person to in-
sure compliance with provisions of this standard.

Regular inspection. Inspection procedure for
cranes in regular service is divided into two gen-
eral classifications based upon the intervals at
which inspection should be performed. The in-
tervals in turn are dependent upon the nature of
the components of the crane and the degree of
their exposure to wear, deterioration, or mal-
function. The two general classifications are
herein designated as "frequent” and "periodic"
with respective intervals between inspections as
defined below.

A. Trequent inspection - daily to monthly
intervals,

B, periodic inspection - one to twelve intervals,
or as specifically recommended by the

manufacturer.

FREQUENT INSPECTION

3 Inspection shall be performed by desionated

personnel

A. control mechanisms for maladjustment inter-
fering with proper operation - daily, when
used;

B. control mechanisms for excessive wear of
components and contamination by lubricants
or other foreign matter;

C. safety deviees for malfunetion:

D. all hydraulic hoses, particularly those which
flex in normal operation of crane functions,
should be visually inspected once every work-
ing day, when used;

E. hooks and latches for deformation, chemical
amage, cracks, and wear, Refer to
ANSI/ASME B30,10;

1-5.0.0

F. rope reeving for compliance with crane
manufacturer's specifications, if optional
winch is used;

G. electrical apparatus for malfunctioning, signs
of excessive deteriorntion, dirt and moisture
accumulations

H. hydraulic system for proper oil level and
leaks daily;

L tires for recommended inflation pressure,
cuts and loose wheel nuts;

J. connecting pins and locking device for wear
and damage;

PERIODIC INSPECTION

4

9

Deformed, cracked or corroded members in the
crane structure and carrier;

Loose bolis, particularly mounting bolis;
Cracked or worn sheaves gnd drums;

Worn, cracked, or distorted parts such as pins,
bearings, shafts, gears, rollers and devices;

Excessive wear on brake and clutch system paris

and lining;

Crane hooks inspected for cracks;

10 Travel steering, braking, and locking devices, for

malfunction;

11 Excessively worn or damaged tires;

12 Hydraulic and pneumatic hose, fittings, and tub-

ing inspection;
A. evidence of leakage at the surface of the flexi-
ble hose or its junction with metal and

coupling;

B. blistering, or abnormsl deformation to the
outer covering of the hydraulic or pneumatic
hose;

Revizion 984



C, leakage at threaded or clamped joints that
cannot be eliminated by normal tightening or
recommended procedures;

D. evidence or excessive abrasion or scrubbing
on the outer surface of a hose, rigid tube, or
fitting. Means shall be taken to eliminate the
interference of elements in contact or other-
wise protect the components.

13 Hydraulic and poeumatic pumps and motors
inspection
A. loose bolts or festeners;
B. lesks at joints between sections;
C. shaft seal leaks;
D. unusual noises or vibrations;
E. loas of operating speed;
F. excessive heating of the fluid;

G. loss of pressure.

14 Hydraulic and pneumatic valves inspection
A. cracks in valve housing;
B. improper return of spool to neutral position;
C. leaks at spools or joints;
D. sticking spoals;

E. failure of relief valves to attain or maintain
correct pressure setfing;

F. relief valve pressure shall be checked as
specified by the manufacturers.

15 Hydraulic and pneumatic cylinders inspection

A. drifting caused by fluid leaking across
piston;

B. rod seals leaking

C. leaks at welding joints

D. scored, nicked, or dented eylinder rods;

E. damaged case (barrel);

F. loose or deformed rod eyes or connecting
joint,

16 Hydraulic filters. Evidence of rubber particles on
the filter elements may indicate hose, "O" ring,

1-5.1.0

or other rubber component deterioration. Metal
chips or picces on the filfer may denote failure in
pumps, motors, or cylinders. Further checking
will be necessary to determine origin of the prob-
lem before corrective action can be taken.

17 Labels are to be in place and legible,
CRANES NOT IN REGULAR USE

18 A crane which has been idle for a period of over
one month or more, but not less than six months,
shall be given an inspection conforming with the
inifial-regular- frequent inspections.

19 A crane which has been idle for a period of over
six months shall be given a complete inspection
conforming with the initial-regular-frequent in-
spection requirements,

INSPECTION RECORDS

20 Dated records for periodic inspection should be
made on critical items such as brakes, crane
hooks, rope, hydraulic and pneumatic cylinders,
and hydraulic and pneumatic relief pressure
valves, Records should be kept available to an
appointed person.

OPERATIONAL TESTS

21 Prior to initial use, all new, altered, modified, or
extensively repaired cranes shall be tested for
compliance with the operafional requirements of
this section, including functions such as the
following;

A. load lifting and lowering mechanisms;

B. boom lifting and lowering mechanisms;

C. boom extension and retraction mechanisms;
D. swing mechanisms;

E. safety devices;

F. operating controls comply with appropriate
function labels.

Operational crane test results shall be made
available to an appointed person.

AINTENANCE
PREVENTIVE MAINTENANCE

Revision 9/34



22 Before adjustment and repairs are started on a
crane, the following precautions shall be taken as
applicable:

A. crane placed where it will cause the least in-
terference with other equipment or
operations;

B. all controls at the "ofT" posifion;

C. starting means rendered inoperative;

D. boom lowered to the ground if possible or
otherwise secured against dropping;

E. relieve hydraulic oil pressure from all hy-
draulic circuits before loosening or removing
hydraulic components.

23 Warning or "OUT OF ORDER" signs shall be
placed on the crane controls.

24 After adjustments and repairs have been made,
the crane shall not be returned to service until all
guards have been reinstalled, trapped air re-
moved from hydraulic system (if required),
safety devices reactivated, and maintenance
equipment removed.

ADJUSTMENTS AND REPAIRS

25 Any hazardous conditions disclosed by the in-
spection requirements shall be corrected before
operation of crane is resumed, Adjustments and
repairs shall be done only by designated
personnel

26 Adjostments shall be maintained to assure cor-
rect functioning of components, The following
are examples:

A. functional operating mechanism;
B. safety devices;

C. control systems;
27 Repairs or replacements shall be provided as
needed for operation.

The following are examples:
A. critical parts of functional operating mecha-

nisms which are crached, broken, corroded,
bent, or excessively worn;

1-5.2.0

B. crifical parts of the crane structure which are
cracked, bent, broken, or excessively
corroded;

C. crane hooks showing cracks, damage, or cor-
rosion shall be taken out of service. Repairs
by welding are not recommended.

28 Instructions shall be provided by the manufac-
turer for the removal of ir from hydraulic
circuifs.

LUBRICATION

All moving parts of the crane, for which lubrication
is specified, should be regularly lubricated per the
manufacturer's recommendations and procedures.

ROPE INSPECTION

29 Frequent Inspection

A, All runnine ropes in service should be visu-
ally inspected once each working day. A vis-
ual inspection shall consist of observation of
all rope which can be in use during the days
operations. These visual observations should
be considered with discovering gross damage
such as listed below, which may be an imme-
diate hazard;

1. distortion of the rope such as kinking,
crushing, un-stranding, birdcaging, main
strand displacement, or core protrusion. Laoss
of rope diameter in 2 short length or
unevenness of outer strands should be
replaced:

1. general corrosion;

L)
.

broken or cut strands;

4. number, distribution and type of visible broken
wires. When such damage is discovered, the
rope shall either be removed from service or
given as inspection.

B. Care shall be taken when inspecting sections
of rapid deterioration such as flange point,
crussover points, and repetitive pickup points
on drums.

30 Periodic inspection
A. the inspection frequency shall be determined

by a qualified person and shall be based on
such factors as:

Revision B/84



1. expected rope life a5 determioed by experience
on the particular installation or similar
installations;

geverity of environmeant;

percentage of capacity lifts;

frequency retes of operation;

exposure o shock loads;

Inspection need not be at equal calendar intervals
and should be more frequent as the rope

approaches the end of It's service life. This
inspection shall be made at least annually.

P

B, Periodic inspection shall be performed by a
designated person. This inspection shall
cover the entire length of the rope. Only the
surface wires need be inspected. No attempt
should be made to open the rope. Any dete-
rioration results in appreciable loss of origi-
nal strength, such as described below, shall
be noted and determination made as to
whether use of the rope would constitute a
hazard: points listed above reduction of rope
diameter below nominal diameter due to loss
of core support, internal or external corro-
sion, or wear of outside wires; severely cor-
roded, cracked, bent, worn or improperly
applied connections;

C. Care shall be taken when inspecting sections
subject to rapid deterioration such as the
followine:

L. sections in contact with saddles, equalizer
sheaves, or other sheaves where rope travel is
limited;

2. sections of the rope st or near terminal ends
where corroded or broken wires may protrude.

ROPE REPLACEMENT

31 No precise rules can be given for determination
of the exact time for replacement of rope, since
many variable factors are involved,

Continued use in this respect depends upon good
Judgement by a designated person in evaluating
remaining strength in a used rope after allowance
for deterioration disclosed by inspection.
Continued rope operation depends upon this
remaining strength.

32 Conditions such as the following shall be reason
for questioning continued use of the rope or in-
creasing the frequency of inspection:

1-5.3.0

A. in running ropes, six randomly distributed
broken wires in one lay or three broken wires
in one strand in one lay:

B, one outer wire broken at the contact point
with the core of the rope structure and pro-
trudes or loops out of the rope structure. Ad-
ditional inspection of this section is required.

C. wear of one third of the original diameter of
the outside individual wire,

D. kinking, crushing, birdcaging, or any other
damage resulfing in distortion of the rope
structure,

E. evidence of any heat damage from any cause.

F. reducfion from nominal diameter of more
than 1/64 in. (0.4mm) for diameters up to
and including 5/16 in. (8 mm), 1/32 in. (0.8
mm) for diameter 3/8 in. (9.5 mm) to and in-
cluding 1/2 in. (13 mm), 3/64 in. (1.2 mm)
for diameter 9/16 m. (14.5 mm) to and in-
cluding 3/4 in. (19 mm). 1/16 in. (1.6 mm) for
diameter 7/8 in. (22 mm) to and including
11/8 in. (29 mm), 332 in. (2.4 mm) for di-
ameters 11/4 in. (32 mm) to and including
1172 in. (38 mm).

G. In standing ropes, more than two broken
wires in one lay in sections beyond end con-
nections or more than one broken wire at an
end connection.

H. Replacement rope shall have a strength rat-
ing at least as great as the original rope fur-
nished or recommended by the crane
manufacturer. Any deviation from the origi-

nal size, prade, or construction shall be speci- _

fied by a rope manufacturer, or a qualified
person

33 Rope not in regular use: all rope which has been
idle for a period of 2 month or more due to shut-
down or storage of a crane on which it is in-
stalled, shall be given and inspection in
accordance with above information before it is
placed in service. This inspection shall be for all
types of deteriorafion and shall be performed by
a qualified person.

34 Inspection records
A. frequent inspection- no records required

Revision 9/54



B. periodic inspections- in order to establish formed rope, one seizing on cach side of the cut

data as a basis for judging the proper time is required. On non-preformed ropes of 7/8 in.
for replacement, a dated report condition at (22 mm) diameter or smaller, two seizings on
each periodic inspection should be kept on each side of the cut are required, and for non-
file. This report shall cover points of deterio- preformed rope 1 in. (25 mm) diamefer or
ration listed above. larger, three seirings on each side of the cut are
required.
ROPE MAINTENANCE
. 38 During installation care should be exercised to
35 Rope should be stored to prevent damage or avoid dragging of the rope in the dirt or around
deterioration. objects which will scrape, nick erush or induce
sharp bends im it.
36 Unreeling or uncoiling of rope shall be done as
recommended by the rope manufacturer and 39 When an operating rope shows greater wear or
with care to avoid kinking or inducing twist. well defined localized areas than on the remain-
: der of the rope, rope life can be extended in cases
37 Before cutfing a rope, seizing shall be placed on where a section at the worn end, and thus shifi-
each side of the place where the rope is to be cut ing the wear to different areas of the rope.

to prevent unlaying of the strands. On pre-

1-54.0 Rewmion 854



MOUNTING and INSTALLATION 6006H

1. CHECK TO MAKE SURE THE FOLLOWING ITEMS ARE WITH YOUR CRANE:

ITEM PART NO. DESCRIFTION
1. 366203000 Swivel Block
2 366212000 Vented Relief Valve (Non-proportional Units Only)
3. 480525000 Control Valve Assembly (Proportional Units Only)
4, 480018000 Pump Assembly (Optional)
5. 999346000 Owners Manual
6. 015104000 Boit system: 7/8 NF x 5, Grade B, (4 Req'd)

2. PRESSURE AND RETURN HOSES ARE NOT FURNISHED WITH THIS CRANE. THE HOSES *"1UST BE PROVIDED

10.

BY THE INSTALLER AND THE LENGTHS DETERMINED AT INSTALLATION.

REQUIREMENTS FOR INSTALL ATION USING 8 GALLON RESERVOIR WITH RELIEF VALVE AND AUTO
CRANE PROVIDED PUMP
A. RETURN LINE FROM CRANE TO RESERVOIR (IN COMPARTMENT): -8 SAE 100R2 (OR EQUIVALENT).
HOSE LENGTH IS DETERMINED BY INSTALLER. RETURN LINES LONGER THAN & FEET SHOULD BE
SIZE -12. HOSE EMD FITTINGS ARE -8 JIC FEMALE SWIVEL (CRANE END) AND -10 JIC FEMALE
SWIVEL (RESERVOIR END).

E. PRESSURE LINE FROM VENTED RELIEF VALVE TO CRANE: -8 SAE 100R2 (OR EQUIVALENT). HOSE
LENGTH IS DETERMINED BY INSTALLER. HOSE END FITTINGS ARE BOTH -8 JIC FEMALE SWIVEL.

NOTE: CRANE MUST USE RELIEF VALVE p/m 366212, WHICH IS PROVIDED.

C. SUCTION HOSE FROM PUMP TO RESERVOIR: -16 HYDRAULIC SUCTION HOSE WITH TWO (2) -16
HOSE CLAMPS ON EACH END.

D. PRESSURE LINE FROM PUMP TO VENTED RELIEF VALVE [LOCATED ON RESERVOIR) : 12 SAE
100R2 (OR EQUIVALENT). HOSE LENGTH IS DETERMINED BY INSTALLER. HOSE END FITTINGS ARE
BOTH -10 JIC FEMALE SWIVEL

NOTE:
REFER TO OWNERS MANUAL FOR ADDITIONAL INSTALLATION INFORMATION, AND OTHER RESERVOIR
AND PUMP COMBINATIONS.

CAUTION - FAILURE TO USE CLEAN HYDRAULIC HOSES AND COMPONENTS MAY
CONTAMINATE THE CRANE AND HYDRAULIC SYSTEM AND VOID WARRANTY.

. CRANE MUST BE PROVIDED WITH A FLOW OF 8 GALLONS PER MINUTE AND A PRESSURE OF 2200 PSI. EX-

CESS FLOW WILL CAUSE ERRATIC OPERATION, AND TOO LITTLE FLOW WILL CAUSE POOR CRANE
OPERATION.

. VEHICLE SHOULD MEET MINIMUM GVW RATING OF 14,500 POUNDS.
. THE VEHICLE MUST BE EQUIPPED WITH AN ENGINE SPEED CON-

TROL AND TACHOMETER. 15/18" DIAMETER (4 PLACES)
&

. MAKE SURE MOUNTING SURFACE IS PROPERLY REINFORCED TO ¢ -
WITHSTAND 36,000 FT-LB CAPACITY LOADING OF CRANE AND T }
THAT OUTRIGGERS ARE USED TO PROVIDE TOTAL STABILITY FOR o .
THE TRUCK. f/ i / g

. A 13 172" DIA. HOLE SHOULD BE CUT OUT OF MOUNTING LOCA- \ ] I | 160
TION (CENTERED WITH MOUNTING BOLTS) FOR ACCESS TO M ‘ o 8:3/8
LOWER RING GEAR BOLTS AND HYDRAULIC CONNECTIONS. it Sl T e S S

. MAKE SURE THE MOUNTING BOLTS ARE 7/8x DIA., GRADE 8. | I 4
TORQUE BOLTS TO 440 FT-LBS (DRY). ~ s -

. WHEN CRANE IS NOT IN OPERATION, A BOOM SUPPORT SHOULD ~ 4.9/ 4 m- == 2.0/4
ALWAYS BE USED. TRAVELING BLOCK SHOULD BE CONNECTED  —— 198 1/2 —=

TO HOOK LOOP.

FORWARD i
ALWAYE UBE CABLE LOOPS ON SIDE OF BOOM AND PENDANT
GUARD ON SIDE OF PEDESTAL TO STORE PENDANT ASSEMBLY, IF THIS TYPE OF STORAGE APPLIES.

100

ln. “Lng



MOUNTING and INSTALLATION 6006H

(CONTINUED)

11. CHECK FOR PROPER PRESSURE AND RETURN LINE HOOK-UP TO CRANE: PRESSURE PORT IS ON

RIGHT SIDE AS VIEWED FROM THE REAR OF THE CRANE.

12. USE MEDIUM PRESSURE AUTO CRANE FILTER IN THE RETURN LINE UNLESS FILTER EXIT PORT IS
MOUNTED DIRECTLY TO THE RESERVOIR.

13. ELECTRICAL HOOKUP

NON-REMOVAEBLE PENDANT UNITS:
A. RUN THE FOLLOWING WIRES THROUGH HOLE InN BASE ASSEMBLY OF CRANE AND SEAL WITH SILI-

CONE RUBBER TO PREVENT WIRE CHAFING AND LEAKS.

B. CONNECT WIRE FROM DIRECTIONAL VALVE SOLENOID (P/N 480137) TO WHITE WIRE W/ TRACER AT
PENDANT CABLE END.

C. CONNECT POWER CONDUCTOR FROM STARTER SOLENCID TO BLACK WIRE AT BASE OF CRANE,
PASSING THROUGH THE MAIN POWER RELAY. USE THE IN-LINE FUSE PROVIDED.

REMOVABLE PENDANT UNITS:
A OBTAIN THE PROPER WIRING DIAGRAM.
B. WIRE TERMINAL STRIP PER DIAGRAM AND PROTECT STRIP FROM ACCIDENTAL CONTACT.

WARNING! FalLURE TO CORRECTLY PLUMB AND WIRE CRANE CAN CAUSE INAD-
VERTENT OPERATION AND DAMAGE TO CRANE AND/OR PERSONNEL!

14. ONCE CRANE AND PLUMBING ARE INSTALLED ON THE TRUCK, FILL THE RESERVOIR TO TOP OF SIGHT
GLASS (MOBIL DTE 13 or EQUAL). BEFORE OPERATING CRANE CONNECT TOGETHER THE PRESSURE AND
RETURN HOSES GOING TO BASE OF CRANE USING -8 JIC UNION AND ENGAGE PTO WITH ENGINE RUNNING.
ALLOW DIL TO CIRCULATE FOR 15 TO 20 MINUTES. THIS WILL FLUSH CONTAMINANTS FROM THE SYSTEM
BACK TO THE RETURN LINE FILTER. OPERATE ALL CYLINDERS TO FULL EXTENSION AND RETRACTION A
MINIMUM OF SIX TIMES, TO BLEED AIR FROM SYSTEM. RETURN ALL CYLINDERS TO THE STORED POSI-
TION AND DISENGAGE PTO. REFILL RESERVOIR TO TOP SIGHT GLASS, TO ENSURE B GALLONS PER MIN-
UTE {GPM), INSTALL AN IN-LINE FLOW METER BETWEEN THE CRANE AND THE RESERVOIR IN THE RETURN
HOSE, OR CONFIRM PUMP SPEED IS CORRECT. THE PROPER SPEED FOR AUTO CRANE GEAR PUMP P/N
480018 IS 1000 RPM,

15. PROPER PRESSURE SETTING CAN BE ACHIEVED BY, WITH THE PTO DISENGAGED, REMOVING THE PIPE
PLUG ON THE VENTED RELIEF VALVE OR PROPORTIONAL VALVE AND INSTALLING A 2500 PS| PRESSURE
GAUGE. EXTEND THE BOOM "IN" ALL THE WAY AND CONTINUE HOLDING THE SWITCH ON. FOR PROPOR-
TIONAL SYSTEMS, THE TRIGGER SHOULD BE PULLED COMPLETELY BACK (ON). READ THE PRESSURE
E;JUL?BE T;EE%TADJLIST RELIEF VALVE TO READ 2200 PSI. RECHECK PRESSURE SETTING TO VERIFY

16. LOAD TEST THE CRANE TO ENSURE PROPER FUNCTIONING AND TRUCK STABILITY.

17. MAKE CERTAIN THE OWNER'S MANUAL IS DELIVERED TO THE CUSTOMER.

18, FOR ADDITIONAL HELP: CALL THE SERVICE DEPARTMENT AT THE AUTO CRANE COMPANY.
(918) 836-0463 (TULSA, OKLAHOMA)

WARNING

FEDERAL LAW (49 CFR PART 571) REQUIRES THAT THE FINAL STAGE MANUFACTURER OF A VEHICLE CER-
TIFY THAT THE VEHICLE COMPLIES WITH ALL APPLICABLE FEDERAL REGULATIONS. ANY MODIFICATIONS
PERFORMED ON THE VEHICLE PRIOR TO THE FINAL STAGE ARE ALSO CONSIDERED INTERMEDIATE STAGE
MANUFACTURING AND MUST BE CERTIFIED AS TO COMPLIANCE, THE INSTALLER OF THIS CRANE AND BODY
IS CONSIDERED ONE OF THE MANUFACTURERS OF THE VEHICLE. AS SUCH A MANUFACTURER, THE IN-
STALLER IS RESPONSIBLE FOR COMPLIANCE WITH ALL APPLICABLE FEDERAL AND STATE REGULATIONS,
AND IS REQUIRED TO CERTIFY THAT THE VEHICLE IS IN COMPLIANCE.

IT IS THE FURTHER RESPONSIBILITY OF THE INSTALLER OF THE CRANE TO COMPLY WITH THE OSHA

TRUCK CRANE STABILITY REQUIREMENTS AS SPECIFIED BY 20 CFR PART 1010.180 (C) (1).




(TR 1.

el0-MV

HO009 "NOILVY 11V.LSNI NV 9NILINNOW

. "HOVWYA 3HIM LNIAIHd
0L "Wno3 HO ‘H3gand anNoonis
HLIM GHNNOHY 1V V38 'SNvdD d0
JSVE HI 310H HONOHHL Q3LlHASHI
SHY SHOLONONOD HAMOJ HILJdV'L

S310H
(0£009E)
dWind

Qld FHNSS3Hd l/ Zﬂ_._.u__:_mw
| -

ml | —HIOAM3S3Y
i — e /Fl\\”\.\

- QIONII0S WOHA HOLINONDD HIAMOM
o | ILON 335 T——nuni3u
™~ 3unss3ud

QloON3T05

(800-LG9008)
HOLINANOD H3AMOd

1HOddNS Wo0a

"BVI uvmol
dOLS NOILLVLOY

2-2.0.0



il favakBdie

S e b om | brbdoumer RV RIGHEn son b auy | ASSY DN | e0res
.“MMH.”E [ 199 J_”.zm_.._zs_.._.z: ] ,..mm lll.p......“__u_m; 31w AACY HMEVE 10N SEINVEIIRL
AE DN SINL 3W0E 10N ﬂn—-uI-ﬂ:““rn-un“
ATTEW3ASSY J5vd JUVIIS OHY SHUNE 1% 2ADHIY
ilvo o1y kK — CTH R b T I TR
1l e o 7 KN i1 w“u_.,,u._”.“ .
i/ B gt b T T
ANVAWOD INVHD OLNV va Fdidal 17V 03 100 3sMuan110 S83 1NN
IVIUILVYIH 40 1511 ALILNVAD
MOILIIED530 |  onluva _m:..__..,_m: | [
(21+052)
| -LNIOP TIAIMS Malin IROL LOG
EIP0SL) dldN —
- Bl-% /'IdN ¥ z:_._._..m_mj/
| -H H3IDNA3Y I I
-
8Vl Q4dVYMOL
)
_ - (2ivosL) 8
-~ LNIOM3AIMS
| E1r0GL) 41dN
Bl-%/1dN 1

- % H3DNAa3d

JUNSS3IHd—|

— ﬁ._"

434

O.ddv ﬁ 3iva m

NOILIWD530

Wil

SHOISIAIY

OHD

§:91d Z ‘dAL (¥S008€) DII
91 -%-"LdN % 1S 'H3ldvav

|
=

V=¥ NOILD3S

I

IN

f_,l'_-_:ﬁ

Ll i

YOLINANOD U3MOd
HO4 Q,b34 30H

“ON HEINIY

'ON UMLKl

254N



AUTO CRANE'S SUGGESTED BOOM SUPPORT

LEAVE 3/4" CLEARANCE ON EACH SIDE OF BOOM

I/4" PLATE

l1/72"% 1 1/2"X 3716"
ANGLE (REF.) WELD LOOP FOR
TRAVELING BLOCK
HOOKUP. 3/8" ROUND

BAR.

|/4" PLATE

BOOM SUPPORT IS REQUIRED.

AUTO CRANE COMPANY

P.O.BOX B5BOE69T7 TULSA OKLAHOMA T74158-068T
4T7T0OT N. MINGO ROAD 918-836-0463

2220

| A



ITEM QTY PARTNO.

1

b M=
PP =

750586
750580
750589
008800
017102
021101

DESCRIPTION

BASE

EXTENSION TUBE
BOOM SUPPORT
BOLT, HX. 3/8" NF
NUT HX. 3/8" NF
WASHER, SP. LK. 3/8"

AW-08/ BOOM SUPPORT (P/N 750585)

2-23.0




| ] NOLLJINIS3a "ON 1dvd | AL | W3LI
; 22282L oH P A T (e asva | gzezses L L
sanea TR B A BT H9009 % HG00S 'LHOINAN | 9Z2Szi ! z
(H9009 %® HS00%S) 135SN9 |_veesel Z c
WNoog ‘LHO0ddns 318v0 1SIoH 'MooH | 00¥0£2 L ¥
971 .8 X | '0) '0¥ "¥ve |[Zo0—9ccoos| | S
C690-BRIVL VDMV SARL  LEambe i e 91 ¢/} 2 X 91— "3S0H [f00-GLZ08L| 2 9
ANVNOD SINYHO OLNY 01 2/1 2 X z/L ¢ % 8/1 'uH ‘LY 'wvd |[f00—¥zc008| 7z
|
||
il 1]
!
|
T =
I o=
(- &
(-
|
|
e
(@)
|
L
[=] _. (=]
]
mn
L |
I
o H _ o




Auto Crane Company
Tulsa, Oklahoma

Safety Decal Section
Revsion 11/94
ITEM DESCRIPTION QTY FIG
1 CAUTION, WORK RULES 1 5-1
2 DANGER, OPERATOR TRAINING | 5-2
3  WARNING, TAPERING WITH OVERLOAD 1 5-3
4 DANGER, ELECTROCUTION HAZARD 2 54
5 DANGER, STAY CLEAR OF BOOM 2 5-5
6 DANGER, STAY CLEAR OF LOAD 2 5-6
7 CAUTION, HYD REQUIREMENTS 1 5-7
8§ WARNING, LOAD SENSOR TAMPERING 1 5-8
9 DANGER, SCISSORS POINT 2 5-9
AUTO CRANE COMPANY

PO BOX 580697, Tulsa, OK 74158-0697
4707 N, MINGO ROAD, Tulsa, OK 74117
Phone (918) 836-0463, Telex 158108 Ramsey Tul
Sales Fax (918) 438-6688 Service Fax (918) 834-5979

2-3.0.0



SAFETY DECAL SECTION

N 6006H .

PARTNO. (040579 ACAUTION

DECAL: OPERATION INSTRUCTIONS

¥, WEPLET VERSCLED AWD R il mel)ioiC

g . DA TON, Pl D L ¥
FUNCTION:  To inform the operator of the proper Seters m#::f‘_‘;;__ﬁﬂ i
_procedure to follow for safe operation FRCPLALY CIMEE a0 SR WAL
07 e cradie P ETIS ST S | FIG. S
¥, PR OPEAATRS (LCADH LaaTalores P
USED ON:  All Cranes b o er i)
QUANTITY: 1 gt 0 o e e s |

Smh LORDS

|_'\- 0O Rkl TERPATL Wiis O ITAT Glid il

nnnumamwrﬁnl:nl.m
|,r REER 47 LERT 8 whass OF oA on
HOST G

PLACEMENT: Right sideplate

8 FCH THAVLNG, BO0M AkD DyTRSITRG
wust B TR STOWS PR

% Al Mutvasl FLVDANTS wUST B STORID
o A0 CR POCL COUPAATINT w-(h CART
5 MOT i USE

*/ osET

PART NO.: (40530

DECAL: OPERATOR TRAINING

FUNCTION.  To inform the operator of the need to receive
proper training before using the crane.

Al UNTRAINED OPERATOR

USED ON: All Cranes suB.£CTs SIS i
QUANTITY: 1 DEATH OR SERIOUS INJURY
PLACEMENT: Right sideplate (6006H) M e CPeRNn o e AN AD

2.) YOu MUST KNOW AND FOLLOW THL
SAFETY AND OPERATING
RECCMMENDATIONS CONMTAINED N

FIG. §-2. THE MANUFACTURER'S MANUAL

TOUR EMPLOYER'S wWORK RULES

AND APPLICABLE GOVERMMENT

REGLILA TS,

B pacaad |

PARTNO. 040632 AWARNING

DECAL: TAMPERING WITH OVERLOAD DEVICE P
TAMPERING WTH {}"I"ERL{]AD

FUNCTION.  To inform the operator that tampering with the DEVICE VOIDS WARRANTY.
overload device may cause 2 unit failure or i [‘ff;”[fF:';g
possible personnel injury. AND LET LOAD DOWN 10
USED ON: GROUND.
GOMH OVERLOQAD PROTECTION
QUANTITY: 1 ; CEVICE CANMOT FUMNCTION
ol WITH BOOM BELOW
PLACEMENT: Right side of valve cover HCRIZONTAL (07).

HOIST UP. BOCM DOWN,
AND EXTERD OUT WLL BE
INOPERATIVE WHEN CRAMNE
IS5 IN OVERLOAD CONDITICH,
FIG'. 5‘3 P/ 04087

2-3.1.0



SAFETY DECAL SECTION

4 6006H

PART NO.: 040529

DECAL: ELECTROCUTION HAZARD f: ST e
FUNCTION:  To inform the operator of the i & A , _: . ‘
hazard involved with contacting | e s Al

rﬂ*f;afs‘-_-.
v 2 H | THO'GUT'KIN

boom. | 2R L !
- - | = | Eomss s kg |
USED ON: Articulated & Stiff Boom 0 | O e s vt oa st |
Cranes
QUANTITY: 2 FIG. S-4.

PLACEMENT: Both sides of end of lower boom

PART NO.: 040517 =

DECAL: STAY CLEAR OF BOOM ;;,7//’ e e ,r““v—»
e 7 waa, ?Z;-‘ff,fﬂff’
FUNCTION:  To inform the operator of the //;y /1/ _':};V ; ) ,Jf/ﬁ
hazard of proximity or contact | [ ff"}?fégf/’x’iﬁ*’i/ﬁ//
pifl e o b e STAY CLEAR OF BOOM
' ALL TIMES 1
USED ON: All cranes Al P/N 040517 |

QUANTITY: 2 =

PLACEMENT: Both sides of crown

PART NO. 040518

DECAL: STAY CLEAR
OF LOAD
FUNCTION:  To inform the
operator of the — T g
e
proximity or A k ﬁ ;‘*:- =l
contact with the S )
load
Sty o b STAY CLEAR OF LOAD
. = AT ALL TIMES
USED ON: Al cranes P/N 030518
QUANTITY: 2
PLACEMENT: Both sides of
crown plate

2320



SAFETY DECAL SECTION

V4 6006H _—p

PARTNO. 366209 B e
TR O T R W
DECAL:  HYDRAULIC REQUIREMENT AL TN

{3 | i\ N
: |

FUNCTION:  To inform the operator of the : : l
hydraulic requirements for proper

I HYDRAULIC SYWSTEN

| REQUIREMENTS-

crang l:lpﬁl'atiﬂ‘n. i g Ops 90na o i
USED ON: 6006H | MESS VALUES NECESSART FOR
QUANTITY: 1 §i MR JCCTARCLIGF P15 (CPANG

e U] e ]

PLACEMENT: On the hydraulic reservoir FIG. S-7.

DECAL: LOAD SENSOR, DONT TAMPER & w ﬁ E ;Ng E E‘é G i

PARTNO.: 040587 _I ! ‘
|
1

FUNCTION:  To inform the operator that the load =
sensor is pre-set and that tampering LOAD SENSOR S
with the sensor may cause potentially FACTORY PRE-SET <]
hazardous situation. DO NOT TAMPER £/

USEDON:  All cranes equipped with a load sensor. —

QUANTITY: 1 FIG. 5-8.

PLACEMENT: On the lift cylinder near the load sensor

PART NO.: 040519 USED ON: All cranes
DECAL: SCISSORS POINT QUANTITY: 2

FUNCTION:  To inform the operator of ~ PLACEMENT: Both sides of the lift cylinder
possible danger at scissors

point on crane,

f—— e 1
. ___'..-;;_-" e ' L al, '.- N L, N;“ ? £ ‘__ ':
_ = | -

%@ CISSORS POINT - FIG. S-9.

o SERIOUS INJURY WILL RESULT o
KEEP HANDS AND ARMS CLEAR AT ALL TIMES '}
A Danery &

T |
1
2-3.3.0 —



BOTH SOES BITH Z0ES BOTH M3 BT So0s

;

-] | -1
BESERYDIR
ITEM QTY PEART NO, DESCRIPTION ITEM QTY PEART NO, IFTI
1 1 040379 DECAL, CAUTION—-WORK RULES 1 2 040529 DECAL, DANGER—SHOCK
2 2 366210 DECAL, B8008H 12 2 040317 DECAL, DANGER-STAY CLEAR
3 1 386195 DECAL, LOAD CHART 13 2 040518 DECAL, DANGER-STAY CLEAR
4 1 040580 DECAL, DANGER-QOPERATE 14 1 386209 CAUTICN — 8 GPM
s 1 040632 DECAL, DANGER-CYL. OPERATION 15 1 8999946 IMSTALLATION CHECKUST
& 1 360034 DECAL, LOGO 16 1 330822 DECAL, SERIAL MO,
7 1 360036 DECAL, ANGLE INDICATOR, RIGHT 17 1 330633 DECAL, OPTI-FLOW
8 1 60037 DECAL. ANGLE INDICATCR, LEFT 18 2 040519 DECAL, DANGER—SCISSOR POINT
g 2 040824 DECAL, AUTO CRANE 19 2 3G6203-100 DECAL, BLOCK WEIGHT & MAX. LOAD
10 1% 040620 STRIPING

AW-366208
6006H DECAL LAYOUT

2-3.5.0 R 11/94



SNOISNHEWIA "TVYENED H9009

=— 2L/C B

.H__.,...Ol..?....m_q —-—  (JHYMHOS
T/ sl—-
:\{n Ix._‘au..\.\l-.n} £t
el —e .
BT \l w —
/5 ¥l
// _ ¥/C 8l
[ - &
[T :l._ - L
(s3vd ¥) #8001
ST 0l=61 ==
ST =51 —
ST 01—8 IS L —

2+ {25

L G —

ol

— I

ahe w1

NOLLYLOW 30 %

M

W/

.Eﬁw_
E\S

R 11/94

2-4.0.0



NOTES




INSTALLATION AND SETUP PROCEDURE  (Fug1er2
A DIGITAL PULSE WIDTH AMPLIFIER Bk

INSTALLATION:

1. Install emplifier at & convenient location near the proportional crane terminal strip (ref.:
Owner's Manual, PROPORTIONAL CRANE WIRING DIAGRAMS) using two screws
and lock nuts provided.

2. At the 12 station terminal block, disconnect all power to the system.

3. Connect the din connector plug to the proportional valve, making sure the gaskef seals
properly. Secure the plug to the proportional valve coil with screw. Attach wires per
applicable wiring diagram.

ATTACH WIRES IN THIS ORDER: (numbers are on 22 station terminal strip)
1. Attach the BLACK wire to terminal "N" (#13)

2. Attach the RED wire to terminal "T" (#10)
3. Attach the WHITE wire to terminal "M" (¥12)

4. Attach the GREEN wire to the BROWN wire from the proportional din
connector plug using the bullet connector supplied

CAUTION: FAILURE TO DO SO MAY CAUSE PREMATURE AMPLIFIER
FAILURE AND VOID WARRANTY.
*+ Observe all connections for proper installation before connecting power to the
terminal block. Proceed to the set-up procedure.

SETUP:

1. Remove four screws on front plate of amplifier and remove front plate.

2. With power on, pull pendant trigger to full on position. Adjust potentiometer adjustment
screw located next to the red light (see Figure 1) until light just turns off, then turn trim
pot back until the light just comes on. The light should stay on during full trigger
movement. Clockwise rotation of the trim pot will turn light off. Counter-clockwise
rotation will turn the light on. This "tunes" the amplifier to the trigger potentiometer.

3. After warming the hydraulic system oil, determine which function should be used to set
the low position switch (ROTATE USES THE LEAST AMOUNT OF PRESSURE).
Activate that function with trigger released, and turn the lower range setting dial
(REF. FIG 1: MARKED WITH "L" ON CIRCUIT BOARD) until the desired speed is
reached. The "Zero" and the "F" on the dial are opposite ends of the switch. To adjust
the low set point, turn CLOCKWISE DIRECTION for INCREASED FLOW,
COUNTER CLOCKWISE DIRECTION for DECREASED FLOW, This adjusts the
"Threshold Speed” for the trigger in the released position.

2-5.0.0



" m |  INSTALLATION AND SETUP PROCEDURE (e
A DIGITAL PULSE WIDTH AMPLIFIER et

Cont

4. Operate the boom up function with trigger pulled back to the maximum position. Tum
the high range setting dial (REF. FIG 1, MARKED WITH "H" ON CIRCUIT BOARD)
until there is a2 noticeable decrease in speed, then back up one or two notches as desired.
"Zero" is the maximum speed setting and “F" is the most reduced speed setting. To set
the high range dial, turn CLOCKWISE DIRECTION for DECREASED FLOW,
COUNTER CLOCKWISE DIRECTION FOR INCREASED FLOW. This operation
adjusts the trigger "Dead Band" at the fully pulled position.

5. Replace cover and install screws. Make sure the amplifier wiring is secured and does not
interfere with rotating hoses and electrical wiring.

LED
/ POTENTIOMETER ADJUSTMENT SCREW

s
o:/ ’“

E!EEI

UPPER RANGE SETTING

LOWER RANGE SETTING

Figure 1

25.10



OVERLOAD SYSTEM / ANTI-2-BLOCK
i TROUBLE SHOOTING GUIDE £\

IF THE THREE FUNCTIONS, BOOM DOWN, HOIST UP
AND EXTEND OUT, QUIT WORKING, the problem probably lies in ei-

ther the Overload System or the Anti-2-block system or both. If these three functions are
NOT WORKING and most other functions are, an investigation should be made as follows:
(reference: Figure 1)

{ ANTI-2-BLOCK Eg:;ftua]il:’y#rrmwe the yellow wire terminal
A Unplug the anti-2-block system from the
overload system and connect A and B to by-
pass the anti-2-block system.

1. If the three functions begin to work,
connect the wire connector (ycllow
wire) to a ground to double check the

1. If the three functions work, check conti- operation of the relay switch. With the
nuity of anti-2-block system using conti- wire grounded the three functions
nuity tester at disconnected should not work. With the wire un-
Weatherpack connectors, and investi- grounded the system should work.
gate switch at end of boom, cable and 2. I the {res Rttt do Hor Work 16>
cable reel.

place the Relay and re-attach yellow

2. If the three functons do not work, con- wire to terminal #1.

I OB Bt Sectad. i 3. If the three functions work with the new

: relay when it is installed but not when it

2 LOAD SENSOR (Pressure Switch) is reconnected to the Time Delay Relay,

A_With crane unloaded, unplug weatherpack re-attach yellow wire to terminal #1 and
connector on load sensor wire. continue on with section #4.

1. If the three functions work, re-check the

Pressure Switch by taking 2 ohm read- ¢ 1L DELAY RELAY

ing on the two wires coming from the A.With the black plastic box still open, remove '
Switch. The switch has normally open the wires connected to terminals #6 and #7.
contacts, so the reading should be the Remove any dirt, corrosion and moisture
maximum. If less than maximum ohm from around terminals.

reading is indicated (usually a dead

1. Ifthe relay resets after this and the load

hort |
SR, ks o Do sensor has been previously checked,
2. Ifthe three functions do not work, con- spray area around terminals with protec-
tinue with section #3 tive coating before replacing box lid.
3 RELAY BOX 2. If the three functions still do not work,

continue on with Item #B.
A Carefully open the black plastic box lid cov-

ering the overload system timer and relay. B.With the black plastic box still open, remove

the wires connected to terminals #6 and #7.

[

2600 Revision 11/24 il



OVERLOAD SYSTEM / ANTI-2-BLOCK
TROUBLE SHOOTING GUIDE

A

1. Short between the terminals #6 and #7 ii. If the SS Timer does not operate as
with a screwdriver blade. The relay above replace the S35 Timer.
should "click” after approximately2 5 pp SURE TO RE-CONNECT ALL WIRES
seconds. When the blade is removed, BEFORE FINAL TESTING!
the relay should reset in approximately ]
2 seconds, = ACD =y

. Operating correclly as above would Eg &
mean the Solid State Timer is operating ﬁﬁ_ﬂ‘l—ﬁ_
properiy. 5 & o H

= @

TIME DELAT _
REL&Y

Boalk

[

RE
: ﬂ‘
rlLLOw
— CLEAR

ti
RILAY o
= E !‘L =4
L—E LOY ﬁé. ||
BL &K E f,=""
RED

[ 1=
-
i

|
i
| 3= BLOCH
l | il CABLE REEL

?—f‘@__\
I FOWLE WRE ﬂ, “)
= ANTI-2-BLOCK
CLE &R =| '[ul ==, ; = e~
| LT CHOuUmD 'll'F'I: EL.“.‘.::.‘— .-'#1
i_ L |
'a \_ comecr vesc %

‘-. e "PE ANTI- DB OER N
LOAD SENWSOR WARE
BLACK G e— THREE FLAIZTONS )
- CROUND WAL
REp = = — = “l
LOAD SERSOR wRL L= 1
(1 -

OVERLOAD SYSTEM, ANTI-2-ELOCK
TROUBLE SHOOTING GUIDE

rigure 1

OPERATING PRINCIPAL: The three functions have their ground wires
passing through the normally closed contacts on the relay. The ground of the re-
lay coil is connected to the #1 terminal on the Solid State Reiay. By connecting
terminal #6 and terminal #7 the timing is initiated and the SS Timer "times out"
(1 3/4 seconds) and connects terminal #1 to terminal #2. Terminal #2 is
grounded, which grounds the relay coil and opens the normally closed contacts.
This breaks the ground side of the circuit for the three valve functions. The SS
Timer takes 1 3/4 seconds to reset after the initiation circuit is opened.

2.6.0.1 FRevialon 11/84



AW-366986
REIAY BOX ASSEMBLY

2810

R 2/94

-



AW-366986, RELAY BOX ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION

1 1 366985  ENCLOSURE, PLASTIC

2 2 366968  CONNECTOR, CORD

3 5 366967  CORD, 3—WIRE 18 AWG WITH DRAIN

4 5 366966  CORD, 2—WIRE 22 AWG WITH DRAIN

5 1 320351  RELAY, SOUD STATE TIMING

6 1 320355  RELAY, DROP OUT ,

7 1 005801  SCREW, HX HD 1/4—20NC X 1/2 LG.

8 1 020200  WASHER, SP LK 1/4

g 1 015800  NUT, HX 1/4—20NC

10 1 000602  SCREW, ROUND HD #5-32NC X 1 LG.

11 2 015400  NUT, HX #6-32NC

12 7 000405  TERMINAL FLAG :

13 1 366978  CONDUCTOR ASSEMBLY (YELLOW)

14 4" BOO566  WIRE, RED 18 AWG 600V

15 4" BODSEB  WIRE, BLACK 18 AWG 600V

16 1 366248  CONN. ASSY WEATHER PACK 1-WAY MALE 18-20
17 1 366249  CONN. ASSY WEATHER PACK 1-WAY FEMALE 18-20
18 1 366250  CONN. ASSY WEATHER PACK 2-WAY MALE 18-20
19 1 0DOB01 TERMINAL, RING 10-3/8

20 3 750737  TIE, CABLE

2620

R 2/94




OPTIMETER TROUBLE SHOOTING GUIDE

STIFF BOOM CRANES

FOLLOW THE TROUBLE SHOOTING SEQUENCE

Obtain the proper wiring diagram and
check wiring.

With truck running, check terminal "I"
voltage.

A.If 12 - 13.75 volts, proceed.

B. If not, check for blown fuse or bro-
ken wires.

Install pendant, turn system power on
(eight (8) switch pendants only), and
check terminal "t" for truck voltage.

A. If truck voltage, proceed.

B. If no voltage or low voltage (less
than truck voltage), make sure the
power switch on the eight (8) switch
pendant is in the "on" position. (Does
not apply to four (4) switch pendant.)

C. Then, check for loose connection in
the pendant or a broken wire in the
pendant cable.

Disconnect bullet connector on line
connecting green wire from amplifier to
brown wire from proportional valve din
connector. Then ground brown wire to
a chassis ground. This will send maxi-
mum current thru proportional valve
and should close it completely.

OR

Depress the manual operator pin on top
of the valve with an allen wrench till
valve closes completely.

2-7.0.0

6 Check for proper crane operation.

A. If crane operates properly, proceed.

B. If not, check coil resistance from pin
to pin (should be 5.0 ohms) and from
pin to ground ring on coil (should be
infinite resistance). If resistance is
much different than above, replace
coil, then proceed.

C. Re-connect brown and green wire.

7 Check terminal "m" for 0.5 volts

witrigger released

A. Solid truck voltage at terminal "m"
means a loss of ground. Search the
ground wire for bad connections or
breaks and repair.

B. If more than 0.7 volts or less than 0.2
volts witrigger released, readjust trig-
ger on pot shaft. (Note: care must be
taken when handling the pot assem-
bly to keep from breaking the wires at
their attachment points.)

C. If voltage is correct wi/trigger re-
leased, smoothly activate trigger
looking for a smooth, gradual in-
crease of voltage to near 5.0 volts at
maximum pulled position (3.5t0 7
volts is OK).

D, If voltage is erratic and jumps up to
truck voltage and back down during
the trigger movement, replace poten-
tiometer assembly.



OPTIMETER TROUBLE SHOOTING GUIDE

STIFF BOOM CRANES

8 Pull trigger and check for red light in-
side amplifier then perform the follow-
ing adjustments with the trigger pulled
to the maximum position:

A. Light off

= Turn small trim pot screw ccw
(left) till light just gets bright,
then stop. (if 10 turns do nof turn
light on, look for more than 9
. volts at term "m")

B. Light on

= Turn small trim pot screw cw
(right) till light just turns off, then
turn cow (left) till light just gets
bright, then stop. (If 10 turns do
not turn light off, look for less
than 1 volt at term "m" )

9 Release trigger.
10 Set two adjustment switches ( hi & lo )

to number “4". (One side of the switch
knob has an indicator)

11 The LO switch takes the “dead space”
out of the beginning trigger activation,
and will continue to raise the low signal
to give half flow with the trigger at full
released position. The higher the num-
ber or letter (0 thru f), the higher the
flow to the crane with the trigger in the
fully released position.

12 The HI switch takes the "dead space"
out of the full trigger position, and will
continue to lower the high signal to half
the flow at the maximum trigger pulled
position. The higher the number or let-
ter (0 thru f), the lower the flow to the
crane with the trigger in the fully pulled
position.

13 A good starting position would be to
have both switches on the number “4".

NOTE: Both switches on "F" will limit flow to a
median value and not allow any change.

2-71.0



RO LJIH05 30 N _LHvd 570 ALD | WH3L]
TINAOKW TOHLNOD W QIONII0S D0A Z1 BGLIGE g L 1
ABHISSY TIN00OW HOLVI0SI|  100-CFLISL vt z
of OHIH *IWHINYAL 01000 v]| @ ¢
97 61 ¥ HIDVHL M8 /4 LHM 095 S1 "Jum|  600—-T0S008 VI S| ¥ |
(OFLIS/MY) WVHOVIO Ot | 666-0kliSL | @ | 1 | &
(S39vd Z) SNOLLONHLISNI NOWVTIVISNI| BE6~0¥LISL a ! ]
SIHIH 9NLLOOHS3ENOYL G66=0¥115L a b L

CO0—6BGLISL =  Favo
ZOO—BGLISL = FINCAOW
100—6SLISL = QIONTI0S
§N/d LN3IW3OVId3a (4

ova OUSYld ¥V NI
(£ % 9 'S SWAL) NOWVLNIWNDO0A dIHS (¢

€661 '030 NYHL 435N40dHd IS a0
40 SL¥Vd LNIN3DVId3Y ¥0d4 T L33HS 335 (2

€661 'NVM 3ALLD3443
NOLLONOOHd LHYLIS TIM NOISHIA M3N SIHL (1

“SJI0ON

(434) Iavo

£00—6SLIS. N/d

(*434) INaow
ZO0O—6SL1SL NS d
LNIAADV 143

('434) 3avo
/® QioN30s
LOD—BSLIGL N/ d
ININIOV I3

LNINIDVId3Y

-

r L

ogl

AW-180

THROTTLE SOLENOID ASSY

e

R 11/83

2—-8.0.0



T [ JTHAE A0 B 1Hvd

] _LiB | Wall

QIONTI0S TULOHHL ‘13X0%HE EBFLISL 4] L [

FINGOH TOHLNOD /= CIONII0S 20A Z) 1FLIGE gl T
SHILLE aY3IHANNG BYLIGL vt ¢

T1EYD FTULOHHL erliGs vt ¥

LHOIWHLS ‘LN Tive LEISL L (4 g

01 #/C % ONOZ—#/1 OH XH 'M3BIS 00SS00 v ¢ [

OHOZ—*%/1 ¥J01—XH 'LnN 00L8I0 vl & L

ASSY TINO0M BOLYI0SI|  100=-CFIIGL v a

of U TVHIFEIL (01000 v| e &

HIDVHL ¥Ov1E /& 3L oBal FHwW |  600-C08008 ¥ | &l | ol
AMENISEY dOLS JHM OGLIGL vl i

(3215 V., OL 030N034) WYLOVIO SHRIM OFLLGLMY ol 1 zl

£861 'NVP 3ALLD3LAT
FALS M3IN HO4 L 133HS 335 (2

SLHYd LNINIOVdIY 804 LI3HS
SIHL 3SN 3Lv0 LWHL M3L4V
‘ZEBL "030 NHUHL NOWONOOMd
Ml 38 T NOISE3A SIHL (L

30HNOS
H3mod TYHDI
NIHM ATHO d3sn
dNd H3JWNF H3IMOd

AW—-180
THROTTLE SOLENOID ASSY

R 11/83

2-8.1.0



THROTTLE CONTROL SOLENOID

INSTALLATION

LOCATION

Follow these simple rules to properly
locate your throttle control kit:

1 Mount the solenoid off the engine but within
46 inches of the throttle lever, to avoid

engine vibration and high temperature
components (more than 257 °F [125 °C]).

2 Mount control module out of the engine
compartment if possible. If not possible,
mount the module as far away from high
temperature components as possible.
Maximum temperature range is 185 °F (85

aEn

3 Route the flexible cable away from high
temperature (220° F [105° C]) components

b ne avhomet rmoeifalde
BUCH A5 CTAUAUSL LUa LI vIuS.

4 Avoid sharp bends in flexible cable. Bends
should form a smooth arc (360° maximum)
with a radius of 5 inches minimum.

CONTROLLING THE SOLENOID
THROTTLE KIT

The throttle kit can be controlled remotely
by applying a low current 12 VDC signal to
the module "AUX" terminal.

Examples of activating signals are an air

compressor pressure switch or a crane
"dump valve" coil.

MOUNTING PROCEDURES

Use the following procedure to mount
your throttle controller:

1 Mount the solenoid and control module
according to the recommendations in the
"LOCATION" instructions.

2 Electrically connect the solenoid to the
control module and power source according
to the wiring diagram.

3 Mount the cable bracket and fasten the cable
sheath to the bracket using the collar nut so
the sheath does not turn during idle
adjustment.

SET HIGH ENGINE IDLE SPEED NOTE:

Do not leave the aluminum adjustment nut
tight against the solenoid body since this
does not allow the cable to float

ik

Ml nlen permn dhn tnee mard 2o lnnes ped b dhn
ATAANRT 5ul T LUT Jall UL i3 rousc auu (AT RTINS
aluminum adjustment nut clockwise until
the high engine idle speed is reached.

2 Tighten the jam nut.

3 Check the throttle speed controller operation
by rechecking the "normal" engine idle
speed with the solenoid de-activated and the
high engine idle speed with the solenoid
activated.

SYSTEM OPERATION

The control module allows the solenoid to
operate as a continuous duty device.
When the module is wired as
recommended, applying 12 VDC to the
"AUX" terminal applies voltage to the
hold-in and pull-in coil of the solenoid.
After 0.5 to 0.75 seconds, power is
automatically removed from the pull-in
coil. Power will remain at the hold-in coil

2-8.20

-

T

1



THROTTLE CONTROL SOLENOID

INSTALLATION

until the 12 VDC signal is removed from 5
the "AUX" terminal.

WARNING Il To avoid control module
damage, always disconnect the module
when you jump-start the vehicle with
voltages that exceed 32 VDC.

TROUBLESHOOTING HINTS

If solenoid will not engage, check the 6
following:

1 Check the stranded pull cable for damage
(e.g., melted or crimped sheath)

2 Check the stranded pull cable for binding.

3 Check system voltage at the "+HOT" and
"+AUX" terminals.

4 Check module terminals for proper voltage
and operation. If the module does not meet
the specifications shown below, replace it.

GND Chassis Ground
+HOT 12 VDC at all times

+AUX |12 VDC required to activate
solenoid

A RED |12 VDC when signal is present
at "AUX" terminal

B WHT |12 VDC for 0.5 to 0.75
seconds after signal at "AUX"
terminal is present

|C BLK  |Common for solenoid

OL MODULE VO EMENTS

2-8.3.0

Check solenoid resistance (remove wires
from module). If resistance is not within

specifications listed below, replace the
solenoid.

A.'White to Black wire - 0.17 ohms
B.Red to Black wire - 13 ohms

Make sure you have used the recommended
wire length and gage (refer to the chart on
AW751140)

Be sure cable is not bent beyond guidelines,

Check for proper adjustments,

Contact Auto Crane Company if you arc
unzahle to resolve the problem.



‘035N 38 AVA 3w 39v0 gi-gl
'LNIHHND MOT 40 3SNVO3E TYOLLMD LON Bor | var | Wal | WOL | oonE
SI 31NCON TOULNOD 3HL 40 IWNINNAL 899 | 098 | o9 01 | oo zI
JXNV, OL HLONT] aNV 3ZI1S 3y 3HL (¢ TR e e e
(8v-0055) snid yBus| M _|OH4-, P :
H, Puo QNg—, jo |Byo)
a3ddind3 os 4i Inaok ownos 3K () HLONZT 3
WOMA D MIJWAP VL3N 3A0K3Y (2 diM IVLOL WNRWIXYIA
"HOSSIUANOD Y NY ONISN LON I
WYHOVIQ NO HOLWMS 3HNSS3Hd % ¥0078
%.F__,H_.__m.,_.m_h w_.mﬂ_.uw._.ﬁxﬁ :wm___m.“.__mwwﬂn_ﬁcu Hiv HILMS FHNss3ud
VTIVLSHI
JOULNOO 033cS SMOHS WVHOVIQ SIML ('L h._.mmw_._mmwumv HOSSIAND Y
'SAION 20A T4+ 100-C¥IGL N/ d
(MOSSIMANOD

200—6SL1SL
JINAoKW
av—-00sSs

L00=65ISL N/«
QIONI0S

-

b

Sy
&>

(IWNOLLYOdOY) LNINLEYINOD

14¥HI 338

NN

S

LHNVYON3d
HOLLNE &

INVON3d NOLLNA ¥

ANVHD NI M3078 TVYNIWGAL

1NN

LNINLSNray

INNY

/% Q3sn ATNO)
20718 HOLVIO0S)

"d0td—NON

(3NIVA dWna)
INTVA 43n3u
F1AVINIA INVED

ANVHD 40
5YE MHL
UL/% 3LIHM

("doyud—NON)
UDLD3NNOD MIO

("doyd—NON)
LNVON3d 900 LOH

-

AW751140

SPEED CONTROL KIT

[ .-....ﬂ

R 11/83

2-8.4.0



NOTES




IIEM OTY

LR & B

TO TERMINAL BLOCK

INSTALL IN LINE TO
IGNITION COIL (GAS)
INSTALL IN LINE TO
FUZL SOL (DIESEL)

B/
320355
320363
320357
80485
000402

TO SWITCHED
12vDC POSITIVE

TO TERMINAL BLOCK

DESCRIPTION ITeM  QTY
RELAY, 12V 6 3
PLUG, RELAY 7
CONN., FEM SPD LOCK 8
TERMINAL, FLG'D SPADE 8
TERMINAL, RING 1/4 10

AW-4B0533
RELAY KIT
ENGINE START/STOP

2—-8.0.0

L -
P/N  DESCRIPTION
00050 TERMINAL, RING 5/16
BO0DS25 WIRE, 16GA, GREEN
BODSS0 WIRE, 16GA, BLACK
BOO583 WIRE, 16GA, RED
BOOSg4 WRE, 16GA, BLUE

R B/94

-



TO SWITCHED
12VDC POSITIVE

TO "P" POSITION ON
TERMINAL BLOCK

POWER FOR NOT USED
AUXILIARY
FUNCTION

B
4 \
9 S
UXl RELAY

320355  RELAY, 12V 3 1 000501 TERMINAL, RING 5/16
320363  PLUG, RELAY 7 38 B00595 WIRE, 16GA, GREEN
320357  CONN., FEM SPD LOCK B 10" 800583 WRE, 16GA, RED
000101 TERMINAL, RING #6 9 25 800592 WRE 16GA, WHITE
000402  TERMINAL, RING 1/4

U#UM—IE
L-r-am--E;

AW—-480534
RELAY KIT
AUXTLIARY

2-8.1.0 R B/94



HYDRAULICS - 6006H

Issuc Date:

November, 1994

Vented Relief Valve Setting

*

PRESSURL —.
T0 CRAKE

The crane must receive 8 to 9 Gallons
Per Minute (GPM) and 2200 psi. To as-
sure proper flow, install an in-line flow
meter between the crane and the reser-
voir in the return hose, or confirm cor-
rect pump speed (or engine speed w/
PTO ratio multiplied). Proper pressure
setting for units without proportional
control can be achieved by, with PTO
disengaged, removing the plug, item 5,

3

== o~ RETURN TO

RESERVINR
H{JM-HHUH{JH@NM "DUMP VALVE"

T rROM PUMB

and installing a 2500 psi gauge. Test the
pressure by fully retracting the cylinder
and holding Boom-In function while
reading the gauge.

The boom can now be retracted fully
and the switch held in retract position
until full pressure is reached and the
pressure gauge is checked. If the gauge
is not 2200 PSI, adjust the vented relief
valve (item 2). Verify this setting by op-
erating the retract switch a few times
and checking the pressure setting.

Disengage PTO. Remove gauge and re-

install the pipe plug. Crane is now
ready for use,

Proportional Relief Valve Setting

+ The crane must receive 8 to 9 Gallouns
Per Minute (GPM) and 2200 PSI. To
assure proper flow, install an in-line
flow meter between the crane and the
reservoir in the return hose, or confirm
correct pump speed (or engine speed
w/PTO rotation multiplier).

VALVE, ZOLENOQID
wth MANUAL OVERRIDE

P/H 4805320

i 1 _~— VALVE. RELIEF
I 7 P/H 360157-002

-

HYDRAULIC MANIFOLD ASSEMBLY
PROPORTIONAL

PLUC, =4 BAE “0"-RIRG

+ Proper pressure setting for the propor-
tional control relief valve can be
achieved by removing the -4 SAE plug
(with PTO disengaged), and installing a
2500 PSI gauge. Test the pressure by
pulling the trigger all the way back to-
wards the handle and operating the
boom down switch while reading the
gauge. Double check the setting by op-
erating the manual override located on
the top of the proportional valve (using
an Allen wrench or something similar to
press the steel button) and simultane-
ously operate the boom retract function.
If the reading is higher, check the pro-
portional system troubleshooting section

3-1.0.0



HYDRAULICS - 6006H

Issue Date:

November, 1994

of this manual to find out why the valve
was not fully closing.

+ [Ifitis the same, with PTO disengaged,
remove the gauge and re-install the
plug. The crane is now ready for use.

Counterbalance Valve Adjustment

+  With PTO disengaged, remove O-ring
plug marked "X" port (see CB valve
diagram), Install a pressure gauge
(0-2500 psi) into the port.

¢ Engage PTO and insure pump flow is 8
to 9 GPM and main relief is set to 2200
psi. With no load on boom, boom up to
an angle of 50 degrees.

* Loosen the Smm lock nut on the flow
control valve (see CB valve diagram).
With a 4mm Allen wrench, turn the ad-
justing screw counterclockwise (cew)
four (4) full turns to open the valve.

FLOW CONTROL VALVE
rie
&8
®

GOUNTERBALANCE VALVE

—"yT PORT
CE Valve
+ Boom up to 70 degrees and then boom
down while observing pressure, If the
pressure is not 1200 £ 50 psi then the
counterbalance valve requires
adjustment as follows:

+  Toincrease setting, loosen the 17mm
locknut and, with a Smm Allen

wrench, turn the adjusting screw
clockwise (cw).

+ To decrease setting, loosen the 17mm
locknut, and with a Smm Allen
wrench, turn the adjusting screw
counterclockwise (cow).

= Tighten the lock nut on the counter-
balance valve and recheck the pres-
sure setting.

+ Turn the flow control valve adjusting
screw clockwise (cw) four (4) turns to
return it to the original position. Then
adjust the flow control valve to increase
the pressure gage reading to 1300 + 50
psi
* The boom down speed can be re-

duced by continuing to close the flow
control valve and increasing the
pressure.

- A slight bounce on boom down will
be seen when the flow control is
open too far and the pressure is
lower than the above recommended
setting,

- Tighten the lock nut on the flow con-
trol valve and recheck the pressure
setting.

+ Disengage the PTO and remove the gage
from the "X" port. Replace the O-ring
plug. The crane is now ready for
operation.

WARNING:

DO NOT TRY TO ADJUST VALVES
WHILE BOOM IS MOVING. Failure
to do so may result in personal injury!

3-1.1.0




HYDRAULIC TROUBLESHOOTING 6006H

Issue Date; October, 1994

CAUTION: Never check for hydraulic leaks by feeling around hoses, fittings, or any other components.
High pressure oil can be injected through the skin causing severe injury, or death.

The hydraulic system of the 6006H power version is electrically operated and requires 2 minimum of 12V for satisfactory
performance. The hydraulic pump is bi-rotational with a pressure relief setting of 2200 psi. Standard pump speed is 1000
RPM (Ref. Pump P/N 480018). This pump is for direct flange mounting only, It is not to be shaft driven unless an out-
board bearing is installed, Auto Crane Kit P/N 480006,

PROBLEM - SOLUTION

FLOW PRESENT BUT FUNCTION Remoave valve cover to gain access to the manual override on the end of the

WILL NOT WORK valve cariridge. If the pump is operating, operate the relief valve manual
override or the proportional valve override and push and twist (CCW) the
directional control valve manual override to unlock, then pull to operate the
function. If the function does operate, check for loose wire, low voltage or
bad ground. If the problem is traced to no voltage at the valve cartridge,
remove pendant and with the switch engaped, check for an open circuit
with an ohmmeter, I the circuil is open, check for broken wiring or bad
switch. If the function does not operate, sea the "NO FLOW" paragraph in
this section.

HYDRAULIC "CHATTER" When a hydraulic function is engaged and causes the crane to "chatier”,
check for loose wire, low voltage al valve cartridge, low pump pressure, or
air in the system.

NO FLOW OR LIMITED FLOW TO cpecy for adequate oil supply in reservoir. Check operetion of bypass
CRANE system by pressing manual override on solenoid valve operator on vented
relief valve or proportional valve while operating crane.  If crane functions,
check for 12V at vented relief valve solenoid when operating a function, or
follow proportional trouble shooting procedure for the proportional valve.
If low flow condition continues 1o exist when the manual override is oper-
ated, remove reliefl valve cartridge and check for dirt. Other possible
causes for a low flow condition are:
1. Engine speed is too slow.
2. A blocked pressure hose from pump, This condition can be identified by
excessive lugeing of engine and rapid overheating of oil.
3. Collapsed or blocked suction hose to pump. This condition is usually
identified by pump cavitation noise,
4. Bad pumps: 2 bad pump will usually have some flow but the fiow will
drop off rapidly as pressure increases. This condition will cause over-
heating of the system. A drop of four (4) or more GPM from Zero (0)
PSI to Two Thousand (2000) PSI is cause for pump investigation

3-3.0.0



HYDRAULIC TROUBLESHOOTING 6006H

Issue Date: October, 1994

PROBLEM SOLUTION

NO PRESSURE OR TOO LOW p.ck the sight gauge and maintain an adequate oil level in reservoir.

PRESSURE Make sure pressure gauge is functioning correctly. Possible relief valve
stuck open. Check for excessive leakage and correct. Check to ensure that
pressure limit switch is correctly set,

TOO HIGH FLOW Make sure pump size is correct and pump speed is not too fast (Consult

manufacturer's data sheet). Check or replace flow control. Check compo-
nents for flow displacements. High flow may cause erratic valve operation.

TOO HIGH PRESSURE Make sure pressure relief valve is correctly set.

CAUTION

The Auto Crane 6006H scries cranes are manufactured with a standard overload protection
system to prevent structural damage fo the crane. When the crane load rating is exceeded,
main boom down, extend out, and hoist up will not function. These operations cannot be used
again until the load on the crane is reduced. Also, the main boom elevation will be limited in
it's operation as the crane becomes overloaded. Attempting to raise the main boom with a load
greatly exceeding the crane rating will open the main relief valve resulting in no boom move-
ment. This problem can be resolved by moving the load closer to the crane pedestal, or reduc-
ing the load.

3310



WIRE LINE LUBRICATION

Lubrication of the wire line serves two important pur-
poses: (1) helps to prevent eorrosion; {2) lubricates the
cable strands 1o reduce wear due to flaxing and abrasion
caused by contact with the sheaves, rollers and cable an
the drum.

PREPARATION:

Remove rust and foreign matter with a wire brosh and
wipa clean. Be sure cable is dry.

APPLICATION:

Twao mathad: are illustrated in figures 1 and 2. A light
weight maotor oil may be used. a3 in figrue 1; or & heavier
lubricant such as grease gun lubricant, as in figure 2,

IMustrated in figure 1 iz one aasy and effective method
of applying lubrication. Dip the brush into the lubricant
and apply. In some cases a rag or piece of cheepskin is
dipped in tha lubricant and used 10 swab the lubricant on
to the rope.

Another simple method 13 shown in figure 2. Leather
gloves are praferred 1o canvas because of greater protection
and less penetration af the greaga,

Fig. 1

Fig. 2

“LIFE OF WIRE LINE"

So many variable factors can cause the deterioration of
wire ling cable that it is not possible to determine a definite
life expectancy.

Some of these factors are:
1. Load being handled.
2. Carrasive conditions,

3. Maintenance of the unit.

a. Keep the sheaves turning freely.

b. Maintain tension on cable to insure proper
spaoling,

¢. Lubricate lina. (See above)

d.  Avoid kinks in cable.

€. Avoid abrasive action and contact with sharp
corners,

4. Frequency of uss,

- 34.00

Aulo Crane units, with 6000 pound ratings, use /8
inch diamatar galvanized preformed 7 x 19 aircraft cable
which, when new, has minimum strength of 14,400
pounds. It is recommended when 4,000 pound loads are
exceadad to Use a two-part line with a traveling block. It
can be sean that there is a safaty factor of 3.6 to 1 when
the cabla is naw,

K.eeping the above factor of safery in mind and knowing
the kind of loads that will be handled, the user can datar-
mine by inspection of the cable & to when it should be
replaced.

Items to look for while inspecting the cables are:

1. Broken strands.
2. Kinks and flartenad sections,
3. Corrosion and abrasion.



Tili

_ 6861-s 0L 1SNV [

081'0161 NOLLDHS VHSO|(; -dd8 NOLLVNAEOINI
TVNNYIN SHANMO | (1 TVNOLLIAAVY {104

dg0V1d34 NIHM a3svado savd Savd 9d11s Wood

"AINOT YO ‘€1 LA NEGON HLIM TH434 % 'HSN1d ‘Nivua| X NI DI'TNVATAH

06-08 HVYS HANT UVAD dI-UVHD WUOM X X0"g4dvaD LSIOH
okl AVS FENT YYD 44 X X0d ¥vdD NOILVLOY

aAgzyiNdayY SV SAT-Ld 58 OL HNOUOL-MOHHD X0d ¥vaDd NOLLVLOY

Aa¥INOAY SV SAT-L4 051 OL 2NOYOL-MOEHD SL104d ONYE NOLLY.LOY

S3YAZ @ AINDA YO Z-di XATdTEON HLIM HSYIID DNIVZd NOLLV.LOY

(diN®3 LdO) SHINOW £ AUIAT NTHL "NTaM LSHlI LIV NVETD YaL T Sadd-TH

INFWHATE 5DV 14T WAL ANIT NANLTH
O-aM /M TTIVE % ONMdS INTLFA FE07 NId INZ139d NOISNA1Xd

T e Bl Bl s

X

. S3YAZ @ AINDA YO 7 -d3 X1 UEON HLIM FSYHUD X SNId YEANITAD WOOd
I FOVIYHT AN SSAOXT Y04 A0 YIANITAD ANNOUY OAHD X YHANITAD W00
SYAZ ©) AINDT WO 7-dd XTTdTGON HLIM SSVIUD X SLOAId WOOd

| Az¥INOTY SV NELHOLL-MDEHD X SLT049 ¥FHI1O TIV
i HS00T YO HONOY 41 4OV TdHY "ONIYYHH A31vas X SONIM VAL dAVAHS
“. 'AINOE YO ‘€925 1 N/d HLY 1dIHENT WO “TT IVLTIHON HLIM 2ENT X YVHED DN NOILVLOY
azvINdAY SV (AUA) S971-14 0bF OL 3NDUOL-MOAHD X S.L1104 ONILNNOW
THATT AT ¥OFHD dINTd JI'INVAdAH

| NOLLOEdSNI TYNSIA
| IVANYA TES ‘SANVELS NGNOUE 2 ‘SANIX "ONINALLYTA ¥0d MDHHD
| . AMEA NO ATTNSAT ONNOM S1 318V 3408 VI

NOISONU0D ¥ 'SHOVED ‘NOLLYWH043d Y04 HOLY'1%® HOOH LO3dSNI
SHLON

SHSOH JI'TNVIAAH
d1dvO LSIOH

WNYa F1gvo

JI00H avoT1
JEWI0dddd dOIAYES

o Kol el el o

SHINOW 9

dNVHO H9009 d1NJdHOS dONVNALNIVIA % NOLLVOIIENT

3.5.0.0



- SHEAVE ROLLER BEARINGS:
SEALED TYPE, NO LUEE REQUIRED.

BOOM PADS:

IF REPLACED, GREASE UPOM INSTALLATION WITH
CHASSIS LUBRICANT.

. PIVOT POINT GREASE ZERKS:

LUBE ONCE A WEEK WITH MOBILPLEX EP-2
COR EQUIVALENT.

. HOIST ROLLER BEARINGS:
SEALED TYPE, NO LUBE REQUIRED.

HOIST ACTUATOR:
MAINTAIN GEAR BOX LUBRICANT AT FILL PLUG.

USE ONE PINT OF EP GEAR LUBE SAE B0-80.
REPLACE EVERY SIX MONTHS,

. ROTATION ACTUATOR:

MAINTAIN OIL LEVEL OF 1 1/2 PINTS OF
EP GEAR LUBE, SAE 140,
REPLACE EVERY SIX MONTHS.

. RESERVOIR FILTER:

10 MICRON SPIN ON FILTER REQUIRED. REPLACE
EVERY THREE MONTHS. SEE RESERVOIR ASSEMEBLY
FOR PART MUMEER.

. HYDRAULC FLUID:

USE DTE-13 OR EQUIVALENT. KEEF LEVEL AT

SIGHT GAUGE. RESERVOIR SHOULD BE FLUSHED
AND NEW FLUID ADDED ONCE A YEAR, OR IF

A HYDRAULIC FAILURE OCCURS.

AW-074
LUBRICATION MAINTENANCE

3-6.0.0

R 11/94



RACE

1. LUBRICATE BEARING RACE AT THE GREASE ZERK
LOCATED ON THE CUTSIDE OF THE ROTATION
BEARING DIRECTLY UNDER THE ROTATION STOP
OF THE PEDESTAL

Z. LISTED IN THE CHART BELOW ARE SEVERAL
LUBRICANTS WHICH ARE ACCEPTABLE FOR BOTH
RUST INHIBITING AND EXTREME PRESSURE
CHARACTERISTICS.

A. LUBRICATE THE BEARING DAILY IF THE CRANE
IS USED ON A DAILY BASIS.

LUBRICATE THE BEARING EVERY 30 DATS IF
THE CRANE IS USED INTERMITTENLY.

B.

C. ROTATE THE BEARING THROUGH TWO OR MORE
ROTATIONS DURING LUBRICATION PROCCESS.

GEAR

1. THE CHART BELOW LISTS SEVERAL LUBRICANTS
FOR THE GEAR. IT IS RECOMMENDED THAT THE
TEETH BE LUBRICATED WITH A SMALL AMOUNT OF
GREASE EVERY 8 HOURS IF THE CRANE IS USED
DAILY. THE GREASE IS PURGED FROM THE TEETH
By THE VERY MATURE OF BEING EXPOSED TO THE
ELEMENTS. THEREFORE CLOSE ATTENTION TO THE
GEAR LUBRICANT WILL FROVIDE A LONGER TOOTH
LIFE. GREASE THE GEAR TEETH AT THE PIMION
LOCATION.

ROTATION STOP

TOP WMOUNTING
BOLTS & WASHERS

ATI

M

ROTATION 1

1. MAKE SURE MOUNTING SURFACES ARE FLAT AND
CLEAR OF DEBRIS.

2. INSTALL BEARING SUCH THAT THE GREASE ZERK

ON THE BEARING IS LOCATED DIRECTLY UNDER

THE ROTATION STOP OF THE PEDESTAL.

3. INSTALL TOP AND BOTTOM BOLTS AND FLAT
WASHERS. ALL BOLTS MUST BE GRADE B AND
USED WITH HARDEMED FLAT WASHERS. REFER TO
PEDESTAL ASSEMELY FOR PART NUMBERS.

4. SNUG ALL BOLTS , THEN TIGHTEN ACCORDING TO
THE TORQUE SEQUENCE ILLUSTRATION UNTIL ALL
BOLTS ARE TORQUED TO 150 FT.—LBS (NON-
PLATED) OR 110 FT.-LBS (PLATED).

NOTE: BOLTS SHOULD BE CHECKED PERIODICALLY
AND RETIGHTENED TO PROPER TORQUE.

5. GREASE THE ROTATION BEARING ACCORDING TO
LUBRICATION INSTRUCTIONS AT LEFT.

6. SET BACKLASH OF THE ROTATION ACTUATOR AND
THE ROTATION BEARING AT THE HIGH POINT OF
THE ROTATION BEARING GEAR TEETH. IDENTIFIED
BY A YELLOW PAINT MARK ON THE TEETH.

MOBIL TEXACD | SUMOCO PURE SOHIO
MOSILPLEX | MARFAG | FRESTIGE | POCO HT | SOHITRAN
RACE EP #2 MP g2 T42EP EP §2 EP #
CRATER 407 POCO
GEAR | MOBLCOTE-S ACGHD 8| cearstngLs SOHITAC 1
AW—124

ROTATION BEARING MAINTENANCE

3-7.0.0

R 10/94



4 27 a0

AW-366010
6008H PEDESTAL ASSEMBLY

'r:g



AW—-366010

6006H PEDESTAL ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION

1 1 360536  BASE PLATE ASSEMBLY

2 1 366045  PEDESTAL WELDMENT

3 1 480023-002 ROTATION BEARING

4 1 480028  GEAR BOX, ROTATION

5 1 480075  ACTUATOR, HOIST

6 1 480076  HYD. MOTOR (HOIST)

T 1 480027  HYD. MOTOR (ROTATION)

8 1 480019 GASKET, MOTOR

] 1 J60162 ECCENTRIC RING

10 1 480011 SEAL, ROTATION BOX

1 1 480093  PENDANT, 4 FUNCTION

12 - - -

13 1 634000  GUARD, PENDANT

14 2 002615 SCREW, 1/4—20NC x 3/8 SELF-TAPFING
15 2 239000  GREASE ZERK

16 1 366191 PIN, PEDESTAL/CYLINDER

17 1 366192  PIN, LOWER BOOM PIVOT

18 2 330468  COLLAR, SPUT LOCK

19 2 400500  BEARING

20 1 480084  KEY, 3/8 sSQ.

21 1 360207  RETAINER, ECCENTRIC RING

22 1 020600  WASHER, SP. LK. 5/16

23 1 007807  SCREW, HEX HD. 5/16 NC X 3/4 GR.5
24 2 750413 REDUCER, —8 NPT/-6 NPTF

25 2 750412 SWIVEL JOINT, —8

26 2 360054  ADAPTER, —8 NPT/-8 JC

27 2 480024 MOUNT, PENDANT RETAINER

28 1 480182 MANIFOLD, CARTRIDGE

29 8 480184 VALVE, CARTRIDGE

30 1 480183  CARTRIDGE, FLOW REGULATOR

31 1 000109 PLUG, FIPE 3/8

32 38 012198 SCREW, HEX HD. 5/8 NC X 1 3/4 GR.B
33 38 023902  WASHER, FLAT 5/8 (HARDENED)

34 & 006205 SCREW, SOC. HD. 5/8 NC X 1 1/4 GR.8
35 4 015104  SCREW, HEX HD. 7/8 NF X 5% GR.8
36 4 022200  LOCKWASHER, 7/8

37 4 018900  NUT, HEX 7/8 NF

38 2 011608 SCREW, HEX HD. 1/2 NC X 2" GR.5
39 4 021500 WASHER, SP. LK. 1/2

40 4 012197 SCREW, SOC. HD. 1/2 NC X 1 1/2 GR.5
41 6 002608 SCREW, 1/4-20 X 3/4 S.T. TYPE F
42 1 360544 COVER, VALVE

43 4 330394 SCREW, HEX HD. 3/8 NC X 1 1/2

44 4 017100  NUT, HEX 3/8 NC

45 10 021100 WASHER, SP. LK. 3/8

46 5 330370  SCREW, HEX HD. 3/8 NC X 7/8 GR.B
47 1 366180 DRUM, HOIST

48 1 366158 SCREW, HEX HD. 3/8 NC X 3/4 GR.B

4-1.1.0

R 11/94




AW-366010

6006H PEDESTAL ASSEMBLY

ITEM QTY. | PART NO. DESCRIPTION
49 2 009118 SCREW, SOC. HD. 1/2 NC X 2" GR.5
50 1 366161 CYLINDER, BOOM UP (COMPLETE)

1 366161—001 CASE ASSEMBLY

1  366161—-002 SHAFT ASSEMBLY

1 366161—-003 HEAD GLAND

1 366161—004 PISTON
51 i 366544 SEAL KIT
52 1 370433 CABLE, CONNECTOR
53 1 480031 CABLE, HOIST 3/8
54 2 021502 WASHER, SP. LK. 1/2 (HI-COLLAR)
55 2 021601 WASHER, FLAT 1/2 SAE (SPECIAL)
56 1 366987 RETAINING CLIP, RELAY BOX ASSEMBLY

4-1.2.0

R 11/94

-



NOTES




11 (4 FUNCTION)
12 (4 FUNCTION W/ PROPORTIONAL)
13 (8 FUNCTION)
14 (B FUNCTION W/ PROPORTIONAL)

AW-366131
6006H PEDESTAL ASSEMBLY

4-2.0.0 R 11/94



AW—-366131

6006H PEDESTAL ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 1 360536  BASE PLATE ASSEMBLY
2 1 366045  PEDESTAL WELDMENT
3 1 480023-002 ROTATION BEARING
4 1 480028  GEAR BOX, ROTATION
5 1 480075  ACTUATOR, HOIST
6 1 480076 HYD. MOTOR (HOIST)
7 1 480027 HYD. MOTOR (ROTATION)
g8 1 480018 GASKET, MOTOR
g 1 360162  ECCENTRIC RING
10 1 480011 SEAL, ROTATION BOX
1 1 480590  PENDANT, 4 FUNCTION
12 1 480591 PENDANT, 4 FUNCTION (WITH PROPORTIONAL)
13 1 480952 PENDANT, 8 FUNCTION
14 1 480593  PENDANT, 8 FUNCTION (WITH PROPORTIONAL)
15 2 239000  GREASE ZERK
16 1 366191 PIN, PEDESTAL /CYLINDER
17 1 366192 PIN, LOWER BOOM PIVOT
18 2 330468  COLLAR, SPUT LOCK
19 2 400500 BEARING
20 1 480094 KEY, 3/8 sQ.
21 1 360207 RETAINER, ECCENTRIC RING
22 1 020600 WASHER, SP. LK. 5/16
23 1 007807  SCREW, HEX HD. 5/16 NC X 3/4 GR.5
24 2 750413 REDUCER, —8 NPT/—6 NPTF
25 2 750412 SWIVEL JOINT, -8
26 2 360054 ADAPTER, —8 NPT/-8 JIC
27 1 480024  MOUNT, PENDANT RETAINER
28 1 480182 MANIFOLD, CARTRIDGE
29 8 480184 VALVE, CARTRIDGE
30 1 480183 CARTRIDGE, FLOW REGULATOR
31 1 000109 PLUG, PIPE 3/8
32 38 012198 SCREW, HEX HD. 5/8 NC X 1 3/4 GR.B
33 38 023902  WASHER, FLAT 5/8 (HARDENED)
34 4 006205  SCREW, SOC. HD. 5/8 NC X 1 1/4 GR.8
35 4 015104 SCREW, HEX HD. 7/8 NF X 5" GR.8
36 - 022200  LOCKWASHER, 7/8
37 4 018800 NUT, HEX 7/8 NF
38 2 011608 SCREW, HEX HD. 1/2 NC X 2" GR.5
39 4 021500 WASHER, SP. LK. 1/2
40 4 012197 SCREW, SOC. HD. 1/2 NC X 1 1/2 GR.5
41 6 002608  'SCREW, 1/4-20 X 3/4 S.T. TYFE F
42 1 480403 COVER, VALVE (w/ NOTCH)
43 4 330394 SCREW, HEX HD. 3/8 NC X 1 1/2
44 4 017100 NUT, HEX 3/8 NC
45 10 021100 WASHER, SP. LK. 3/8
46 5 330370 SCREW, HEX HD. 3/8 NC X 7/8 GR.B
47 1 366180 DRUM, HOIST
48 1 366158 SCREW, HEX HD. 3/8 NC X 3/4 GR.B

4-2.1.0

R 11/94




AW-366131

6006H PEDESTAL ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
49 2 009118 SCREW, SOC. HD. 1/2 NC X 2" GR.5
50 1 366161 CYLINDER, BOOM UP (COMPLETE)
1 366161—001 CASE ASSEMBLY
1 366161—002 SHAFT ASSEMBLY
1 366161—003 HEAD GLAND
1 366161-004 PISTON
51 1 366544 SEAL KIT
52 1 480597 RECEPTACLE ASSEMBLY
53 2 000404 SCREW, #6-32 X 5/8
54 2 019600 WASHER, SP. LK. #6
85 2 015400 NUT, HEX #6-32
56 1 480547 CAP, RECEPTACLE
57 1 480410 BRACKET
58 1 370433 CABLE, CONNECTOR
59 1 480031 CABLE, HOIST 3/8
60 2 021502 WASHER, SP. LK. 1/2 (HI—COLLAR)
61 2 021601 WASHER, FLAT 1/2 SAE (SPECIAL)
62 1 366987 RETAINING CLIP, RELAY BOX ASSEMBLY

4-2.2.0

R 11/94

d

L



NOTES




11 (4 FUNCTION)
12 (# FUNCTION W/ PROPORTIONAL)
13 (B FUNCTION)
14 (B FUNCTION W/ PROPORTIONAL)

AW—366148
6006H PEDESTAL ASSEMBLY
IN COMPARTMENT (IC) PENDANT

4-3.0.0 R 11/94



AW-366148

6006H PEDESTAL ASSEMBLY (IC)

ITEM QTY. | PART NO. DESCRIPTION
1 1 360536  BASE PLATE ASSEMBLY

2 1 366045  PEDESTAL WELDMENT

3 1 4B0023-002 ROTATION BEARING

4 1 480028  GEAR BOX, ROTATION

5 1 480075  ACTUATOR, HOIST

6 1 480076 HYD. MOTOR (HOIST)

7 1 480027  HYD. MOTOR (ROTATION)

8 1 480019 GASKET, MOTOR

9 1 360162 ECCENTRIC RING

10 1 480011 SEAL, ROTATION BOX

1 1 480580 PENDANT, 4 FUNCTION

12 1 480591 PENDANT, 4 FUNCTION (WITH PROPORTIONAL)
13 1 480952 PENDANT, B8 FUNCTION

14 1 480593 PENDANT, 8 FUNCTION (WTH PROPORTIONAL)
15 2 239000 GREASE ZERK

16 1 366191 PIN, PEDESTAL/CYLINDER

17 1 366192 PIN, LOWER BOOM PIVOT

18 2 330468 COLLAR, SPLT LOCK

19 2 400500 BEARING
-20 1 480084 KEY, 3/8 SQ.

21 1 360207 RETAINER, ECCENTRIC RING

22 1 020600 WASHER, SP. LK. 5/16

23 1 007807 SCREW, HEX HD. 5/16 NC X 3/4 GR.5
24 2 750413 REDUCER, —8 NPT/—6 NPTF

25 2 750412 SWIVEL JOINT, —B

26 2 360054 ADAPTER, —8 NPT/-8 JIC

27 1 480024  MOUNT, PENDANT RETAINER

28 1 480182 MANIFOLD, CARTRIDGE

29 8 480184 VALVE, CARTRIDGE

30 1 480183 CARTRIDGE, FLOW REGULATOR

31 1 000108 PLUG, PIPE 3/8

32 38 012198  SCREW, HEX HD. 5/8 NC X 1 3/4 GR.B
33 38 023902  WASHER, FLAT 5/8 (HARDENED)

34 4 006205 SCREW, SOC. HD. 5/8B NC X 1 1/4 GR.B
35 < 015104 SCREW, HEX HD., 7/B NF X 5" GR.B

36 4 022200  LOCKWASHER, 7/8

37 4 018900 NUT, HEX 7/8 NF

38 2 011608 SCREW, HEX HD. 1/2 NC X 2" GR.5

39 4 021500 WASHER, SP. LK. 1/2

40 4 012197 SCREW, SOC. HD. 1/2 NC X 1 1/2 GR.5
41 6 002608 SCREW, 1/4-20 X 3/4 S.T. TYPE F

42 1 360544  COVER, VALVE

43 4 330394 SCREW, HEX HD. 3/8 NC X 1 1/2

44 4 017100 NUT, HEX 3/8 NC

45 10 021100 WASHER, SP. LK. 3/8

46 5 330370 SCREW, HEX HD. 3/8 NC X 7/8 GR.B
47 1 366180 DRUM, HOIST

48 1 366158 SCREW, HEX HD. 3/8 NC X 3/4 GR.B

4-3.1.0

R 11/94




AW-366148

6006H PEDESTAL ASSEMBLY (IC)

ITEM | QTY. | PART NO. DESCRIPTION
49 2 009118  SCREW, SOC. HD. 1/2 NC X 2" GR.5
50 1 366161  CYLINDER, BOOM UP (COMPLETE)

1 366161—001 CASE ASSEMBLY

1 366161-002 SHAFT ASSEMBLY

1 366161—003 HEAD GLAND

1 366161-004 PISTON
5i 1 368544  SEAL KIT
52 1 370433  CABLE, CONNECTOR
53 1 480031  CABLE, HOIST 3/8
54 2 021502  WASHER, SP. LK. 1/2 (HI—-COLLAR)
55 2 021601 WASHER, FLAT 1/2 SAE (SPECIAL)
56 1 366987  RETAINING CLIP, RELAY BOX ASSEMBLY

4-3.2.0

R 11/94




NOTES




AW—-480584
6006H BOOM ASSEMBLY

4—4.0.0 R 11/94



AW—-480584
6006H BOOM ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480581 BOOM, LOWER (SEE NOTE 1)
2 1 366080  BOOM, CENTER
3 1 386110  BOOM, MANUAL
4 6 021200  WASHER, FLAT 3/8
5 1 366183 STOP, CENTER
6 1 366112 STOP, UPPER BOOM
7 1 366201 PAD, BOOM TOP
8 1 366202  PAD, BOOM TOP
] 1 366199  PAD, BOOM
10 1 366187  PAD, RETAINER LOWER
1 1 366185  PAD, BOOM (CENTER BOOM)
12 3 366186  PAD, BOOM (CENTER BOOM)
13 2 366184  RETAINER, EXTENSION CYUNDER
14 1 366190  PIN, ASSEMBLY w/ LANYARD
15 1 366189  PIN, BOOM CYLINDER
16 ) 020600  WASHER, SP. LK. 5/16
17 1 366193  PIN, EXTENSION CYLINDER
18 2 480029  RING, RETAINING
19 1 366198  SHEAVE ASSEMBLY 3/8 (BEARING ONLY - 366197)
20 1 360125  PIN, BLOCK
21 1 360124  PIN, HITCH
22 2 360038  ANGLE INDICATOR
23 1 366158  SCREW, HEX HD. 3/8-16NC x 3/4 LG. GR.8
24 , ; .
25 1 239000  GREASE ZERK
26 2 016300  NUT, HEX LOCK 1/4—20NC
27 1 014304 SCREW, HEX HD. 3/4—16NF x 6" LG. GR.5
28 1 018600  NUT, HEX LOCK 3/4—16NF
29 12 008400  SCREW, HEX HD. 3/8—16NC x 3/4 LG.
30 8 007B08  SCREW, HEX HD. 5/16—24NF x 1/2 LG.
31 4 005406  SCREW, HEX HD. 1/4-28NF x 1/2 LG.
32 4 008800  SCREW, HEX HD. 3/8-24NF x 1" LG.
33 6 021100  WASHER, SP. LK. 3/8
34 1 366203  TRAVELING BLOCK
35 1 366162 CYLINDER, EXTENSION (COMPLETE)
—  366162—-001 CASE ASSEMBLY
— 366162—002 SHAFT ASSEMBLY
— 366162-003 HEAD GLAND
—  366162-004 PISTON
36 1 366166  SEAL KIT
37 1 REF. CORD REEL BRACKET (320551)
38 7 REF. D—-RING (366108)
39 3 REF. SPACER (800246—025)
NOTES:

1.) BOOM 366070 HAS HOOKS FOR PENDANT CABLE.

BOOM 480581 IS EXACTLY THE SAME LESS THE HOOKS
AND IS USED FOR PROPORTIONAL UNITS.

4-4.1.0

R 11/94




7 7 BACK—SIDE
14 14 14 14 12 2 6 13 b6

NN N N

i~ )

SEE 2-BLOCK ASSY DETAIL o
8005H CORD REEL &
2—BLOCK ASSY
15 16
vIFHITE“-\‘ 2
([W) 5 0
BLACI{
REFERENCE-— SWITCH WIRING 22 4
@f}}nm
\

21 23

SWITCH ASSY DETAIL

SEE SWITCH ASSY DETAIL AW—480311

2—BLOCK ASSY DETAIL

45.0.0 R 2/94



. 2—BLOCK ASSEMBLY AW-480311

ITEM | QTY. | PART NO. DESCRIPTION
1 1 366116—001 BAIL 2-BLOCK CROWN BRACKET
2 1 366973-001 CORD REEL ASSY
3 1 366196  2-BLOCK ARM
4 4 016100 NUT, HEX HD. 1/4—28 NF
5 3 016200  NUT, HEX LOCK 1/4—28 NF
6 3 002608  SCREW, HEX HD. SELF TAPPING 1/4-20 NC x 3/4 LG.
7 3 000115 CLIP, §15
7 1 007803 SCREW, HEX HD. 5/16—18 NC x 3 1/2 LG.
g 1 016801 NUT, HEX LOCK 5/16—18 NC
10 1 363006  BEARING, ROD END
11 1 REF. SCREW, HEX HD. 3/4—16 NF x 6" LG.
12 1 320551 BRACKET, REEL MOUNT
13 2 005901 SCREW, 1/4—20 NC x 1/2 LG,
14 6 366108  D-RING
15 1 646900  SWITCH
16 1 642908  CORD CONNECTOR
17 1 363013—001 MOUNTING PLATE ASSY
18 1 363004  COVER, SWITCH
19 2 002602  SCREW, RD. HD. #6—32 NC x 1 1/4 LG.
20 2 019600  WASHER, SP. LK. #6
21 1 363005  LINKAGE, WELDMENT ROD
22 1 363006  BEARING, ROD END
23 1 017301 NUT, HEX LOCK 3/8—16 NC

451.0 R 2/94




10.

AUTOMATIC SAFETY BRAKE ASSEMBLY (OIL COOLED)
HOIST

Winch has right hand worm and gear and spools over drum; use number one slots for brake balls.
Install brake hub on winch worm with key.

Assemble balls in cam using hard grease to hold balls in place.

Install cam and balls, fitting balls in slots on hub.

Install brake disc.

Install retainer.

Install flat spring in brake housing cover (arch down).

Install brake housing cover, fitling pins in slots on spring and holes in retainer,

Test brake by shifting winch to UP then DOWN to see if brake is working in proper rotation. If not,
remove brake and locate brake balls in opposite set of slots.

Adjust to suit by tightening or loosening screw on outside of cover. When proper adjustment is
obtained, secure screw with jam nut.

COMPOSITION BRAKE DISC
RETAINER PLATE

BALL
/ COVER
/}(/E’V’”Q PIN
KEY = I FLAT SPRING
WORM SHAFT \ = EN g+ 3
A \\ K%Q‘
e — = \aﬁﬁﬁﬂ 5 P e
1 [EFE J|
\syuuu <
=N
EEA
H I
HS AN N ADJUSTING
AAA A A SCREW
CAM
HOUSING GASKET

4-7.0.0



NOTES




£8nNnnN



AW-4B0028
GEAR BOX, ROTATION

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480240  ADAPTER

2 1 480241 BUSHING

3 1 480242  CAP, BEARING

4 1 480243  COVER

5 1 480244  GEAR, RH.

6 1 480237  HOUSING, GEAR

7 2 480246  KEY 2% '«''¢ "

8 - 1 480247  SHAFT, OUTPUT 2 ST 3¥

9 1 480248  WASHER, THRUST

10 1 480249  WORM, R.H.

1 1 480251 BEARING, BALL

12 1 480252  BEARING, NEEDLE

13 1 480253  BEARING, NEEDLE

14 1 480254  BEARING, THRUST

15 1 480255  COVER

16 6 007400 CAPSCREW, 5/16—18 NC X 1°LG. HX. HD.
17 8 480238  CAPSCREW, 5/16—18 NC X 1 1/4 LG. HX.

NYLOC HVY PATCH

18 2 011508 CAPSCREW, 1/2—13 NC X 3/4 LG. HX. HD.
18 6 480256  CAPSCREW, 5/16—1B NC X 1°LG. SOC. HD. LOC.—WEL
20 6 480258  LOCKWASHER, 5/16 MED. SECT. C.P.

21 1 480259  ELBOW, 90

22 2 480260  GASKET

23 1 480250  GASKET

24 1 480262  FITTING, RELIEF

25 1 480239  O-RING

26 1 480263  REDUCER

27 2 480264  PLUG, PIPE

28 4 480265  PIN, DOWEL

29 1 480266  SEAL OL A %™\

30 2 4B0268  WASHER, THRUST

Ry 1 480269  PLUG, EXPANSION

48.1.0 R 10/94




£6/2 ¥

dOLYNILOV LSIOH
GLOOBY—MV

#-10.0.0



HOIST ACTUATOR AW—4806075 o3 it

ITEM | QTY. | PART NO. DESCRIPTION

1 1 360450  COVER, WORM ERAKE

2 1 360359  GASKET

3 1 360368  SPRING

& 1 360367 SPRING, FLAT

5 1 360342 PLATE, RETAINER

6 1 360364  PLATE, THRUST

7 1 360331 CAM, PLATE

8 2 360345 BALL, BRAKE

2] 1 360339 HUB—-BRAKE

10 1 360336 HOUSING—BRAKE

1 2 360358  GASKET

12 2 360346 BEARING

13 1 480078 SHAFT-0UTPUT

14 1 480094  KEY, 3/8 sQ.

15 4 360464  KEY, BARTH

16 1 360360  FITTING-RELIEF

17 1 360361 REDUCER

18 1 360344 WORM—R.H.

18 1 360365 OIL SEAL

20 1 360330 ADAPTER

21 1 360332  COUPLING

22 1 360363  SPIROL PIN

23 1 360451 HOUSING—-GEAR (EFFECTIVE ON SERIAL NO. 636238)
24 2 360362 PIPE PLUG

25 1 360348  BUSHING

26 1 360369  THRUST WASHER

27 1 360460  GEAR—R.H. (EFFECTIVE ON SERIAL NO. 601090)
28 1 360462  BUSHING

23 1 360458 GASKET

30 1 360458 COVER

31 10 360350  CAPSCREW, 1/4—20NC x 3/4 LG. HX HD GRS
32 1 360466 THRUST WASHER

33 2 010202 CAPSCREW, 1/2—13NC x 1" LG. HX HD

34 4 360352  CAPSCREW, 1/4—20NC x 1 3/4 LG. SOC HD LOC—WEL
3 4 360463  CAPSCREW, 1/4—20NC x 7/8 SOC HD

36 6 360453  CAPSCREW, 1/4—20NC x 1" HX HD ALL THRD GRS NYLOC H.P.
37 1 360456  CAPSCREW, 3/8—16NC x 1 1/2 LG HX HD ALL THRD GRS
38 - - -

39 4 360465  THREAD SEAL

40 1 360353 NUT, 3/8—16NC HX JAM

41 1 360371 THREAD SEAL

42 .. 360455  WASHER, FLAT 1/4 ALUM.

43 1 360349  COVZR—HYD. ADAPTER

44 2 560341 KEY

45 1 360366 OIL SEAL

45 1 480306 SEAL AND GASKET KIT

4—10.1.0 R 2/93




BLOCK

TO COILS (SEE APPROPRIATE
/— ON MANIFOLD WIRING SCHEMATICS)

CRANE BASE BACK WALL

OF CRANE
COMPARTMENT

LA

6

W’W -.

2 NOTE:
USE DECAL (ITEM 2) AS
A DRILL TEMPLATE WHEN
MOUNTING TERMINAL BLOCK
3 AND COVER

MOUNT PENDANT BRACKET (ITEM 4) INSIDE CRANE
COMPARTMENT WITH SCREWS SHOWN OR WELD IN
PLACE. IN AUTO CRANE BODIES USE HOLES AS
SHOWN TO MOUNT BRACKET IN UPPER RIGHT
REAR CORNEZR.

AW-178
INSTALLATION DRAWING
IN—COMPARTMENT (IC) PENDANT

4-11.0.0 R 2/93



IN-COMPARTMENT PENDANT INSTALLATION AW-178

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480492  HARNESS, CRANE PIGTAIL

2 1 480490  DECAL, 22 STATION TERMINAL BLOCK

3 1 480491 HARNESS, 22 STATION/12 PIN SOCKET

4 1 480626  BRACKET, PENDANT

5 1 480483  COVER, 22 STATION TERMINAL BLOCK

6 4 000404  SCREW, ROUND HD. #6-32NC x 5/8 LG.

7 4 015400  NUT, HEX #6—32NC

8 4 019600  WASHER, SP. LK. #6

9 1 480547  CAP, RECEPTACLE (19 PIN)

10 6 750738  WRE TIE STICK ON RETAINER

11 6 634401  WRE TE (7" LG.)

12 3 330038  SCREW, HEX HD. #10-24NC x 3/4 LG. SELF TAPPING
13 2 005500  SCREW, HEX HD. 1/4—20NC x 3/4 LG. G5
14 2 015800  NUT, HEX 1/4-20NC

15 2 020200  WASHER, SP. LK. 1/4

4—11.1.0 R°2/93




TO COILs (SEE APPROPRIATE
ON MANIFOLD WIRING SCHEMATICS)
BLOCK

BACK WaALL
OF CRANE
COMPARTMENT

-~
d‘-.._\E

NOTE:

USE DECAL (ITEM 2) AS A DRILL
TEMPLATE WHEN MOUNTING TERMINAL
BLOCK AND COVER

NOTE:

MOUNT PENDANT BRACKET (ITEM 4)
INSIDE CRANE COMPARTMENT WITH
SCREWS SHOWN OR WELD IN PLACE.
IN AUTO CRANE BODIES USE HOLES
AS SHOWN TO MOUNT BRACKET IN
UPPER RIGHT REAR CORNER.

AW-179 '
FM REMOTE o
INSTALLATION .

4-12.0.0 & R 5/94

PROPORTIONAL AMPUFIER ONLY
NEEDZD IF PENDANT IS USED ALSD

-



FM REMOTE INSTALLATION AW-179

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480492  HARNESS, CRANE PIGTAIL

2 1 480490 DECAL, 22 STATION TERMINAL BLOCK

3 1 480491 HARNESS, 22 STATION /19 PIN SOCKET

4 1 480626 BRACKET, PENDANT

5 1 480493 COVER, 22 STATION TERMINAL BLOCK

& 4 000404  SCREW, ROUND HD. #6—32NC x 5/8 LG.

7 4 015400  NUT, HEX #6-32NC

8 4 019600  WASHER, SP. LK. #6

) 1 480547 CAP, RECEPTACLE (19 PIN)

10 6 750738 WIRE TIE STICK ON RETAINER

11 6 634401 WIRE TEE (7" LG.)

12 3 330038 - SCREW, HEX HD. #10—24NC x 3/4 LG. SELF TAPPING
13 2 005500  SCREW, HEX HD. 1/4—20NC x 3/4 LG. G5
14 2 015900 NUT, HEX 1/4—20NC

15 2 020200  WASHER, SP. LK. 1/4

16 1 480629 FM REMOTE TRANSMITTER/RECEIVER ASSEMBLY
17 1  (SEE NOTE) ANTENNA (STD.)

18 4 002607 SCREW, ROUND HD. #10-24NC x 3/4 LG.

19 4 015801 NUT, HEX LOCK #0—24NC

20 1 480537  AMPLIFIER, PROPORTIONAL

21 2 D02200  SCREW, ROUND HD. #10-32NF x 3/4 LG.

22 2 015800 NUT, HEX LOCK #10—-32NF

23 1 480625 CONTROL CABLE

NOTE:

STANDARD ANTENNA COMES WITH TRANSMITTER/RECEIVER ASSEMBLY;
— ANTENNA w/ MAGNETIC BASE (P/N 480608) CAN BE ORDERED AS
AN EXTRA COST OPTION

4-12.1.0 R 5/94




152425

- 23
f TO GROUMD (=) :
T BT 30 w304, FLIE |
POWER RELAY 1._._'! TO BATTERY (4]
- LOGATION: - CRANE SOMPARTMEMT.
22 21 18 17 14
19 £ = B
16 20 L I
e —— LT = 3 BELUE
s BLLE W/BLALK WHITE
mmﬁm = BLACKE i
BLACK i (CROUND) e YELLOW W/ TH e )
f —_ung}-:m — THROTTLE CONTROL (FOUR FUMITION OMLY)
S — o
i
I

MEM OTY FART ND.  DESCRIPTION ITEM OTY PART NC.  DESCRIPTION
1 1 645300 SWITCH 14 1 ABOST2 AMFLIFIER ASSY, FROPORTIONAL
2 1 320543 LOAD SEMSOR ASSY 15 1 S20355 POWER RELAY
3 - . . B 1 480548  COMNDUCTOR, 16 Go BLACK
4 1 366986  RELAY BOX ASSY 17 1 BOOES7-D02 COMDUGTOR, POWER
5 1 480587  RECEPTACLE ASSY 1 T- S 001002 TERMIMAL, RING
B 1 4B0547  CAP, PENDANT RECEPTACLE . 18 15 4B0AS5  TERMINAL FLGD SPADE (16-14 WIRE)
7 4 000404  SCROW, RD HD #6-32 x 5/87 LG o 1 E38600  JUMPER
B4 DI9600  WASHER, SP LK #5 o 635200  TERMINAL BLOCK
g4 DIS400  HUT, HY $6—32 2 1 350610  DECAL TERMINAL LD,
0 1 40803684  COMDUCTOR ASST 2 00102 TERMINAL WR 2RC-10
1n1 360549 CONDUCTOR ASSY (POWER EXT.) 24 320363 PLUG, RELAY
12 1 750167 FUSE IN-LINE 30 AMP 5 5 320357  CONNECTOR. SPD LOCKING. MON-INS
1

JG6973-001 CORD REEL ASSY

AW-353
CRANE WIRING, 5005H & 6006H
w/ 4 & 8 FUNCTION PENDANTS, PROPORTIONAL (-200,-400)

5-3.0.0 R 10/94



e =5 sz |
e T POSITIVE
[ 12V (+) : BS o ’__,..-’"-' ’
BLU ) TO GROUMD (=)
CRANGE W/BLACK 1 !
g7 :n--é:-.m'_'nﬁp—‘l
RED g
powenr RELaY 12 TO @ATTERY (+)
- LOCATION: CRANE COMPARTMENT
20 19 17 16
18 S HES
24 & 1
e, WHITE (POWER) e T gy 1
e, WHITE W /TET e T
. BLUE W/BLADY (SPARE)
b BLALK, WWHITE (SPARD) _ i
BLACK e (CROUNT) - BROWH i
b . WHITE. W/ BLALY, BLUE
RED W/ WHITE of == IOLE (FAST/S.0W)
e CFFTN W/WHITE == MDILIARY (0 fOFF)
BLUE W,/ WHITE | — START RELAY |
BLACK W/RED 3| — STOP RELAY (GAS—COL) (DESTL-FULL SHUTOT) I
DRANCE W,/RED (SPARE) ]
ELUE W,/RED (SPARE) I
of—7 B 9
TEM QTY PART NO.  DESCRIPTION ITEM OTY PART NO.  DESCRIPTION
1 1 G45500  SWITCH 13 1 366973—000 CORD REEL ASSY
2 1 320543 LOAD SENSOR ASSY 14 1 2EETZ RELIEF WALVE ASSY w/ SOLENOID
3 . . . 15 1 320355 POWER RELAY
4 1 JEE5B6 RELAY BOX ASSY 16 1 BOOES7-009 CONDUCTOR, POWER
5 1 480597 RECEPTACLE ASSY 17 1 omoo2 TERMINAL, RING
& 1 80547 AP, PENDANT RECEPTACLE 18 10 450435 TERMINAL, FLGD SPADE (16—14 WRE)
7 4 000404 SOREW, RD HD #6-22 x 5/8° LG 19 1 15300  TERMIMAL BLOCK
B 4 019600 WASHER, 5P LK #6 2 1 60610 DECAL. TERMIMAL LD,
g 4 MS400  NUT, HX #5-32 -y N | 001102 TERMINAL, WR ZRC=-10
10 1 480384  COMDUCTOR ASSY . S | 320383 PLUG, RELAY
k| 1 60549 CONDUCTOR ASST (POWER EXT.) 23 & 320357 COMNECTOR, 5PD LOGKING, NON—INS
12 TS0MET FUSE, IN=LINE 30 AMP 24 1 480549 COMDUCTOR, 16 Ga BLACK

CRANE WIRING, 5005H & 6006H
w/ 4 & 8 FUNCTION PENDANTS, LESS PROPORTIONAL (—-100,—300)

5—4.0.0

R 10/94



152425
; " 23
: { T0 o (=) :
o o —
[ I P BLACK POWER ROLAT 13 T BATTERY (+)
GREEN REEN
1 FED W/ ELALY, e RED W/ ELACK e 1
I BLACK BLACK 1
l'\-; OFANCE re————— [ R e
RED D
BLLE BLE
1 CREEH WL ALK s R GREEN W/BLACK s——— 26 |
i ORANGE W/ HLACK st ! ORANGE W,/BLACK !
PROP. e ! TTT *M— 1
AMPLFIER BT e WHITE W,/RED
'1 L WHITE (POWER)
| WHITE e LR WEELASE
I 14 BLATK e ALK, W WHTTE 1
GROUND
- E YELLOW W/ TR 6 7
: P BRH THROTTLE COWTROL (FOUR FUKCTION DRLY) — |< RN s WHITE W/ BLACK el 89
- —_— o - —— W @
4 DLE (FAST/SL.0W) — [l i m 10
| I T BUE Hj"ﬂm—-—
STOF RELAY (GAS—CON) (DIESEL~FUEL SHUTORT) = |oiTRT ] i——— AT W/RED m——
1 Pl O+ — (TR e AN W] e —
: FUTURE. USE — e BLUE W,/PiD s 1
I ol I
| 22 —& 910
c = = = i (i - — - L _ LOCATION: CRANE COMPARTMENT
ITEM QTY PART MO, DESCRIPTION ITEM OTY PART NOL  DESCRPTION
] 1 480386  HARNLSS, CRANE PIGTAIL 15 1 320355  POWER RELAY
2 1 45900  SWATCH % 1 480545  CONDUCTOR, 16 Go BLACK
3 1 320543 LOAD SENSOR ASSY 17 1 BOOSS?-009 CONDUCTOR, POWER
4 " - . 18 1 boo2 TERMINAL, RING
S 1  3663B6  RELAY BOX ASSY 19 36  4B0485  TERMINAL FLG'D SPADE (16-14 WIRE]
[ 1 4B0G2E BRACKET, PENDANT RECIPTACLE 20 3 E3GE00 JIMPER
7 1 450547 CAP, PENDANT RECEFTACLE Fa 1 480494 TERMINAL BLOCK, 22 5TA
B 4 000404  SCREW, RD HD p6-32 x 5/8" LG 22 1 480480  DECAL, 22 STA TERMINAL BLOCK
-] 4 18600 WASHER, 5P LK #& 3 1 ooz ToRMIMAL, WR ZRC=-10
10 4+ C15400  NUT, HX g6-32 24 1 320363 PLUG, RELAY
11 1 480384  COMDUCTOR ASSY 25 5 320357  CONNECTOR, S°D LOCKING, NOK-INS
12 1 JB0549 CONDUCTOR ASSY (POWER EXT.) ® 26 1 48049 HARMESS ASSY
13 1 TEOI67  FUSE IN-LINE 30 AMP 27 1 385573001 CORD REEL ASSY
14 1 480522 AWPURIER ASSY, PROS.
e * MOTE: ITEM 26 IMCLUDES
A‘w 355 ITeMS 18, 20 & A
CRANE WIRING, 5005H & 6006H
w/ 4 & B FUNCTION PENDANTS, PROP. IC (-210,—410,—411,-412)

5-5.0.0 R 10/94



[_!—a'.r 30 =

S04 FUSE

26.

D = —

=y

o=~ WA R -

B I | -
A aTo®

DM8&00

75ME7
SBEN2

S S DI SR S T R

DESTRIPTION

HARNESS, CRANE PIGTAIL
SWTCH
LOAD SENSOR ASSY

RELAY BOX ASSY

BRACHET, PENDANT RECZPTACLE 20
CAF, PENDANT RECEFTAGLE 2
SCAEW, RD HO §6—32 » 5/8° LG 22
WASHER, 5° LK & 23
NUT, HY g6-32 24
CONDUCTOR ASST 25
CONDUCTOR ASSY (POWER EXT,) * 26
FUSE, IN-LINE 30 AME 97
RELIET VALVE ASSY w/ SOLENOID

AW-356

b omib U =l = sk s

480450
ooz
JM3Ed
320357
48048
JGEETI~0m

POWER RELAY

CONDUCTOR, 16 Go BLACK
CONDUCTOR, POWCR

TeRMINAL, RING

TERMINAL, FLGD SPADE (1614 WRE)
LIMPER

TERMINAL BLOCK, 22 STA

DECAL, 22 STA TERMINAL BLOCH
TERMINAL, WR 2RC=10

PLUG, AELAY

CONNECTOR, S°D LOCKING, NON—INS
HARNESS ASSY

CORD REEL ASSY

# NOTE: ITeM 26 INCLUDES
ITeMS 19, 20 & 21

CRANE WIRING, 5005H & 6006H
w/ 4 & 8 FUNCTION PENDANTS, LESS PROP. IC (—110,—310)

5-6.0.0

R 10/94

ud

E2i



152425
e = il 23
r_.jll . i
{ TO CROUND (=)
pe BT 20 e 304 FLISE

P
PowEn BoLay 135 TO BaATIERY (4]

21
al |/~
%: RED W/BLACK I
1 RED W/BLACK
1 BLACK -1 : BLACK I
\t a L D
iﬁ i L [T
| CREEM W/HLACK, s £ L GREEN W/BLACK wemy 26
| ORANGE W/BLACK ———te 70 - ORANGE W,/ BLalk
PROP, e WHITE W/ BLACK ——
APLIFER - RED ! = WHITE W/RED
E 18 3 e e WHTTE ([POWER) =
1 Fi WHITE : e BLUE. W/BLACK [
! 14 - BLACK Bl BLACK W/WHITE P
e crouMD 16 A= 20 | g7
GIH PLUG r—ELLOW W/ TR - pr—
TO PROP. BRN THROTTLE COMTROL (FOUR FUNCTION OMLY) — o = WHITE W,/BLACK g4
| WALVE IDLE (FAST/SLOW) — = RED W, WHTTE m— 10 |
.WTMY AURLIARY [OH/0FF) — I = CREEM W T ]
28 Y& /R START RELAY — [+ BLUE W/WTE
HOT USED STOP RELAY [GAS—COU) (ESEL-FUEL SHUTOFF) =—|u BLADK W/ FED s
BLUE P Din + : o ORANGE W/RED s
1 oiN PLLIG
R - e e
P DMLY Bl LOCATION: CRANE muP_AFLTHW
ITEM QTY PART MO, DESCRIPTION ITEM COTY PART HO. DESCHIFTION
1 1 480386  HARNESS, CRAME PIGTAL 1S 1 320355  POWER RELAY
2 1 646300  SWTCH 16 1 480549  CONDUCTOR, 18 Go BLACK
3 1 320543 LOAD SEMSOR ASSY 17 1 BODEST-008 CONDUCTOR, POWER
4 . . . 18 1 ooo2 TERMINAL, RING
5 1 JEEIBE RELAY BOX ASST 18 37 480455  TERMINAL FLCD SPADE (16-14 WRE)
B 1 480626 BRACKET, PEMDANT RECEPTACLE 20 3 635600 JUMPER
7 1 480547 CAP, PEMDAMT RECEPTACLE n 1 480494 TERMIMAL BLOCK, 22 STA
B4 000404  SCREW, AD HD $6-37 » 5/8° LG . S | 480490  DECAL 22 STA TERWINAL BLOCK
8 4 CN9EDD WASHER, 5 LK 8 23 1 oot TERMINAL, WR 2RC-10
0 4 5400 ° MUT, HX ge—32 24 1 320363  PLUG, RELAY
1 1 480584 COMDUCTOR ASSY 25 5 320357 CONNECTOR, SPD LOCKING, NON-INS
12 1 360548  CONDUCTOR ASSY (POWER EXT.) 26 1 4804917  HARMESS ASSY
13 1 T5ME7 FUSE, IN=LINE 30 AMP 7 1 366873001 CORD REEL ASSY
14 1 480522 AMPLIFIER ASSY, PROP. 28 1 480613 DN COMMECTOR w/ CORD
AW—357 * NOTE: ITEM 25 INCLUDES

ITEMS 19, 20 & 2

CRANE WIRING, 5005H & 6008H
8 FUNCTION PENDANT PROP. IC & 12 FUNCTION FM REMOTE (-510,—530)

5-7.0.0

R 10/94



i

- 2
RELAY BOX CORD REEL
ASSEWELY
(Cmce) 3
RED (M.OL) : : RED u?n_Tmsﬂ?rtw
3 REDH
HOLST
1
g w:rr.(‘;‘«\_‘r
I Lt
e
1 GREEM W/BLADK ]‘ e —
2t \2 s r - UNDERWODO OF TRLIGCK
CAANCE 11 1 1
RED W/BLADK s ma—_r“ 52425 23
- GREEN W 86 o
BLACK i =i T cRopD (=) |
BUE i

= e,

_ LOCATICN: CRAME COMPARTUENT

H‘MQmﬂhHM—la

o

OTY PART NO.  DESCRIPTION ITEM OTY PART NO. DEZSCRIPTION
1 <BOXBE  HARNESS, CRANE PIGTAL B 1 320355  POWSR RELAY
1 E45000  SWITCH 6 1 480548  CONDUCTOR, 16 Go BLACK
1 320543 LOAD SENSOR ASSY 17 1 BODGST-009  CONDUGCTOR, POWER
. . ‘ 1B 1 oooo2 TERMINAL RING
1 3EESBE  RELAY BOX ASSY 18 34 480485  TERMINAL FLOT SPADE (16-14 WRE)
1 4B0G26  BRACKET, PENDANT RECSPTALLE 20 3 E3BE00  JUMOER
1 480547  CAP, PENDANT RECEPTACLE 21 250404 TERMINAL BLOCK, 22 STA
4 O304 SCREW, RD HD #6-32 x 5/8° LG 2 1 480490 2 DICAL, 22 STa TERmMMAL BLOCK
4 OI9600  WASHER, SP LK #6 23 1 om0z TERMINAL, WR 2RC=10
a4 015400 NUT, HX #6-32 24 Y200563 PLUG, RELAY
1 480384  CONDUCTOR ASSY 25 5 320357 CONMMECTOR, SPD LOCKING, NON=INS
1 350340 CONDUCTOR ASSY (FOWSR EXT.) ¥26 1 480451 HARHEST ATSY
1 TSmMe7 FUSE, IN=LIME 30 Amp 7 1 38E973-001 CORD REEL ASSY
)

-
-

480612 DIN PLUG ASSY
* NOTE: MTEM 26 INCLUDES
AW-358

ITEMS 18, 20 & 2
CRANE WIRING, 5005H & 6006H
w/ FM REMOTE, PROPORTIONAL (-500,—520)

5-8.0.0 R 10/94



A—-RED L=WHITE
- B—GREEN M—BLUE W/BLACK T
GREEN W/BLACK T : C—ORANGE N—-BLACK W/WHITE T
ORANGE W/BLACK T D—RED W/WHITE T P—GREEN W/WHITE T
RED W/BLACK T E—BLACK R—BLUE W/WHITE T
RED F—RED W/ BLACK T S—BLACK W/RED T
GREEN (= INSTALLED ON G-BLUE T-WHITE W/RED T
ORANGE 3 H—ORANGE W/BLACK T U—ORANGE W/RED T
BLACK J-GREEN W/BLACK T V-BLUE W/RED T
BLUE K—WHITE W/BLACK T
=,
1
\ WHITE W/RED T \
A 2
\
WHITE 5
WHITE W/BLACK T
RED W/WHITE T 6

BLUE W/BLACK T
BLACK W/WHITE T
GREEN W/WHITE T
BLUE W/WHITE T
BLACK W/RED T
WHITE W/RED T
ORANGE W/RED T
BLUE W/ RED T

ITEM  QTY B/ DESCRIPTION

1 480542 RECEPTACLE (19 PIN)

1 4B0594-002 CONDUCTOR 16 Go/19 CON. x 8'-0" LG.
8 000405 TERMINAL, FLAG

1 4B03B5 CONDUCTOR ASSEMBLY, WEATHER PACK
1 001105 TERMINAL, BUTT CONNECTOR NON—INS
3" 366995 1/4" SHRINK TUBING

o o b R =

AW-480597
PENDANT RECEPTACLE ASSEMBLY

5-9.0.0 R 2/94



Emmumu.hum..};l

N || ||
5 16 - 2 N 9 14
19 5

WIRING GUIDE

A—RED

B—GREEN

C—DRANGE &

D—RED W/WHITE T

E—BLACK

F—RED W/BLACK T Fod EXTERD (GRFTH w/BLK T) 3
G—BLUE B e (RED) A
H—ORANGE W/BLACK T

J-GREEN W/BLACK T 6| TE L e 8
K=WHITE W/BLACK T (EITE w/BEX 1) K
L—WHITE

M—BLUE W/BLACK T s o
N—BLACK W/WHITE T L S ST
P—GREEN W/WHITE T =R ¥
R—BLUE W/WHITE T | cow romamo (macy :
S—-BLACK W/RED T ;

T—WHITE W/RED T . 17 18 10 i7 1B | HosT o (BT w/mK T) r
U~-ORANGE W/RED T BOOU DOWN (BUUE) c
V—HBLUE W_J'HED 1 PO0M RETUESY (ORANGE w /ALK T} "

VIEW FROM BOTTOM

grr PM DESCRIETION ) =M QTY BN DESCRIPTION

1 E3EM PENDANT HOUSING 7 2 oooI TERMINAL, RING #6/14—16 Ga.
1 631700 COVER, BOTTOM 12 4 675271 NUT, HEX

4 E34200 SWTCH, TOGGLE 3 4 642100 "0"-RING

4 £40302 BOOT, TOGGLE SWITCH 14 4 018700 WASHER, SP. LK. #8

10 005001 SCREW, PAN HD. §8 = 3/4 15 21" BOOS80 3/47 OKONITE RUBBER TAFE
2 0o510 SCREW, PAN HD. #8 x 1 1/4 1 1 004700 SCREW, PAN HD. #B x 1 1/2
1 633800 ADAPTER, CABLE 17 4 622346 CONDUCTOR ASSY 2 1/8° LG.
1 4B0594-001 CONDUCTOR CABLE (19 COND.) 18 3 622347 CONDUCTOR ASSY 3 1/87 LG.
2 634401 CABLE TE 19 1 002012 TERMINAL, RING §6/1B-22 Ga.
4 636600 JUMPER 20 1 £BO5 4 PLUG, CONNECTOR

i 1 480515 CLAMP, CABLE
AW—480540

PENDANT ASSEMBLY, 4 FUNCTION
REMOVABLE w/ 19 PIN CONNECTOR

5-10.0.0 R 2/94



ammﬂmm-hbau-ﬁ

QTY
1
1
]
4

10

2
1
1
2
&

{1 13 r 7
| & i ] \ i) [ ¥ /
s P Tr,
3
% ] 12/ e
" &'
16 2 1 8 14
6
BOOM EXTEMD (GHEEM w/BLK T)
)
BOOM LP (REDY =E
HOET UP (GREEN) ":Iiﬂ
17 18 10 =
\ E‘ . \ 17 lnss.-:nwnw_tﬂm JELE T) i 5
W ROTATION (ORAMGE)
A I eI —
L 1—%
—aL\a %] 2@ =2 @ ~p, 18
)7—1 CoW ROTATION (BLACK) =E
17 18 10 17 18 | HowT pows (PED w/BLK T) ==
BO0M DOWH_(BLUE) = <y
OO RETURH (DRAMCE w/BLE T)
T
Ew M
B/ DESCRIPTION =y oY i ESCRIPT]
631601 PENDANT HOUSING 11 10 oo o TERMINAL, RING
E31700 COVER, BOTTOM 12 4 E7527 NUT, HEX
E34200 SWITCH, TOGGLE 13 542100 "O"—RING
640302 BOOT, TOGGLE SWITCH 14 ma700 WASHER, SP. LK. §8
0oso0m SCREW, PAN HD. #8 x 3/4 15 21°  BODSBO 3 /4" OKONITE RUBBER TAPE
oos10 SCREW, PAN HD. ¢8 x 1 1/4 1§ 1 004700 SCREW, PAN HD. #8 x 1 1/2
E338M ADAPTER, CABLE 17 4 E22345 CONDUCTOR ASSY 2 1/B7 LG.
800832—-004 CONDUCTOR CABLE (279 18 3 622347 CONDUCTOR ASSY 3 1/8" LG
634401 CABLE TE 19 2 001102 SPLICE, BUTT (REF.)
B36600 JUMPER 20 B8 000405 TERMINAL, FLAG (REF.)
NOTE:
ITEMS 19 & 20 ARE
INCLUDED WITH ITEM B
AW—-480093

PENDANT ASSEMBLY

4 FUNCTION, NONREMOVABLE

5-11.0.0

R 2/93



ITEM QTY.
11
T 0
3 5
4 5
5 1
6 2
7 2
B 4
g 1
10 4

10

PART NO.

4805M
480513
REF.=

640300
370433
0o2E07
015801
634200
480504
480516

CRANEE w/BLACK T
GREEN w/BLADK T
BELACK
DRANGE
GREEN
RED w/BLACK T
WHITE w,/RED T
WHITE
oM o
RleryL==10
POVER
13
[——WHITE w/BLACK T
e
[ RED
e
[ BLUE
(el
BOOu
RING [IAGR
DESCRIPTION ITEM OTY. PART NO. DESCRIPTION
BENDANT HOUSING e b I | 480585  CABLE ASSEMBLY
DECAL, COVER PLATE 12 5 REF.» WASHER, LOCK
NUT 13 4 660302 CONDUCTOR ASSEMBLY
BOOT. TOGGLE SWITCH 14 & E36500  JUMPER
CONNECTOR, HUBBEL F3 15 4 622346  CONDUCTOR ASSEMBLY 2 1/8°
SCREW, #10-24NC x 3/4 16 3 E22347 CONDUCTOR ASSEMBLY 3 1/8°
NUT, HX LK. S1I0-24N0 17 1 480598  COVER, TRIGGER OPEMING
SWITCH, TOGGLE DPDT 18 1 750090  SWITCH, TOGGLE ON/OFF
BACK PLATE 19 2 750737 TIE. CABLE
SCREW, S.T. RD. HD. #6 x 3/4
= COMES WITH ITEM B
AW—-480590

PENDANT ASSEMBLY

FOUR (4) FUNCTION, STANDARD

S-12.0.0

R 2/94

LB



DRANGE w/Balx T
e BLADH W, WHITE T GHEEN w/HLADH T
———— BLUE w/BLACK T BLaCK

17

RED w/BLACK T
WHITE w/RED T

(e — [ WHITE w/BLACK T
- 'B [ RED
POTENTIOWETER BLUE
ITEM QTY. PART NO. DESCRIPTION ITEM OTY. PART NO. DESCRIFTION
1 1 £B0501  PENDANT HOUSING . 13 4 480516  SCREW, S.T. RD. HD. #6 = 3/4
2 1 480513  DECAL, COVER PLATE %1 480596  CABLE ASSEMBLY
. S REF.» NUT 15 4 REF.= WASHER, LOCK
4 4 640300 BOOT, TOGGLE SWITCH 6 4 BEO30Z  CONDUCTOR ASSEMELY
5 1 370433  CONNECTOR, HUBBEL F3 17 3 480524  CONDUCTOR ASSEMBLY
6 2 ODZEQ7  SCREW. #10-24NC x 3/4 118 1 480523  SPRING, TRIGGER RETURN
7 =z D158  NUT, HX LK. f0—24MC 18 1 005003 SCREW, PaN HD. 5.T. #6 = 3/8
B 1 480507 POTENTIOMETER ASSTMBLY 20 4  B36B00  JUMPER
§ 1 4BOS06  TRIGGER 71 4 622345 CONDUCTOR ASSEMBELY 2 1/8°
0 1 480517  SCREW, SOC. HD. #10-32NF x 5/8 22 3 622347 CONDUGCTOR ASSEMBLY 3 1/8°
4 EB35200  SWTCH, TOGGLE DeDT 23 2 750737 TE CasLE
12 1 480504 BACK PLATE 24 1 750090  SWITCH, TOGGLE ON/OFF
» COMES WITH ITEM 1
AW—-480591

PROPORTIONAL PENDANT ASSEMBLY
FOUR (4) FUNCTION

5-13.0,0 R 2/94



B
ORAMGE w/BLADK T
GREEM w/BLADH T
BLACK
MDD w/WHITE T BLUE w/WHITE T
CGREEN w/WHITE T BLACK w/RED T
ORanNGE
19 17 GREEN
E FED w/BLADK T
18 uuu»—\ WHITE w/RED T
WHITE
ETART £ 1_1;[5” e
s o o et 18
b : pou
AX |95 . 19
I+ m.wj_r e
.I_. u‘\q = [] WHITE w/BLACK T
oW : 3
18 — 0
14 T BOTATE B DO E-E_.r;
I i2.912011] : r“*-—__~ BLUE
FasT 16 13 HoieT pow
OO
et Bin .1
ITEM OTY. PART NO, DESCRIPTION ITEM QTY. PART NO. DESCRIPTION
b [ 480501  PENDANT HOUSING 12 8 ficF.s  WASHER, LOCK
< | 4B0S18  DECAL, COVER PLATE 13 3 660302 CONDUCTOR ASSEMELY
3 8 REF.+ NUT 14 4 E3GED0  JUMPER
4 B 640300 BOOT, TOSGLE SWITCH 15 4 622346 CONDUCTOR ASSEMBLY 2 1/8"
5 370433 COMMECTOR, HUBBEL F3 16 3 622347 CONDUCTOR aSSEMBLY 3 1/8"
6 2 DO2607  SCREW, #10—24NC x 3/4 17 1 622000 SWITCH, TOGGLE SPDT
7 2 05807 NUT, HX. LK. #10—24NC 18 3 750090 SWITCH, TOGGLE ON/CFF
B 4 634200 SWITCH, TOGGLE DRDT 19 1 480526  CONDUCTODR ASSEMELY
g 1 480504 BACK PLATE 20 2 750737  TE. CABLE
10 4 480516 SCREW, S.T. RD. HD. # = 3/4 by R | 480558 COVER, TRIGGER OPENING
1M1 480588 CABLE ASSEMBLY
= COMES WITH ITEM B
AW-480592

PENDANT ASSEMBLY
EIGHT (8) FUNCTION, STANDARD

5-14.0.0 R 2/94



]
PUTENTIOMITER
ITEM OTY.

1 1
2 1
3 B8
4 2]
& 1
] 2
7 2
B 1
a 1
10 1
1 4
12 1
13 4

12

w
J : ::\: ] ;(,ﬁ WAITE w/BLACK T
| = B = S 4 -
T | = e L
| EXTEND el BLLE
FaST 22 16 Hosg DOWH
ILE : Ao
WRING DIAGRAM
PART NO. DISCRIPTION Tem QTY. PART NO. DESCRIPTION
48050 FENDANT HOUSING 14 1 480589 CABLE ASSEMBLY
480518 DECAL. COVER PLATE 15 B REF.» WASHER, LOCK
REF.» NUT 16 3 550302 CONDUCTOR ASSEMBLY
640300 BOOT, TOGGLE SWITCH 1w oA 480524 CONDUCTOR ASSEMBLY
370433  COWNECTOR, HUBBEL F3 8 1 480523  SPRING, TRIGGER RETURN
002607 SCREW, §10-24NC x 3/4 19 1 005003 SCREW., PAN HD. 5T. #5 x 3/8
015801  NUT, HX LK. #10-24NC 20 4  E36E00 JUMPER
4#B0507 POTENTIOMETER ASSEMBLY 21 4 E22345 CONMDUCTOR ASSEMBELY 2 1/8°
480506  TRIGGER 22 3  E22347 CONDUCTOR ASSEMBLY 3 1/8°
480517 SCREW, SOC. HD. F10-32NF = 5/8 23 1 622000 SWITCH, TOGGLE SPDT
634200 SWITCH, TOGGLE DPDT 24 3 750090 SWITCH. TOGGLE ON/OFF
480504 BACK PLATE 25 1 450526 CONDUCTOR ASSEMBLY
480516  SCREW, S.T. RD. HD. #6 x 3/4 26 2 750737 TIE, CABLE '
« COMES WITH ITEM 11
AW—-4B0593

PROPORTIONAL PENDANT ASSEMBLY
EIGHT (8) FUNCTION

5-15.0.0

R 2/94



2 3 4 INSTALL ON:
WHITE

WHITE w/RED T

5 INSTALL ON:
ORANGE
GREEN
RED
BLUE
ELACK
RED w/BLACK T
ORANGE w/BLACK T
GREEN w/BLACK T
WHITE w/BLACK T ~
RED w/WHITE T
GREEN w/WHITE T
BLUE w/WHITE T

BLACK w/RED T
WRING GUIDE
A—RED L—=WHITE
B—-GREEN M—BLUE W/BLACK T
C—ORANGE N—BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E-BLACK R—BLUE W/WHITE T
F—RED W/BLACK T S—BLACK W/RED T
G—BLUE . T-WHITE W/RED T
H—-ORANGE W/BLACK T U—ORANGE W/RED T
J-GREEN W/BLACK T  V-BLUE W/RED T
K~WHITE W/BLACK T
IIEM QTY P/ DESCRIPTION
1 1 480514 PLUG, CONNECTOR
2 1 480515 CLAMP, CABLE
3 30" 4B0594—001 CABLE, CONDUCTOR (19 COND.)
4 2 000101 TERMINAL, RING #6 / 14-16 Ga
5 13 002012 TERMINAL, RING #6 / 18-22 Ga
AW—480588

PENDANT CABLE ASSEMBLY

5-16.0.0 R 2/94



5 INSTALL ON:
BLUE W/BLACK T
BLACK W/WHITE T

4 INSTALL ON:
WHITE
WHITE w/RED T
6 INST N:
ORANGE
GREEN
RED
BLUE
BLACK
RED w/BLACK T
ORANGE w/BLACK T
kNG GUILE WHITE w/BLACK T
A—RED L—WHITE RED w/WHITE T
B—GREEN M—BLUE W/BLACK T GREEN w/WHITE T
C—ORANGE N—BLACK W/WHITE T BLUE w/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T BLACK w/RED T
E—BLACK R-BLUE W/WHITE T
F—RED W/BLACK T S—BLACK W/RED T
G-BLUE T-WHITE W/RED T

H—ORANGE W/BLACK T U—ORANGE W/RED T
J-GREEN W/BLACK T  V-BLUE W/RED T
K—WHITE W/BLACK T

ITEM  QTY P/N DESCRIPTION
L | 480514 PLUG, CONNECTOR
97 A 480515 CLAMP, CABLE
3 30 480594—001 CABLE, CONDUCTOR (19 COND.)
4 2 000101 TERMINAL, RING #6 / 14-16 Ga
5 2 480510 BULLET CONNECTOR, FEMALE
& 13 002012 TERMINAL, RING #6 / 18-22 Go

AW-480589
PENDANT CABLE ASSEMBLY

5—17.0.0 R 2/94



GREEN

RED

BLUE

BLACK

RED w/BLACK T
ORANGE w/BLACK T
GREEN w/BLACK T
WHITE w/BLACK T

WRING GUIDE
A—RED L—WHITE
B—GREEN M—BLUE W/BLACK T
C—ORANGE N—BLACK W/WHITE T

D—RED W/WHITE T
E—BLACK

F—RED W/BLACK T
G—BLUE |
H—ORANGE W/BLACK T
J—GREEN W/BLACK T
K—WHITE W/BLACK T

P—GREEN W/WHITE T
R—BLUE W/WHITE T
S—BLACK W/RED T
T—WHITE W/RED T
U—ORANGE W/RED T
V-BLUE W/RED T

I OTY BN DRESCRIPTION
1 1 480514 PLUG, CONNECTOR
2 1 480515 CLAMFP, CABLE
3 30" 480594-001 CABLE, CONDUCTOR (19 COND.)
4 2 000101 TERMINAL, RING #6 / 14-16 Ga
2 9 002012 TERMINAL, RING #6 / 18-22 Ga

AW—-480595
PENDANT CABLE ASSEMBLY

5-18.0.0 R 2/94



2 3 S INSTALL ON:
/ BLUE W/BLACK T

BLACK W/WHITE T

4 INSTALL ON:
"WHITE
WHITE w/RED T

6 INSTALL ON:
ORANGE
GREEN
RED
BLUE
BLACK
RED w/BLACK T
ORANGE w/BLACK T

WRING GUIDE UREh e e
WHITE w/BLACK T

A—RED L—=WHITE

B—GREEN M—BLUE W/BLACK T
C—ORANGE N—BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E—BLACK R—-BLUE W/WHITE T
F—RED W/BLACK T S—-BLACK W/RED T
G—BLUE T-WHITE W/RED T

H—ORANGE W/BLACK T U-ORANGE W/RED T
J—GREEN W/BLACK T °~ V-BLUE W/RED T
K=WHITE W/BLACK T

ITEM QTY BN DESCRIPTION

1 480514 PLUG, CONNECTOR

1 480515 CLAMP, CABLE

30" 480594-001 CABLE, CONDUCTOR (19 COND.)
2 000101 TERMINAL, RING #6 / 14-16 Go
2 480510 BULLET CONNECTOR, FEMALE

g 002012 TERMINAL, RING #6 / 18-22 Ga

m o & H RN =

AW—480596
PENDANT CABLE ASSEMBLY

5-19.0.0 R 2/94



— 1.75¢ —

=r—3

\‘— 17 HEX

5.595 REF
od "\ 7/8-14
UNF
0o
f—t
000
1 e

NOTES:

1.) FOR SEAL KIT, ORDER PART NO. 480184—002
2.) FOR REPLACEMENT COIL, ORDER PART NO. 480184—003

AW-480184
CARTRIDGE VALVE

5-20.0.0

R 2/93

s

e

[ e



/ONL

= N
r@f AUTO CRANE @

FaSt /S0 Tavsumer DERENCY  ENGINE
@G (O m@nm

mxe ':E H'IgﬂET R{gt‘rz ng'-n
@906
® g ey ®,

7

1 : ]
3 Ce_ =7,

480621-002 FM REMOTE TRANSMITTER (TOGGLE)
640300 BOOT, TOGGLE

480605 BATIERY, 8V

AW—-480623
FM REMOTE TRANSMITTER
TOGGLE SWITCH

5-21.0.0 R 10/94

r



EMERGENCY
STOP SWITCH

\ om o O
B e
ol” T 8525
| = | == G
- 2
[ =g ROTATL
== {= 3
AUTO CRAMNE
TULSA, OKLA i :
B0 BO0d
e e
e ) [ ==
our
|+ 1 ALEE
..-""Ff 3
oo | o= -
e —— —
FRONT BACK

ITEM QTY P/N DESCRIPTION
1 1 4B0622-001 FM REMOTE TRANSMITTER (MEMBRANE)
2 1 480632 DECAL, EMERGENCY STOP
3 1 480605 BATTERY, 9V

AW—-480633
FM REMOTE TRANSMITTER
MEMBRANE SWITCH

il R 10/94



£ ol F F,"‘.
6 Sl o
| “‘,;.:;;ff T
o S =
(2nd SP0OL FROM TOP) ’ |' 'I E‘ J
1 ’.-.- IE- g /
= AT 4
3 R s
Ly i 5
S 18 -
6
ERESSURE RETURN
EXTENSION
(BOTTOM SPDOL)
AW—-366160
6006H HYDRAULIC ASSEMBLY
6-1.0.0 R 11/94




AW-366160

6006H HYDRAULIC ASSEMBLY

ITEM | QTY. | PART NO. DESCRIPTION
1 7 200892 ELL, 90" —6 NPT/—6 JIC
2 2 202759 ELL, 80" —8 NPT/-6 JIC
3 2 360043 ELL, 90" -8B NPT/—8 JC
4 2 360044 ELL, 90" —6 NPT/—8 JIC
5 1 480190 ELL, 90" —6 NPT/—8 JIC (LONG)
6 1 480213 ELL, 90" —6 NPT/=8 JIC (MED. LG.)
7 1 480194 ELL, 90" —6 JC SWIVEL/-6 JC
8 1 241168 TEE, —6 O—RING/—6 JIC RUN
9 1 330412 COUNTER BALANCE VALVE
10 1 480212 TUBE ASSEMBLY (EXT. CYL.)
11 1 480211 TUBE ASSEMBLY (PRESSURE)
12 3 200876  ADAPTER, —6 O—RING/—6 JIC
13 1 330647  ELL 45°, SWMVEL —6 JIC
14 2 360573  HOSE ASSEMBLY
15 1 480202 HOSE ASSEMBLY
16 1 480203 HOSE ASSEMBLY
17 2 480204 HOSE ASSEMBLY
18 1 360578 HOSE ASSEMBLY
19 1 360579  HOSE ASSEMBLY
20 2 480208  HOSE ASSEMBLY
21 2 480195 ELL, 45" —6 O—RING/—6 JIC
22 1 366164 COUNTER BALANCE VALVE
23 1 366167 TUBE ASSEMBLY
24 2 360054 ADAPTER, —8 NPT/-8 JC
25 2 750413 REDUCER, —8 NPT/—6 NPTF
26 2 750412 SWIVEL JOINT
27 4 005612 SCREW, 1/4-20 X 3/4 SC. HD.
28 2 020200  1/4" LK. WASHER
29 2 005810 SCREW, 1/4 NC X 1 3/4 HX. HD.
30 1 320543 LOAD SENSOR
3 1 360620 VALVE BANK ASSEMBLY
32 4 008701 SCREW, HEX HD 3/B—16NC x 17 LG.
33 4 021100 WASHER, SP LK 3/8
34 4 017100 NUT, HEX 3/8-16NC
35 1 366161 CYLINDER, BOOM UP
36 1 366162 CYLINDER, EXTENSION

6-1.1.0

R 11/94




| T T ]
[ | i
I | 1 1
8 X X A X a X &
e [V ! saeew | sy pow | N
s (e G G - L P L P
(7 : :
el i - = BB L E3 =
|
AR M Th |
r— | I
[ S | L
MAN RELUEF ><
2200 PR
i HOIST ROTATION
8 CPM :) = = 3
a H— %un\m =<l cw,
RETURN I STRAINER PRI B 1%l
1oMicRoN (|, D’“DEFlt_iﬁ?W i
Tt
EXCESS FLOW
T

MAIN RELIEF
2200 PR -

AW-070
6006H HYDRAULIC SCHEMATIC

6-2.0.0 R 11/94



T ! T
L |
% *oxX o A A X A
w | ! A oW, | >oow | >am
L L s L — L =
’l 7 z 2
' G EE == MAIN_ BOOM = . =
S | ExTENSIon
—— :
@ 1 Fii Fsl = |l @ I i i
AHGEEGEE =) ik
Lo == [ S| LI__I | *
MAIN RELIEF ¢ IR R g |
2200 P HOIST ROTATION L —— — — —d
20 ¥ z e -
O— ] =] Dow ] W < UP A ouT
RETURNM STRAINER -B- PRICRITY FLOW H -E- ?
1{;11%% L i ] EIHH}ERFLC%'I'RDGE 2 GPM
Il §|
FLOW
e
1
MAIN HELEF i)
2200 PS! -
BELIEF VALVE SHOWN
WTH SOLENOID ENERGIZEDR
AW—-070P
6006H HYDRAULIC SCHEMATIC
PROPORTIONAL

6—3.0.0 R 11/94



NOTE:

REUEF VALVE MUST BE
LOCATED BETWEEN PUMP
AND ANY OTHER VALVES
AND ACCESSORIES.

~—— RETURN TO
RESERVOIR

PRESSURE —
TO CRANE TN

—19 |

N\'\h
“~— FROM PUMP
3

BLUE WIRE = POWER + 12VDC

BROWN WIRE = NEG. (GROUND)

YELLOW w/ TR = NOT USED (OR GROUND)

ITEM  QTY BN DESCRIPTION

1 1 366211 VALVE, VENTED RELEF 2200 PSI
2 366211—001  REPLACEMENT CARTRIDGE
3 1 480137 VALVE, DIRECTIONAL SOLENOID
4 1 480613 DIN CONNECTOR
5 1 000209 PLUG, PIPE — SOC. 1/4"

AW—366212
VENTED RELIEF VALVE
ASSEMBLY w/ SOLENOID (2200 PSI)

e R 10/94



DIN CONNECTOR

BLUE WIRE —
POWER + 12VDC

YELLOW W/ TR -
NEG. (GROUND)

BROWN WIRE -
TO AMPLUIFIER
GREEN WIRE

TEM QTY BN RESCRIPTION
480521 MANIFOLD, BLOCK
360157-002 VALVE, RELIEF
480522 AMPUFIER, PROP. (IN SHIP KIT)
480520 VALVE, SOLENQID
000211 PLUG, —4 SAE "0"—RING

[ IS % I S TR
e R e |

AW-480525
HYDRAULIC MANIFOLD ASSEMBLY
PROPORTIONAL

6-7.0.0 R 2/93



J0——

LTS

LHITHEA

—
HERTIAGY |

BIO0BE - MV 18

OH DHpavu | 321

—

"ETEIt A O OL VLA

THLAIO WIHHYIA ANY HI O350 38 LOM L SMm DMy
03 INYHD OUNY 4O ALUEIOMG 341 51 LHILd sl |

ASEY 1X3H

37135 |

Alvd

LNNOW L23Y4I10-21TNVYYHAAH dwnd

AR O

Aivo

Jui

ANVANOD INVHD OLNV

AR O.4HD

diva

[ AYTH

AR HAVYHI

CLBI-5 FLL W e i’

FAOAY WAOEE L ON E30MYT W0

DHWMYED
B8 ITYIE LOM OO T30

SUVHE ONY SULNE TTY JA0REY

OLO T 000 | BT TIvNOWDIYYS
Ry F W0 =i F S3 0NV

T3 4I33dS

FTWAHTHLD FFIINM FTIDNEE 1L
"EIHIHI HI 3HY ENOISHI NI

T O3L0OH JEMMHIHLO 553 M0

TIHILY I IO 151

HOILIYI53]

| ON 1Hvd

_En_ ALD _ WL

8278

532¥7d 2
LdH Fi-#/E

‘Wd'd 0001 LY 'Wd'o 8

|
©

e —

X el

INOT B8/5 1 X DS .91/ (A3
ONOT b/e 2 X VIO b/ "LHOIVHLS : L4VHS
(LNNOW 12341d) 3J9NVI4 L108-2 .V, 3VS (H3Lldvavy

Gsav | 3ivo |

HOUJILIE30

HiT

SHOISAIY

oHD

—~—— 90’9 —— =

200-81008¢f 'ON luvd 3sn 'Lid IDIANES HO4 €
I00=BI00BEF "ON LH¥Vd 35N "LIA Iv3S HOd ‘2

2P 21=91/1 1 / LdN ¥l- /€ (B6E0SL) IJUNSSIHd
HALAYAY '2I0 21-91/5 | / LdN bi-bsE
(SS009€) MOILONS YH3Ldvay '(mooBd)
dind "0AH 40 SLSISNOD HIIHM 'ZZ00Bd

'ON 14%d 35n ATEWISSY dvind ‘QAH Ho4

'S310N

S370H 2
‘NEHL'VID ,BEF"

"OH HEINL ‘OH Unixd

[

6-8.0.0




NOTES




YUY HNVE IATVA ONI 31BYD INYONId LY ol
HIOVHL HLW 3L0HW 0L O3LIIHHOD BOLINONOD Euiﬂ.ﬁra‘ﬂ \

R 10/94

el
| 9z 1
i 5 &)
| gl 61 B .
__ Filt
._ SHNss3ad 1! o I
al | st e
_ 9
i
| L
i
_
| ||
8/l 2
| INVED
rA Zl €l ¢ € 9 az oL

S1906 L8/T H04 S30H VIO ZC/CL (¥)

z ﬁ‘n} g8

AW—-480150
6—9.0.0

RESERVOIR ASSEMBLY
8 GALLON



AW-—480150

RESERVOIR ASSEMBLY, 8 GALLON

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480151 RESERVOIR, WELDMENT

2 1 360151 FILLER ASSEMBLY

3 1 360156  FILTER ASSEMBLY

4 1 360150  SIGHT PLUG

5 1 551222  EWL

6 1 360262  TEE

7 1 360263  ELL

8 1 360284  HOSE ASSEMBLY

9 1 360054  ADAPTER, STRAIGHT

10 1 750715  DRAIN

1 1 360282  STRAINER, SUCTION LINE

12 4 005500  SCREW, HEX HD 1/4—20NC x 3/4
13 4 020200  WASHER, SP LK 1/4

14 1 360249  COMVER, CLEAN OUT

15 1 360277  FILTER, SPIN ON (FOR REPLACEMENT)
16 1 REF. VENTED RELIEF VALVE ASSEMBLY

17 1 REF. ADAPTER, STRAIGHT (360054)

18 1 REF. ADAPTER, STRAIGHT (551215)

19 1 REF. HOSE, —8 (551228-001)

20 1 REF. HOSE, —12 (360274—001)

21 1 REF. HOSE, —16 (360275-001)

22 4 REF. HOSE CLAMP, —16 (360268)

23 1 REF. HOSE ADAPTER (360273)

24 1 REF. FITTING, REUSABLE —10/-8 (551227)
25 2 REF. FITTING, REUSABLE —10/-12 (360269)
26 3 REF. FITTING, REUSABLE —8/—B (360266)
27 1 REF. ADAPTER, STRAIGHT (360270)

6-9.1.0




ITEM OTY P/N  DESCRIPTION

n b L K =

1

e

75050
360151
360282
360150
750708

B =

|

]

|

|

= |
"«.H‘ I

e
1

LY

9/16 TYF’\

I I 15 1/8
I—-'us 3;’5«‘
MOUNTING PATTERN
ITEM QTY P/N

RESERVOIR WELDMENT 6 1 750477
FILLER ASSEMBLY 7 1 360249
STRAINER, SUCTION g8 4 005500
SIGHT GLASS 9 4 020200

STRAINER, DIFFUSER

AW-750500

9 GALLON RESERVOIR

6-10.0.0

DESCRIPTION

PLUG, PIPE -8

COVER, CLEAN OUT
SCW, HX HD 1/4NC x 3/4
WASHER, SP LK 1/4

R 10/94



ITEM QTY P£/N  DESCRIFTION

L= B & L O R R

10

9/16 TTF\T

| MOUNTING PATTERN

i
|
|
|
5

15 1/8

]l__ 5

32 -

1 750691 RESERVOIR WELDMENT 7 1
1 750712 COVER 8 2
1 750709  ADAPTER, BAFFLE 9 2
1 750716  WASHER, CRUSH 10 1
1 750711 BOLT, END COMVER n 2
1 360151 FILLER ASSEMBLY 12 2
AW-750690

750707
360150
750708
750477
009108
017400

18 GALLON RESERVOIR

6-11.0.0

ITEM QTY P/N  DESCRIPTION

STRAINER, SUCTION
SIGHT PLUG

STRAINER, DIFFUSER

PLUG, PIPE —8

SCW, HX HD 3/8NC x 1 1/4
NUT, HX LK 3/8NC

R 10/94



-
- " -
m A BH
1 i I
Ttk 9 2Ny NALH
EUIOTIULNG TYNOIENINE LA
AN WO @D aumy
] T 1]
=i T ==
3 TR
v ETRETTE T 1
===
T¥nkwr EC1
Tmuen G T
Fa
!M.u.n_.- .-h u.. u.'m.“.—n
) VYA Lk .w Avnpve BE < L] 3
i...u....u : HINWWOLM LT _ F e O KT _ OUWTYUOAH 00
W
L]
H -..aL 1
HIH I I (= il = ..-.._.u_n..-_ — 1
[ S THR 1]
I — |
_ ; _ : _ ¥
. 1
AILIvELTY H I T T T T
M BE 4 a CEVETTE T
! { L B ot
| I ~ =
|
[ = _ | [ = I wanut 1
_ i
|
et UL R —
: e L L
AMNTUSL 34Tk :
i 7L
-I —— -

|
Wig Y Ovd n.:.-OtuV

(=8 L |

wdl

TA QN






N = [T pm -l
_g_diﬁ“ _iql_.!..:_||u..".._:|uﬁhnu.|..1.... =
ASSY Hasiing i bl s
Ol o1 TV MW WA Tereeer (8) V=V ol e
s P e = 2 WD N :uau...w..____u..____.po:.._.......i._._.: " =) i
iiiiiiiii - - n ="
Aedidnio0 #R5 ol e
- A T ey \.

7-2.0.0




HYD. OUTRIGGER ASS'Y, AW-480300

TEM | QTY. | PARTNO. DESCRIPTION
1 1 759035 MAIN CROSS TUBE
2 1 750893 SLIDE, STREET SIDE
3 1 750894 SLIDE, CURB SIDE
4 2 480017 CYLINDER, VERTICAL
5 4 012203 SCREW, HX. HD. 6/8 - NF X 1 1/4
6 8 013506 SCREW, HX. HD. 5/8 - NF X 2 1/4
7 8 023800 WASHER, SP. LK. 5/8
8 4 018302 NUT, HX. 5/8 - NF
g 5 016500 NUT, HX. 5/16 - NC
10 5 020600 WASHER, SP. LK. 5/16
11 4 003906 SCREW SOC. HD. 5/16 - 18 NC X 3 1/4
12 2 480230 VALVE MANUAL, OUTRIGGER (VERTICAL)
13 2 480231 MANIFOLD, OUTRIGGER
14 5 480232 CLAMP, HALVES
15 5 480233 PLATE, TWIN COVER
16 2 480220 TUBE ASS'Y (LEG)
17 2 480221 TUBE ASS'Y (LEG)
18 1 480222 TUBE ASS'Y
19 1 480223 TUBE ASS'Y
20 1 480224 TUBE ASS'Y
21 2 480225 HOSE ASS'Y O.R. (CURB SIDE)
22 2 480228 HOSE ASS'Y O.R. (STREET SIDE)
23 2 480227 HANDLE ASS'Y
24 1 480235 KIT, OUTRIGGER INSTALLATION
25 6 241175 ELL, 90°, -6 ORB/ -6 JIC
26 2 480195 ELL, 45°, -6 ORB/ -6 JIC
27 4 200892 ELL, 90°, 3/8 NP/ -6 JIC
28 2 360048 ELL, 90°, -6 NPT/-6 NPTF
23 1 480014 SEAL KIT (FOR CYL. 480017)

7-21.0




TRk T L L
= -cﬂﬂm T.l;q u 5 V] .-R_.st JATLINE .!._.s_._."u-“uﬂtql_.”__“._!.-l-..h.: __i-h
,.0..-_:4% Oy Siimusiywl | BIE o iivH u...ﬂn__..hw.—ﬂﬂﬁ WD b | O el B R0
Pk s W
SUHL IS LDW OO SIS
[TWNNYH] ATEWNESSY HIDDIHLNO Aww B R VY e
g EEN (T T T 1T
WYLk EE S T
Wil (W R e AR b SO Dl el R
el woley V50 UL ¢ Bridr 200 Q4 PR el D N R
Eu mgu n-—la EAHINE W 3EY SMDILH BRI
YIv QRLON TS 1110 B6 3 1M
Wi JLve 30 L30% ALJTLNYRD
HOILINIEID oniuve  |sa]man |
== LERY 3QNL S50 Hiwwn LER0SL W) | | )
_RAVE 13Rdis agqing Eagogs |ml 2 I
Qs BEa2'aains ¥EE0SL B £ | O
()] AHAMITIM N TN H3DTE 100 B9%i0%v/ d| # 1
LED AN IwWE T 2Mm enne v B39 H ARG sogp(al s |
LRV AN OnFn mINDS | RRRTIO| V]| Y[ W
P/5 P a5 WIANYM ODER20| | L | W@
TMHYET Rianwh v0ar(9) B | 1
- "MIAE * B O NHid 2acup|v| e | 2

LANHE Wrwd 2% 3418 Wiv1 nam 3,
Flik Umid] @ WAL wisn
TIIGH

Ly g _ -._.iﬂ_m

7-3.0.0

ML IW2E 1T Wi
FHOIA Y L]

OM HiaWl g M JeniEig




A O T e IO
] 99108 M T AT Tt e it i ST
TWANYN ‘H390IHLNO L iy s [
SN e [l Rl Ryr o
Rrrh R RO ¢ &AL RS AW N SO W LRIE LT e, Mm._.‘_.._. .u_n.._ maum..r_.ﬁ
RELEF WY TN VRN 8 BEVER KD G d -t Wl W ey e ] W
ANVAWOD SNVHD OLNV  [Fri ] i v s HAIM HSA4 WLND -
T T e Nid 1108 LY3SNI- au
e ] [TTLT] [ CI _
W5 931831N0| olzoBb il ) ; - ——
T S | L2086 TV 2] 1 _ _ G| ﬁﬁ//ﬂr
Nid WHUS | 2L208k | V| < | @ ~
M35 ONIddVL 3138 | €2208F |v| b 2 = \ZJP
HY39 NOWId 13A38 | RIE0B¥ <] W.u& P )
1IN WYl | GleoBb | v| 9] | ~ e
w3AA0D | SLI208F (v L] 1
Hv3S 13A36 | 2.2060F | w| 9 |
oNiHSNE | BL20Bk [ v & I |
onidv38 LsneHl | 62208F [ v| oIl
HIHSUM WID3d5 | oBeoar | vl 1] 1
VIS 6§37 HINN TEEUEV [y 217 1
OMNHdS dN0D edeDl | v| €l| 2
Nid I0RS | =8<¢0BF [ Bl ¢
Nid 431 102 vaslBl | w| S| 2
3 TONVH Nid IOHS | S8208F | ¥| S |
Y/S 937 dOoy0| 98208k | v L1] |
Nid Todl 2808k | V] BI| <
[T ] .m liv@ m il W30 Wi
WNOIEIATE O3 CM BN ON Juniwg

74.0.0




AMHIEY WITIEYLE
i

ANUSROD BV 0L

Y -
e

k
u

=y B

E
I|I
&
[
i

I_
3

LAY Mg TINd/ 118508 | TBEGAE W
3

¥ Wid VA 73 3e0s W0 | i ekt
LESY MR VW7 L3900%|  CIC09E |3

LEEy 631 I6cowt

EHOE
“HILNT WHATA ELOUD oMY SN
"HILED Imvid 0L € Wil 9134‘E

TEMHLYH VIV TVNAIAKM WO
DN 14 30] BLHDIIM W140Md W04
FATOAIIEY D17 IWl Ml O3V WG

HOLVA 10 T TG LAY T

EIIOH

livewbn[pe popwnive)
‘EYA BT O 0L WA _BSE IF
Liaby padicpairene] pam 2l —

T JioM 10
P L AL PR

WIGA 3N §FOND 4009

= ET

:
.

i et

7500



RETURN

FRESSURE
TO
CRANE

/ VENTED RELIEF

VALVE ASSY 1 SELEGCTOR VALVE

FROM @

PUMP
PRESSURE TO
OUTRIGGERS

LOCATION — BACK SIDE
OF OUTRIGGER ASSEMBLY
(CURB SIDE) TUBE

RETURN FROM
OUTRIGGERS

LOCATION — BACK SIDE
OF OUTRIGGER ASSEMBLY
(STREET SIDE) TUBE

DECAL, P/N 750271

CAUTION:

A RELIEF VALVE MUST BE LOCATED IN THE OUTRIGGER
PRESSURE LINE OR DAMAGE MAY OCCUR TO HYDRAULIC
COMPONENTS. PLACEMENT OF THE RELIEF VALVE
UPSTREAM OF THE SELECTOR VALVE IS PREFERRED.

AW—480235
OUTRIGGER INSTALLATION KIT

7-6.0.0 R 11/94



7-7.00

— i _ N ATV LB
850~ J R
E:“ ;‘PEE{ME e Eﬁ!.."r"_“.h.ﬂﬁq-ﬂm
SU30ONLNO IIVIVHOAH LAOHLIA/HLIA T e
dwvnd Gaw Lewcs Vv -
DLYNIHIS JITNVHAAN., sl e e ] s pry
L = G il o R
|E.w_ 0 o i
xa] Tanani M) BUY ENrindmid
ANVIWOD INVHD olnV
anmaln] 1TV OFLON FsW 110 B 10
AviNALYm 40 46N s TG
OISO _ T T._n_.__—r _ _
-
F 3 |.|_ 3
INVUED SUIDDINLND IANVHD
w HBO00S T 4 NV HALH Ha00a
i e 'y
+ o
L HIOAHIS Y - HIOAHISIY ) . ) |
Ml I 1 i r (8EE0Er)
- 4 HOLIANAS " FAVA
T
_ HN
._r
. [98109K) (8CI09E)
H3Lg H3L3
L _."m_umwmm 1 (2izgwg)
s ‘I'sd 0022
431734 *IATVA + 430134 *3A0A
' s “ﬁ‘..u..llil.ll ¥ -
I uﬂl
' :
} ’ _ L . _ i
E 4
diind difila
L —
Dadw .m. Jiwd m i i RE Wi
SHbigAlY Gia ki RGN o JunL R




NOTES




| | O
E MEDNNnn
;'fy Tl \_] 7
Iy
CONTINENTAL - REXROTH
SEAL KIT (CONTINENTAL) SEAL KITS (REXROTH)
480230-009 480230-010, BUNA (LOW TEMP)

480230-011, VITA

(HIGH TEMP.)

AW-073. OUTRIGGER VALVE (PART NO. 480230)

7-8.0.0



OUTRIGGER VALVE, AW-073

ITEM QTY. | PART NO. DESCRIPTION
1 1 480230-001 KNOB
2 1 480230-002 LEVER ASS'Y
3 1 480230-003 BOOT
el 1 480230-004 HOUSING, ASS'Y
5 1 480230-005 BOLTKIT (4 SCC. HD. SCREWS #10 - 24 X 7/8)
6 1 480230-006 KNOB
7 1 480230-007 BOLT KIT(4, SOC. HD. SCREWS #10- 24 X 2" LG)
8 1 480230-008 LEVER ASS'Y

7810




Tl 3OS BEY Ovd OHEN

LT ¥ 30£ LIniUC
8l £ 305 w0

Jard ® 3G0H Wod T LG 3B T

dafD 3 0L BLUOJ NSO TIF I

R 10/94

AW-725933
7-9.0.0

WYHOVIO MO

HIONITAD LOVHLIY OL MM00 — B3AT31 30Tva (9
= U A (e

HIONTI OHALX3 OL dn

3015 L3341S

UNIRIATH UFUNTIEST 00N

OUTRIGGER, 36K (MAN. OUT/HYD. DOWN)

- L -—

1!

—i




JEMLSSTEY 30 IR HIVE

BZ : P4 W

wnﬂ o an ﬂm_nmm ¥z
e/ 11
J

e s e B E— . e T — T — . S— . S— . e

AW-7256933

OUTRIGGER, 36K (MAN. OUT/HYD. DOWN)

R 10,94

7-9.1.0



AW-725933
OUTRIGGER, 36K (MAN. OUT/HYD. DOWN)

ITEM | QTY. | PART NO. DESCRIPTION
1 1 725020  BUMPER (WELDMENT)

2 1 725941  TUBE, OUTER W/ SUDE (STREET SIDE)
3 1 725944  TUBE, OUTER W/ SUDE (CURB SIDE)
4 2 725935  TUBE, INNER (WELDMENT)

5 2 725949  CYUNDER, 36K HYD. O.R.

6 2 725946  PIN, UPPER CYL (WELDMENT)

7 2 725943  PIN, LOWER CYL (WELDMENT)

8 4 005901  SCREW, HEX HD 1/4—20NC X 1/2° LG.
9 4 020200  WASHER, SP LK 1/4

10 2 725945  CAP, TUBE TOP

11 8 370470  SCREW, THRD. CUT #10ONC X 1/2° LG.
12 12 019800  WASHER, SP LK #10

13 1 752480  VALVE, DUKES 1618AS (W/ POWER BEYOND)
14 1 752477  VALVE, MODIF. (W/O POWER BEYOND)
15 2 725950  TUBE ASSEMBLY

16 2 725851  TUBE ASSEMBLY

17 4 480194  ELL 90 —6 SWIVEL

18 4 241175  ELL 90, O—RING —6 JIC

19 3 200876  ADAPTER. STR. O—RING —6 JIC

20 1 480185  ELL 45, 0—RING —6 JIC

21 2 480225  HOSE ASSEMBLY

22 1 812204—035 HOSE ASSEMBLY

23 1 B12203-062 HOSE ASSEMBLY

24 1 B12204-039 HOSE ASSEMBLY

25 3 480232  CLAMP HALVES

26 3 480233  PLATE, TWIN COVER

27 3 007805  SCREW, HEX HD 5/16NC X 1 1/2" LG.
28 3 020600  WASHER, SP LK 5/16

29 3 016500  NUT, HEX 5/16NC

30 1 367134  TEE, UNION —6 JIC

31 1 725852  TUBE ASSEMBLY

32 1 725953  TUBE ASSEMBLY

33 1 725954  TUBE ASSEMBLY

34 1 725955  TUBE ASSEMBLY

35 9 725931  PAD, OUTRIGGER BUMPER

36 4 750657  SCREW, FL HD SOC 10-32 X 5/B" LG.
37 2 330645  ELL 90, O-RING LONG

38 4 015600  NUT, HEX #1ONF

39 2 725861  DECAL, DANGER

40 4 759017  DECAL CAUTION

41 4 040581  DECAL. DANGER

7-9.2.0

R 10/94



o1 o| : NOTLdI¥05 30 ON_1uvd | ALD | Wall
= | ZOSSZL-MY o vl e | B/ E.u;]alu = y LHNINaTZM “H3JWNE acwmmn _m w
3015 13341S) 931 NMOOYNYYHO HLUA ‘30MS | £6SSoL
(Agos 9g) ﬂ_m:mmm{ (3015 _BHND) 931 NMOOYNVYO HLW ‘305 |  26SS2L L c
931 NMOUGYNYHO HLIM ONIHSNYD YIONVA “1vD3d | _18G0v0 | € | ¥
H30OIHLNO TIVNNVYIN yui NOILNYD *1v¥D3d LVOBSL Z S
M NN LU Ly H3I9NYad "Ivo3Id C96GTL z 9
ANVANGD INVHO OLnY
30I5 6N 5015 1334l
{305 auno
¥ L33US ‘dAL) .
e I\
€ o0 P ) i, DS T YT s 1
e . P-p-p P
Al o
¥l | # @ \./uuu/\ @ —1 M“,
J s AN < 3
M
- Q ./ < o /@v

!

FOH E=Z0Y
Jan avhail




wd

Ty &y e NOILJIHD0S30 'ON 1¥vd | ALD | W3LI
" _ 0LSSZL—MY Y1 an i A1BN3ISSY 931 L0E0ayT [# L
(301S_B¥N2) ATBA3SSY Nid ._w:m /133908 GeGGZ. | Z
ABW3SSY Nid TInd /134008 "¥'0  [Lo0—<0c09g| | 3
ATBW3SSY d3ZINIav1s (301s 13341S) AENISSY Nid TINd /13N00S 6RGCZL L 2
: i ONIHSNYD ¥IONVA "vo3ad 185040 2 5
L6986 0IvE VN IAD VS WL LE900E Hu 0 NOLLNYD "1¥23d L10BSL 4 9
ANVINOD SNVHO OLNY
"SHOISHIIXA MIAHIH SSOHD 305 [331iS
SHOISHALXE Jvidd ol © Nal T

("SHOLLYMddY

TNOWON HO BHIONIJI0) SIHSEH
HAdOHd HO4 S3ITENE 031 3HL HI
QITINO 38 Avrl STWOH b/ TrHOloDY

e 10T

7-11.0.0




I B PR, HOTLJIN0S 30 _ ON Ldvd | ALD | W3LD
' ) CLSSZL—MY AT (30Is_8YNO) A1BW3SSV 931 | Z6SGZL 1 =

AMBNISSY Nid 1INd /135005 "¥'0 |L00—C0C08s| | Z

S93T NMOOMNYED HLIM (3a1s 1331S) ABN3ASSY 931 | ©BGSEL 1 [

ATENASSY ¥3ZNiavis NOLLNYD "Wwo3a L106GL z ¥

aud H39NVa "Wo3aa Z96GTL z [

Ly YR ie_ONU OMUN HLVCM 480 SNIHSNHD ¥39NVOD "voad LES040 F2 g9

ANVANOD SNVYHO OINY

"SNOISNILX3 43aW3IN
SS0HD ONV SNOISNALXF
JWYY4 OL 2 'ON W3L a13m °L

310

-, e




. . e e —————— e e -

X mu._-lmn-ﬂ. pod 1| 06 gund RVUDVEI WO 0% LIE

: v oM el LUK T EI-.!II!..I..HE!!H
HMCa ino W) Ted - ] EET BRAD L - WEL R
i..m..ﬁ-ﬁhﬂk:.ﬂ k |
i

[LHIAZA0A W3ORMAS] 10N

N

: 3 = B 7 {
Ll L]
N, | WL — e
r Nt A ¥
BE |—-Il.l|l||_\._ll “ _:“/\;r.(\_ ”W/._.J._.\ .n
(o) TANCE EC-01 /4 £ A S A
STon v (85 ke/e ’ '
Teug !ﬂ..!!._ o -!u-lu:l.--lu-I-ul--l:l.q--|1_:|+1|.:|r.:|.:..[.:_.|rm
TG WIDGILNGD PO
AOCH DI04 GL OFTHYISH
36 ol Jwv ALl SOV

-_aem .




“OUTRIGGER, 36K
(MAN. OUT/ HYD. DOWN)

ITEM | QTY. | PART NO. DESCRIPTION
1 1 725920 BUMPER (WELDMENT)
2 1 725581 TUBE, OUTER WITH SUDE (STREET SIDE)
3 1 725580 | TUBE, OUTER WITH SUDE (CURB SIDE)
4 2 725935 | TUBE. INNER (WELDMENT)
5 2 |. 725943 | CYUNDER, 36K HYD. O.R.
6 2 725946 | PIN, UPPER CYUNDER (WELDMENT)
7 2 725948 | PIN, LOWER CYLUINDER (WELDMENT)
8 4 005901 SCREW, HEX HEAD 1/4-20 NC x 1/27 LG.
9 - 020200 | WASHER, SP. LK. 1/4
10 2 725945 | CAP, TUBE TOP
11 8 370470 | SCREW, THREAD CUT #10 NC x 1/2° LG.
12 12 019800 | WASHER, SP. LK. #10
13 1 752480 | VALVE, DUKES 1618AS (W/POWER BETDND)
14 1 725477 | VALVE, MODIF. (W.0./POWER BEYOND)
15 2 725950 | TUBE, ASSEMBLY
16 2 725351 | TUBE, ASSEMBLY
17 4 780194 | ELL 90" #6 SWIVEL
18 4 241175 | ELL 90, O-RING #6 JC
19 6 200876 | ADAPTER, STR. O—RING #6 JIC
20 1 480195 | ELL 45°, O—RING #6JC
21 2 480225 | HOSE ASSEMBLY
22 1 |B12204—035| HOSE ASSEMBLY
23 1 |B12203-062| HOSE ASSEMBLY
24 1 |812204—039| HOSE ASSEMBLY
25 3 480232 | CLAMP HALVES
26 3 480233 | PLATE., TWIN COVER
27 3 007805 | SCREW, HEX HEAD 5/16 NC x 1 1/27 LG.
28 3 020600 | WASHER, SP. LK. 5/16
29 3 016500 | NUT, HEX-5/16 NC
30 1 367134 | TEE, UNION #6 JC
31 1 725952 | TUBE ASSEMBLY
32 1 725953 | TUBE ASSEMBLY
33 1 725954 | TUBE ASSEMBLY
34 1 725855 | TUBE ASSEMBLY
35 2 725931 PAD, OUTRIGGER BUMPER
36 4 750657 | SCREW, FLAT HEAD SOCKET 10-32 x 5/8" LG.
37 2 330645 | ELL90, O—RING LONG
38 4 015600 | NUT, HEX #10 NF
39 2 725961 DECAL, DANGER
40 4 759017 | DECAL, CAUTION
41 4 040581 DECAL, DANGER

T7-13.1.0




L F 1 El_
* ool LOSSZL=MY b penvalris | 870 v .06 dn JIONVH QN3E ¥
SNIBNL “TI0JINVIH SNTIBNISSY LIV
| H
(Nmog e,._._ /1N0 Z{EV 931 OL £€ W3ll 134 ONY 3LYD01 €
A9€ HIO0ORILNO I's'd 0SCZ ©
sy OO0 3UNSS3IUd 38 OL SUIONIMWD T
L690-0SIVL VHOIVIG VS UL L6900E AOR Trd 3015 adnd il Jqis LIS
03ddvD 38 Ol S1Y¥0d H3 ™ “L
ANVJNOD SNVHO OLNY iz
SALON v ;
r i
iy

on
3%
g
,r
A i

A00E 40 ¥V3Y
ch%.j.q._.mz_ avd ¥3dAng

-ﬂ.ql T —
( n_E
am..... 92 A A
r\.._mr.\..u. - af _r..._.._. L
@@@\u// £ ya s N ,‘__rw.»., iy

SMIYIS Zr-0l /4 OHIHEYA HISOHLND MO .EVLEC & W@
g3 vIo (a1 u m _H__n 12310Hd 0L 03TIVLSHI
Tiu0 muwnﬁ 5V H__"__m__,...km RS oL 39 ‘stl m3all ‘sovd

DHISN

-




OUTRIGGER, 36K

(MAN. OUT/ HYD. DOWN)

ITEM | QTY. | PART NO. DESCRIPTION
1 1 725920 BUMPER (WELDMENT)
2 1 725587 | TUBE, OUTER WITH SUDE (STREET SIDE)
3 1 725586 | TUBE, OUTER WITH SUDE (CURB SIDE)
4 s 725935 | TUBE, INNER (WELDMENT)
5 2 725949 | CYUNDER, 36K HYD. O.R.
6 2 725946 | PIN, UPPER CYLINDER (WELDMENT)
7 2 725948 PIN, LOWER CYLINDER (WELDMENT)
g8 4 005901 SCREW, HEX HEAD 1/4—20 NC x 1/2" LG.
g 4 020200 | WASHER, SP. LK. 1/4
10 2 725945 | CaP, TUBE TOP
1 8 370470 | SCREW. THREAD CUT #0 NC x 1/2° LG.
12 12 019800 WASHER, SP. LK. #10
13 2 480231 MANIFOLD, OUTRIGGERS
14 2 480230 | VALVE, MANUAL OUTRIGGER
15 4 003906 | SCREW, SOCKET HEAD 5/16—18 x 3 1/4° LG.
16 6 200876 | ADAPTOR, STR. —6 ORM/ —6 JC
17 4 725818 TUBE, ASSEMBLY
18 6 241175 ELL 907, O—RING #6 JiC
19 - - -
20 1 360446 | CAP, —6 JIC
21 2 480225 | HOSE ASSEMBLY
22 1 |812204—035 HOSE ASSEMBLY
23 1 |812212—058| HOSE ASSEMBLY
24 1 |812212—039| HOSE ASSEMBELY
25 3 480232 | CLAMP HALVES
26 3 480233 | PLATE, TWIN COVER
27 3 007805 | SCREW, HEX HEAD 5/16 NC x 1 1/2" LG.
28 3 020600 | WASHER, SP. LK. 5/16
29 3 016500 NUT, HEX 5/16 NC
30 1 367134 | TEE, UNION #6 JIC
31 1 725952 | TUBE ASSEMBLY
32 1 725953 | TUBE ASSEMBLY
33 1 725954 | TUBE ASSEMBLY
34 1 725955 | TUBE ASSEMBLY
35 2 725831 PAD, OUTRIGGER BUMPER
36 4 750657 | SCREW, FLAT HEAD SOCKET 10-32 x 5/8" LG.
37 2 725919 PLATE, OUTRIGGER
38 4 015600 | NUT, HEX #10 NF
39 2 725961 DECAL, DANGER
40 4 758017 | DECAL, CAUTION
41 4 040581 DECAL, DANGER

7-14.1.0




_.h-.El_

' e 9LSSTL—MY

(NMOQ "aAH /LNO "NVYW)

d3diing 'O'M X9g .ENGG.ED@L

Cor0-9Ca-0l6 OWODH DONIH HiBOM Loly
LEFO-BOIrL WHONY'IND WEWIL L69085 KDE Td

ANVJINOD SNVHO OLnY

08 dn TWOHYH QEa ¥
'SIHILLL OHY oHIENL "T0dIHYR DHMaREssyY
YALJY 0F1 OL LT 'OH MEL O6M oY ALYa0] %

ORlE & T3H03HD JUNSS3IUL unu._.tugﬂmrm_ﬂ
"A330M1d HO d34d4¥D 38 Ol Rlbde HIHO TV I

Ealod

3qis gydnd

£ d1ON 335

O

E_.M.mm_r“r{_} L _1
]
I

R
e gt
—s
Se—=r i ]
3
e

AUOH 30 HY3H
NOILVTIVISHNI avd ¥3dWnAa

i
@/ (i)
68/¢C 82
22 ).
@Y

Dy

ey nn...w_ /4 "ONILUYI U3OOILNO MOUd
s31011 “via (wizec/e A000 153L0Hd OL O3 TWISHI
TiUd "3aind SV avd OMISN 30 oL Juv .ﬁ.ﬂh Hall ‘savd

3qis 133dls

('s07d Z "dAl)
_.{_n. z _Flll ¥/ E
1l

Nl =y r

. all1 Ir‘
a8 >y & @ @) % | _
@ :

i

71500



- ou

TRIGGER, 36K W.O. BUMPER
(MAN. OUT/ HYD. DOWN)

ITEM | QTY. | PART NO. DESCRIPTION
1 1 7238921 O.R. SOCKET PULL PIN ASSEMBLY
2 1 725587 | TUBE, OUTER WITH SUDE (STREET SIDE)
3 1 725586 | TUBE, OUTER WITH SUDE (CURS SIDE)
4 2 725935 | TUBE, INNER (WELDMENT)
5 2 725949 | CYUNDER, 36K HYD. O.R.
6 2 725946 | PIN, UPPER CYUNDER (WELDMENT)
7 2 725948 | PIN, LOWER CYUNDER (WELDMENT)
8 4 005901 | SCREW, HEX HEAD 1/4-20 NC x 1/2° LG..
9 4 020200 | WASHER, SP. LK. 1/4
10 2 725845 | CAP, TUBE TOP
11 8 370470 SCREW, THREAD CUT #10 NC x 1/2° LG.
12 12 | 019800 | WASHER, SP. LK. #10
13 2 480231 | MANIFOLD, OUTRIGGERS
14 2 480230 | VALVE, MANUAL OUTRIGGER
15 4 003906 | SCREW. SOCKET HEAD 5/16—18 x 3 1/4" LG.
16 6 200876 | ADAPTOR, STR —6 ORM/ —6 JC
17 4 725918 | TUBE. ASSEMBLY
18 6 241175 | ELL 80", O—RING #6 JC
18 - — -
20 1 360446 | CAP, —6 JC
21 2 480225 | HOSE ASSEMBLY
22 1 |812204—-035| HOSE ASSEMBLY
23 1 |B12212—-058| HOSE ASSEMBLY
24 1 |812212-039| HOSE ASSEMBLY
25 3 480232 | CLAMP HALVES
26 3 480233 | PLATE, TWIN COVER
27 3 007805 | SCREW, HEX HEAD 5/16 NC x 1 1/2" LG.
28 3 020600 | WASHER, SP. LK. 5/16
29 3 016500 | NUT, HEX 5/16 NC
30 1 367134 | TEE. UNION #6 JC
31 1 725952 | TUBE ASSEMBLY
32 1 725953 | TUBE ASSEMBLY
33 1 725054 | TUBE ASSEMBLY
34 1 725955 | TUBE ASSEMBLY
35 2 725631 | PAD, OUTRIGGER BUMPER .
35 4 750657 | SCREW, FLAT HEAD SOCKET 10-32 x 5/87 LG.
37 2 725919 | PLATE. OUTRIGGER
38 4 015600 | NUT, HEX #10 NF
39 2 725961 | DECAL, DANGER
40 4 759017 | DECAL. CAUTION
41 4 040581 | DECAL, DANGER

7-15.1.0




ATEWISSY X208 SNITTAAVHL

TATTwl i 1Bl GF Timln

T = Al _ e ¥4 0 wieswm Aoy n U D b ey | T9Y BNIN
- —— COZEEC-MY _ ] v ] TIAL & bia 1LY Wb by
(e e ik cilisivwn | a0 Wl Jiwa] ALy mimled O § R I0L

Bisid WV 10 G0 BIEDN

LLIT]

AUWEIE Y LY NOTE VY DS

ANVAWOD JNVHOD OLnV

g gl

z 1
=y T L A T T

BRI Wi Uy Aned
& un | Vi¥ OB 10W DEBH LD 55 0

WLV 0 LS

& FVINWNCY

ELLANSE Y0 *

Gk il

2 e

Wb id _ 1w "

HOiadiw il

Wi

EHOfiATY

Leid

WIN FIME

On e

-

8-1.0.0



TRAVELING BLOCK ASSEMBLY - AW-366203

ITEM QaTy PART NO. DESCRIPTION
1 1 480130 SHEAVE ASSEMELY
2 1 200197 HOOK, SWIVEL
3 2 360601 BLOCK, SIDE PLATE
4 1 240237 SPACER, BUSHING 1" O.D.
5 1 00eg01 SCREW, HX. HD. 1/2-20 X 4" LG.
6 1 017800 NUT, HX. LK. 1/2 - 20
7 2 360124 PIN, HITCH
B 2 360605 PIN, BLOCK

B-1.1.0




17 3/8

h &= W KM =

480362
480130
480364
480371
480372

DESCRIPTION

SIDE PLATE (MACH.) 6

SHEAVE ASSEMBLY 7

TACKLE, LOWER 8

HOOK, SWIVEL — 3 TON 9

BOLT, SHEAVE w/ ZERK 10
AW—-366063

1
2
1
3
2

3 5/16

2
\“\__ — 1118
=il
=l 1
B
L] 1 1y
L | - e
I |
1 |
—%4 -
| 1
B R 5
I 1
1N
7 L J d
8 3

017800
480367
480368
60124

ITEM QTY P/N DESCRIPTION

NUT, HX LK 1/2—20NF
PIN, BLOCK

PIN, SWIVEL HOOK
PIN, HITCH (HAIR PIN)

366063—100 DECAL, MAX. LOAD

TRAVELING BLOCK ASSEMBLY

6006H (SHORT)

8-2.0.0

R 11/94



27 | AR 1. DISTANCE FROM
26 = /6000 3600 BASE OF CRANE
25 ! S TO CENTER OF
24 6000—1</4000 BOOM PIVOT
: [T~ A . IS 28"
23 Ry I e 2545
= 22 6000-—A4800 I h
0 21 s < %2830
L 5140
20 6000 < : .
Z .9 C | V I\ 3180\ AN :
— 1 / T T6000 17T\ \ |
T 18 6000 />~ . 2080
am 3635 >
2 17 L 75T N 6000 N0 X
¥ e 4245\ N\ 2310¥
I 16 607\ AN N 5560 i
\*‘gogg\ \ \
15 J 45" RN 5970& \
14
- NLAG46N [N [} | \.qoc
304155 T N | N\ [ 1=
12 —— OVER 4000 LBS \ )r/,,@-ﬁo\zom -
11— USE DOUBLE LINE 3{“5\2660\ A
10 153730} T\
9 —
,8 7 —
7—674% J = =i —£>)
; 3600 2570 200
- } ‘ 3000 2250 1800
11 315171 9l11l13115] 17119
0 2 4 6 8 10 12 14 16 18 20
\ P/N 366195 DISTANCE IN FEET /

AW-366195
6006H LOAD CHART

9-9.9.8

R 11/94



Wis-



iy

e :
o |
a

b
oy

o 1 e e --.1-____- "‘:.‘ . - ‘;._ : ":'.‘
U, il g X . . =t H‘, | { .";.-_
B
e -

AUTO CRANE COMPANY

P.O.BOX 581510 . TULSA, OKLAHOMA 74158

Limitend Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase that each new Auto Crane product it sells willbe free under normal use and
service, from defects in material and workmanship. Date of purchase will be
honared as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Dalivery Report.

Cbligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and/ or inspection to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement aor repair of defective
parts. Responsibility for customer’s claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Auto Crane,

Auto Crane willin no event beliable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or parts to operate

properly.

Auto Crane makes no warranty in respect to component accessaries, same being
subject to the warranties of their respective manufacturers.

If field service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane's product, the buyer shall pay the time and expense of the field
representative. Claims for service labor or ather expenses that have been incurred
by the buyer without approval or authorization of Auto Crane will not be accepted.

AUTO CRAME COMPANY 1S UNDER NO OBLIGATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO CRANE COMPANY WITHIN FIFTEEN (13) DAYS AFTER DATE OF
PURCHASE

AC-57

o S el
e L i

e T L
A e

[ LR AP

EINE e
T et el P A

i Tm T
A‘...'.....-..!:',.J\." rF

-

R ;
R R S S

2,

U
et

TP R T DA W o




